o] Kapmaskin
FE Ketassaag Circular cutting saw

Circular cutting saw
Diskinis pjaklas MCC 315
Ripzagis

Pilarka tarczowa

20651-0208




Wi1

W2

W3

W4

W5

W6

W7

W14

W15

W16

W17

W18

v

g g D D Bl o s e

Cluna

EE Hoiatussiimbolid — GB Warnings Symbols — LT [spéjamieji Zenklai —
LV Bridinajuma simboli — PL Symbole ostrzegawcze

EE Hoiatus / GB Warning / LT [sp¢jimas / LV Bridnajums / PL Ostrzezenie

EE Hoiatus - pdorlev objekt / GB Warning - Rotating object / LT Ispéjimas - besisukantis objektas / LV Bridinajums - rotgjoss
objekts / PL Ostrzezenie - obracajacy si¢ przedmiot

EE Hoiatus - elekter / GB Warning - Electricity / LT Ispéjimas - elektra / LV Bridinajums - elektriba / PL Ostrzezenie - elektrycznosé

EE Hoiatus - poorlev 1dikeriist / GB Warning - Rotating cutting tool / LT [sp¢jimas - besisukantis pjovimo jrankis / LV Bridinajums -
rotgjoss griezosais instruments / PL Ostrzezenie - obrotowe narzgdzie tnaca

EE Hoiatus - purustamisoht / GB Warning - Risk of crushing / LT [spéjimas - sutraiskymo pavojus / LV Bridinajums - saspie$anas
risks / PL Ostrzezenie - ryzyko zgniecenia

EE Hoiatus - teravad tooriistad / GB Warning - Sharp tools / LT [sp¢jimas - astriis jrankiai / LV Bridinajums - asi instrumenti /
PL Ostrzezenie - ostre narzedzia

EE Hoiatus - seatera / GB Warning - Saw blade / LT Ispéjimas - pjuklo gelezté / LV Bridinajums - zaga asmens / PL Ostrzezenie -
brzeszczot pity

EE Hoiatus - kuum pind / GB Warning - Hot surface / LT [spéjimas - karStas pavir§ius / LV Bridinajums - karsta virsma /
PL Ostrzezenie - goraca powierzchnia

EE Hoiatus - avarad rdivad / GB Warning - loose fitting clothes / LT Isp¢jimas - laisvi drabuziai / LV Bridinajums - plandosas drébes
/ PL Ostrzezenie - luzno dopasowana odziez

EE Hoiatus - lahtised juuksed / GB Warning - loose hanging hair / LT [sp¢jimas - laisvi ilgi plaukai / LV Bridinajums - brivi izlaisti
mati / PL Ostrzezenie - luzno opadajace wlosy

EE Hoiatus - sidemed / GB Warning - Sparks / LT [sp¢jimas - kibirkstys / LV Bridinajums - dzirksteles / PL Ostrzezenie - iskry

EE Hoiatus - purustamisoht / GB Warning - Risk of crushing / LT [spéjimas - sutraiskymo pavojus / LV Bridinajums - saspieSanas
risks / PL Ostrzezenie - ryzyko zgniecenia

EE Hoiatus - purustamisoht / GB Warning - Risk of crushing / LT [spéjimas - sutraiskymo pavojus / LV Bridinajums - saspie$anas
risks / PL Ostrzezenie - ryzyko zgniecenia

EE Hoiatus - purustamisoht / GB Warning - Risk of crushing / LT [spéjimas - sutraiskymo pavojus / LV Bridinajums - saspie$anas
risks / PL Ostrzezenie - ryzyko zgniecenia

EE Hoiatus - purustamisoht / GB Warning - Risk of crushing / LT [spéjimas - sutraiSkymo pavojus / LV Bridinajums - saspieSanas
risks / PL Ostrzezenie - ryzyko zgniecenia

EE Ettevaatust, remondija hooldustddde ajaks tuleb vool vilja liilitada / GB Warning - Power supply must be switched off during
service and maintenance / LT Ispéjimas: atliekant remonta ir techning prieziiira bitina atjungti srove / LV Uzmanibu! Pirms apkopes
vai remonta darbiem izslédziet stravas padevi! / PL Uwaga! Na czas naprawy i konserwacji nalezy odlaczy¢ doptyw pradu

Cluna

EE Kohustusmérgid — GB Mandatory Signs — LT Privalomieji Zenklai — LV Obligataa zZimes —
PL Znaki obowigzkowe

M1 EE Lugege juhendit / GB Read the Manual / LT Perskaitykite vadova / LV Izlasiet rokasgramatu / PL Przeczytaj podr¢cznik
M2 @ EE Kaitseprillid / GB Protective glasses / LT Apsauginiai akiniai / LV Aizsargbrilles / PL Okulary ochronne
M3 @ EE Korvakaitsmed / GB Ear defenders / LT Ausy apsaugos / LV Ausu aizsargi / PL Nauszniki ochronne
M4 @ EE Kaitsemask / GB Protective mask / LT Apsauginé kauké / LV Aizsargmaska / PL Maska ochronna
M5 m EE Kaitseriietus /GB Protective clothing / LT Apsauginiai drabuziai / LV Aizsargtérps / PL Odziez ochronna
N4 EE Kaitsekindad / GB Protective gloves / LT Apsauginés pirstinés / LV Aizsargcimdi / PL R¢kawice ochronne
[, ]
M7 @ EE Kaitsejalandud / GB Protective shoes / LT Apsauginiai batai / LV Aizsargapavi / PL Obuwie ochronne
]
y EE Tastke tdstuki abil / GB Lift using hoist / LT Kelkite keltuvu / LV Paceliet,m izmantojot celSanas mehanismu / PL Podno$ za
M8 pomoca dzwigu
M9 @ EE Tiéitke oliga / GB Fill with oil / LT Pripildykite tepalo / LV Piepildit ar ellu / PL Napehij olejem

EE Keelumérgid — GB Prohibition symbols — LT DraudZziamieji simboliai —
LV Aizlieguma simboli — PL. Symbole ostrzegawcze

\/
% EE Ehete kandmine keelatud / GB Wearing of jewellry forbi / LT Draudziama dévéti papuosalus / LV Aizliegts nésat rotaslietas /
PRH1 U PL Noszenie bizuterii zabronione

EE Kandmine on keelatud / GB Gloves must not be worn / LT Pirstiniy ne dévéti / LV Ir jjvalky cimdi / PL Nie wolno zakyaday
rykawic

PRH2

EE Viltige kasutamist margade kétega / GB Avoid wet hands / LT Saugokités, kad nesuslaptuméte ranky / LV Nestradajiet ar slapjam
rokam / PL Unikaj dotykania mokrymi r¢kami

PRH3

EE Parandustdid tohib teha vaid hooldusinsener / GB Repairs only by Service Engineer / LT Remontuoti gali tik priezitiros inzinierius /
LV Remontdarbus veic tikai tehniskas apkopes inzenieris / PL Naprawy wykonuje tylko inzynier serwisu

PRH4




English (Original iNStUCTIONS) ............ovvvvvveoeeeioeeee oo 3
Eesti (Tolge algupirase KaSutuSJUNENAL) ..............ovvvwoooooeeeoeeeooeoeeeeeeeeeeeee oo 19
Latviski (Originalo inStrukCiju tUIKOJUMS)............ovvwooooeeeeeeeeeeoeeeeeeeeeeee oo 35
Lietuviskal (Vertimas originali inStrUKCIJA) .........oo..ccooovvveooooooeeoeeeeeceeeeeeeeeoeeeeeeeee oo 51

Polski (Lumaczenie instrukcji oryginalnej)




ENGLISH

CONTENTS

[00) 111511 1=
Ordering Spare Parts........cceecveeevveernveeenieeeneeeneeenueennns
GUATANTEE ...eeeeeeeiireeeeeeeeeeireeeeeeeeeeirereeeeeeeetrrreeeeeenans
Machine certification and identification

MATKING ..oveiiiiieeeieeceeeeee e

Chapter 1
Reference to accident-prevention regulations ...........
1.1. Advice for the Operator...........ccceecveereeeriieernneenns
1.2. Location of shields against accidental contact
With the tool....c..cociiviiniriiiiicceee,
1.3. Electrical equipment according to European
Standard CENELEC EN 60204-1 (1992) .........
1.4. Emergencies accordning to European
Standard CENELEC EN 60204-1 (1992) .........

Chapter 2
Recommendations and advice for use .......................
2.1. Recommendations and advice br using

the MAaChINE .......eevvevneiiiiiiiieeeeeeeeeeeeeeeeeeeeeee

Chapter 3
Technical characteristics.........covvvvervveercieeeseerieeeneeens
3.1 Table of cutting capacity and technical

Chapter 4
Machine dimensions - Transport - Installation
Dismantling..........cccveeeieeeiernieenieenieeee e
4.1 Machine dimensions ........ccccceceeeveerseerneerseersuennne.
4.2 Transport and handling of the machine.............
4.3 Minimum requirements for the premises

housing the machine ..........ccccceevierrieenieeniennne.
4.4 Anchoring the machine...........ccccecceeeevrrieeennnnns
4.5 Instructions for electrical connection ................
4.6 Instructions for assembly of the loose

parts and aCCeSSOTIES.....ccveerueeruiereenieenieerieenieenne
4.7 Disactivating the machine .........c..cccecceeevieennenn.
4.8 Dismantling..........ccoccceevieiriiieniieeniieeeneeeeeeieens

Chapter 5
Machine functional parts .........cccceeceeveeevienniensienneennne.
5.1 Operating head..........ccoocerviniiiniiniinieeee

Chapter 6
Description of the operating cycle..........ccocceeveennee.
6.1 Starting up and cutting cycle ..........cccecevennnncen.

Chapter 7
Regulating the machine ...........cccceveeniinenninnenenne. 7
7.1 Diskhead ......ccoooiviiiiiiiiiieeeeee 7
T2 VICE oottt ettt 7
7.3 Regulating arm blockage ..........cccceeveevrveennnenne. 7
7.4 Changing the disK.........cccoevviiviiencireiieiieeene 7
7.5 Changing the lubricating coolant pump ............ 7
Chapter 8
Routine and special maintenance ............cccccoceeeunnee. 8
8.1 Daily maintenance ...........ccceeeveerveerseeenneeenneennn 8
8.2 Weekly maintenance...........c.cceceeeveerceeennneeennnennne 8
8.3 Monthly maintenance ...........ccceeeveeeevveerveeneneennes 8
8.4 Six-monthly maintenance..........ccocceeceeveeneenncene 8
8.5 Oils for lubricating coolant............cccceeeerueennce. 8
8.6 Oil diSposal ........ccoeeveeeienieiiinienieniceceeens 8
8.7 Special maintenance ..........ccccceeeeeereeernieenneene 8
Chapter 9
Material classification and choice of tool.................. 8
9.1 Definition of materials...........cceccereuerrirrrueneenncen. 8
9.2 Choosing the disk .......ccccceeerveeriericniinicnienens 8
9.3 Teeth Pitch .....oovviiviiieiiiiee e 9
9.4 Cutting and advance speed........ccceeeveeeveennnennne. 9
9.5 Running in the disK........cccocvrvivrriniriieiieiee 9
9.6 Disk StIUCLUIE......cceeriiriiieiienieeeeseeeeeeene 10
0.7 Type of diskS ...ccccovereevieneniniininineciceneees 10
Tooth shape.........cooveeriiiiiiiiiiiiiceeeeeee 10
Tooth cutting angle..........ccceevevevieencieencieennenn. 10
9.7.1 Taste of recommended cutting
PATAMELETS ..eoveveeireeenieeeieeenieeenreenreeenne 11
9.7.2 Table of cutting speed according
to disk diameter..........cocceeevueeniieinniennnns 11
Chapter 10
Machine COMPONENLS ......c.ceeeveerreerreersieeeeeerneeennes 12
10.1 List of spare parts ........cccecceeerveerveercveessveenneens 12
Chapter 11
Troubleshooting ..........ccecercveriirvieriinriniericreceeee 14
11.1 Blade and cutting diagnosis..........cccceeeveeruneen. 14
11.2 Electrical components diagnosis ..................... 17

Ordering spare parts
*  When ordering spare parts you must state:
MACHINE MODEL
SERIAL NUMBER
PART REFERENCE NUMBER
Without these references WE WILL NOT SUPPLY
the spares. See point 10.1 — list spare parts.

1. Referenceto accident - prevention regu-

lations

This machine has been built to comply with the natio-
nal and community accident-prevention regulations in
force. Improper use and/or tampering with the safety
devices will relieve the manufacturer of all responsi-
bility.

1.1 Advice for the operator

* Check that the voltage indicated on the plate, nor-
mally fixed to the machine motor, is the same as the
line voltage.

* Check the efficiency of your electric supply and eart-
hing system; connect the power cable of the machine
to the socket and the earth lead to the earthing sys-
tem.

* When the tool head is in rest position (raised), the

toothed disk must be stationary.

It is forbidden to work on the machine without its

shields.

* Always disconnect the machine from the power
socket before chaning the disk or carrying out any
maintenance job, even in the case of abnormal
machine operation.

* Always wear suitable eye protection.

Never put your hands or arms into the cutting area

while the machine is operating.

Do not shift the machine while it is cutting.

Do not wear loose clothing with sleeves that are too

long, gloves that are too big, bracelets, chains or any

other object that could get caught in the machine
during operating; tie back long hair.

* Keep the area free of equipment, tools or any other

object.

Perform only one operation at a time and never have

severeal objects in your hands at the same time.

Keep your hands as clean as possible.

All inernal and/or internal operations, maintenance

or repairs, must be performed in a well-lit area or

where there is sufficient light from extra sources so
as to avoid the risk of even slight accidents.

1.2 Location of shields against accidental contact

with the tool

* Grey metal shield screwed onto the disk head.

e Self-regulating mobile blue plastic shield, fitted
coaxially with the fixed shield

1.3 Electrical equipment
* The electrical equipment ensures protection against
electric shock as a result of direct or indirect con-

tact. The active parts of this equipment are housed
in a box to which access is limited by screws that
can only be removed with a special tool; the parts
are fed with alternating current at low voltage. The
equipment is protected against splashes of water and
dust.

1.4 Emergencies

* IIn the event of incorrect operation or of danger con-
ditions, the machine may be stopped immediately by
pressing the red mushroom button.
NOTE: Resetting of machine operation after each
emergency stop is achieved be reactivating the spe-
cifec restart button.

2 RECOMMENDATIONS AND
ADVICE FOR USE

2.1 Recommendations and advice for using the

machine

* The machine has been designed to cut metal buil-
ding materials, with different shapes and profiles,
used in workshops, turner’s shops and general
mechanical structural work.

* Only one operator is needed to use the machine.

* To obtain good running-in of the machine is is
advisable to start using it at intervals of about half
an hour. This operation should be repeated two or
three times, after which the machine may be used
continously.

* Before starting each cutting operation, ensure that
the part is firmly gripped in the vice and that the end
is suitably supported.

* Do not use disks of a different size from those stated
in the machine specifications.

* If the disk gets stuck in the cut, release the running
button immediately, swith off the machine, open the
vice slowly, remove the part and chech that the disk
or its teeth are not broken. If they are broken, change
the tool.




3 TECHNICAL CHARACTERISTICS

3.1 Table of cutting capacity and technical
details

Savnings-
effektivitet | @ o | 0O| 4
90° 80 100 90 115x70
90°-45° 70 90 80 85x70
ATTNTO .ot 20651 -0208
TYPE oo MCC 315
Three-phase el.motor for 2-speed
disk 1Otation .......ccccceeevieeriennieenieens Hp 2.2
Reduction gear in an oil bath......... Ratio 1:34
Maximum disk diameter .................. mm 315
Disk rotationspeed ......c..ccocereienene rpm  42/84
Hole of saw blade .........cccocerieeneene mm 32
ViCe OPENING ....oovveenrieiieierierieeeeane mm 120
Machine weight ........ccooceveieiniinnnne kg 165
4 MACHINE DIMENSIONS
TRANSPORT, INSTALLATION AND
DISMANTLING

4.1 Machine dimensions

1100

. | == 1]
1050 500 _|

4.2 Transport and handling of the machine
If the machine has to be shifted in its own packing, use
a fork-lift truck or sling it with straps as illustrated.

1360 WITH PEDESTAL

[

4.3 Minimum requirements for the premises hou-

sing the machine

* Mains voltage and frequency complying with the
machine motor characteristics.

* Environment temperature from -10°C to +50°C.

* Relative humidity not over 90%.

4.4 Anchoring the machine

580

70 440 70

290
"
J——
—

270

PEDESTAL PROFILE

¢ Position the machine on a firm cement floor, main-
taining, at the rear, a minimum distance of 800 mm
from the wall; anchor it to the ground as shown in
the diagram, using screws and expansion plugs or tie
rods sunk in cemnet, ensuring that it is sitting level.

4.5 Instructions for electrical connection

* The machine is not provided with an electric plug,
so the customer must fit a suitable one for his own
working conditions:

1. Wiring diagram for 5-wire system with neutral for three-phase
machine-socket for a 16A plug

R=LI1

S=12

T=L3

PE = GND

N =NEUTRAL

2. Wiring diagram for the single-phase system socket for a 16A

plug
=L2
=PE

4.6 Instructions for assembly of the loose parts
and accessories

Fit the components supplied as indicated in the photo:
e part. 1 Screw the lever onto the head and fix it

e part. 2 Fit the bar holding rod

* part. 3 Fix the pedestal firmly onto the base

4.7 Disactivating the machine

* [f the sawing machine is to be out of use for a long
period, it is advisable to proceed as follows:

. detach the plug from the electric supply panel

. release the head return spring

. empty the coolant tank

. carefully clean and grease the machine

. if necessary, cover the machine.

DN A W~

4.8 Dismantling

General rules

If the machine is to be permanently demolished and/or

scrapped, divide the material to be disposed of accor-

ding to type and composition, as follows:

1. Cast iron or ferrous materials, composed of metal
alone, are secondary raw materials, so the may be
taken to an iron foundry for re-smelting after having
removed the contents (classified point 3):

2. electrical components, including the cable and elec-
tronic material (magnetic cards, etc.), fall within
the category of material classified as being assimi-
lable to urban waste according to the laws of the
European community, so they may be set aside for
collection by the public waste disposal service;

3. old mineral and synthetic and/or mixed oils, emuls-
fied oils and greases are special refuese, so they
must be collected, transported and subsequently
disposed of by the old oil disposal service.

NOTE: since standards and legislation concerning
refuse in generas is in a state of continuous evolution
and therefore subject to changes and variations, the
user must keep informed of the regulations in force
at the time of disposing of the machine tool, as these
may differ from those described above, which are to
be considered as a general guide line.

5 MACHINE FUNCTIONAL PARTS

5.1 Operating head

* Machine part composed of the parts that transmit
movement (motor, reduction unit), the lubricating
coolant pump and the elecrical components.

5.2 Vice

* System for gripping material during the cutting ope-
ration, operated with handwheel.
It is provided with an anti-burr device for blocking
the part that is to be cut.

* Support structure for the OPERATING HEAD
(rotating arm for gradual cutting, with respective
blocking system), the VICE, the BAR STOP, and the
housing for the cutting coolant TANK.

6 DESCRIPTION OF THE
OPERATING CYCLE

Before operating, all the main organs of the machine
must be set in optimum conditions (see the chapter on
“Regulating the machine”).




6.1 Starting up and cutting cycle

* Ensure that the machine is not in emergency stop
condition; if it is, release the red mushroom button
(1).

* Place material to be cut in the vice (3) and clamp the
part into place by handwheel (5).

* Grip the handle (4) of the HEAD control arm and
press the button (2), checking that the disk is turning
in the direction indicated (if not, invert the two phase
leads): and that sufficient coolant is coming out.

The cropper is now ready to start work, bearing in

mind that the CUTTING SPEED and the TYPE of

DISC - combined with a suitable descent of the head

- are of decisive importance for cutting quality and for

machine performance (for further details on this topic,

see below in the chapter on “Material classification
and choice of disks™)

* When starting to cut with a new disk, in order to
safeguard its life and efficiency, the first two or three
cuts must be made while exerting a slight pressure on
the part, so that the time taken to cut is about double
the normal time (see below in chapter on “Material
classification and choice of disks” in the section
Running in the disk).

* Press the red emergencu button (1) when there are
conditions of danger or malfunctions in general, so
as to stop machine operation immediately.

7 REGULATING THE MACHINE
7.1 Disk head
* If excessive axial play is found on the hinge, it will

be sufficient to tighten the screws (6), paying atten-
tion not to make the joint too tight.

7.2 Vice
* The devices do not require any particular adjust-
ments.

7.3 Regulating arm blockage

e If there is insufficient blockage of the head arm in
the desired position, slacken the screw (1) on the
lever, hold the bush (2) in position, turn the lever to
the left and tighten the screw.

BEFORE PERFORMING THE FOLLOWING OPE-

RATIONS, THE ELECTRIC POWER SUPPLY AND

THE POWER CABLE MUST BE COMPLETELY

DISCONNECTED.

7.4 Changing the disk

To changed the disk:

* Release the mobile yellow, white or orange guard
and turn i back.

* Block a piece of wood in the vice and lean the disk
on it.

* Insert the special spanner provided and remove the
screw (1), slackening it in a clockwise direction
because it has a left-handed thread, then slip off the
flange that holds the disk.

 Fit the new disk, checking the cutting direction of
the teeth, then replace the flange, the screw and the
mobile white, yellow or orange guard.

i 'l !
|
7.5 Changing the lubricating coolant pump
* Takes yhe pipes of the lubricating-refrigerating sys-

tem off.
* Remove the fastening screws and replace the little

pump, being careful to keep the driving stem cent-
red on the drive shaft bearing.

8 ROUTINE AND SPECIAL

MAINTENANCE

THE MAINTENANCE JOBS ARE LISTED BELOW,
DIVIDED INTO DAILY, WEEKLY, MONTHLY
AND SIX-MONTHLY INTERVALS. IF THE FOL-
LOWING OPERATIONS ARE NEGLECTED, THE
RESULT WILL BE PREMATURE WEAR OF THE
MACHINE AND POOR PERFORMANCE.

8.1 Daily maintenance

* General cleaning of the machine to remove accumu-
lated shavings.

* Top up the level of lubricating coolant.

* Check the disk for wear.

» Lift the head into a high position to avoid yield stress
on the return spring.

* Check functionality of the shields and emergency
stops.

8.2 Weekly maintenance

* More accurate general cleaning of the machine to
remove shavings, especially from the lubricant fluid
tank.

¢ Clean the filter of the pump suction head and the suc-
tion area.

* Clean and grease the screw and the sliding guide of
the vice.

* Clan the disk housing.

e Sharpen the disk teeth.

8.3 Monthly maintenance

* Check tightness of the screws on the motor, the
pump, the jaws and shields.

¢ Check that the shields are unbroken.

* Grease the head hinge pin.

8.4 Six-monthly maintenance

* Change the oil in the reduction unit using oil type
DEARCO 85W-140 by NATIONAL CHEMSERCH
or MOBIL GLYCOLE 30 or KLUBER SITHESO
460 EP or an equivalent oil, proceeding as follows:

* Remove the connecting
plug from the electric
box and unscrew the
head moving lever.

* Drain off the old oil
from he drain hole (1).

* Pour in new oil up to
the mark (2), through
the lever fixing hole,
keeping the head in a horizontal posi-
tion.

* Reassemble all the parts.

* Check continuity of the equipotential protection
circuit.

8.5 Oils for lubricating coolant

Considering the vast range of products on the market,
the user can choose the one most suited to his own
requirements, using as reference the type SHELL
LUTEM OIL ECO. THE MINIMUM PERCENTAGE
OF OIL DILUTED IN WATER IS 8-10%.

8.6 Oil disposal

The disposal of these products is controlled by strict
regulations. Please see the Chapter on ‘“Machine
dimensions - Transport - Installation” in the section
Dismantling.

8.7 Special maintenance

Special maintenance operations must be carried out by
skilled personnel. However, we advice contacting dea-
ler and/or importer. The term special maintenance also
covers the resetting of protection and safety equipment
and devices.

9 MATERIAL CLASSIFICATION AND
CHOICE OF TOOL

Since the aim is to obtain excellent cutting quality,
the various parameters such as hardness of the mate-
rial, shape and thickness, transverse cutting section of
the part to be cut, choice of the type of cutting disk,
cutting speed and control of head descent, must be
suitably comined. These specifications must there-
fore be harmoniously combined in a single operating
condition according to derations and common sense,
so as the achieve an optimum condition that does not
require countless operations to prepare the machine
when there are many variations in the job to be per-
formed. The various problems that crop up from time
to time will besolved more easily if the operator has a
good knowledge of these specifications.

WE THEREFORE ADVICE YOU ALWAYS TO
CHOOSE ORIGINAL SPARE DISKS THAT GUA-
RANTEE SUPERIOR QUALITY AND PERFOR-
MANCE.

9.1 Definition of materials

The table at the foot of the page lists the characteristics
of the materials to be cut, so as to choose the right tool
to use.

9.2 Choosing the disk

First of all the pitch of the teeth must be chosen,

suitable for the material to be cut, according to these

criteria:

* parts with a thin and/or variable section such as pro-
files, pipes and plate, need closed toothintg, so that
the numer of teeth used simultaneously in cutting is
from 3 to 6;




* parts with large transverse sections and solid sections
need widely spaced toothing to allow for the greater
volume of the shavings and better tooth penetration;

e parts made of soft material or plastic (light alloys,
mild bronze, teflon, wood, etc.) also require widely
spaced toothing.

section of normal settel with R=410~510 N/mm?),
genereously spraying the cutting area with lubricating
coolant.

9.6 Disk structure

The most commonly used disks are made of extra high
speed steel (HHS) of normal quality (HHS/DMo5) or
superior quality (HHS/Mo5+Co5) with a treated tooth,
whick differentiates them from the former on account
of the high value of structural resistance, greater resis-
tance to seizing, absence of stress in the mass and a
better holding of lubricating coolant during work.

9.7 Type of disks

The disks differ essentially in their constructive cha-
racteristics, such as:

* Tooth shape

* Tooth cutting angle

Tooth shape

The profile of the toothing depends on the size, shape

and thickness of the section to be cut, either straight

or at an angle. It may also vary according to the pitch,
but not se distinctly as to make this an element for
classification.

* Fine toothing is to be chosen for cutting small sexti-
ons with a profiled shape and tubular sections with
thin walls (2-5 mm depending on the material).

* Large toothing is suitable for cutting medium and
large soild sextions or fairly thick profiled or tubular

TYPES OF STEEL CHARACTERISTICS
USE I D F GB USA Hardness Hardness R=N/mm?
UNI DIN AF NOR SB AISI-SAE | BRINELL ROCKWELL
HB HRB
Construction steels Fe 360 St37 E24 - 116 67 360+480
Fe 430 Std4 E28 43 148 80 430+560
Fe 510 St52 E36 50 180 88 510+660
Carbon steels €20 CK20 XC20 060 A 20 1020 198 93 540+690
C40 CK40 XC42H1 060 A 40 1040 198 93 700840
C50 CK50 1050 202 94 760900
C60 CK60 XC55 060 A 62 1060 202 94 830980
Spring steels 50CrV4 50Crv4 50CV4 735 A 50 6150 207 95 1140+1330
60SiCr8 60SiCr7 9262 224 98 12201400
Alloyed steels for 35CtMod4 34CrMod 35CD4 708 A 37 4135 220 98 780+930
hardening and tempering 39NiCrMo4 36CrNiMo4 39NCD4 - 9840 228 99 880+1080
and for nitriding 41CrAIMo7 41CrAIMo7 40CADG12 905 M 39 232 100 9301130
Alloyed casehardening 18NiCrMo7 -- 20NCD7 En 325 4320 232 100 760+1030
steels
20NiCrMo2 2INiCrMo2 20NCD2 805 H 20 4315 224 98 690980
Steel for bearings 100Ct6 100Cr6 100C66 534 A 99 52100 207 95 690980
Tool steel 52NiCrMoKU 56NiCrMoV7 - 244 102 800+1030
CI100KU C100W1 BS I S-1 212 96 710980
X210Cr13KU X210Cr12 7200C12 BD2-BD3 | D6-D3 252 103 8201060
58SiMo8KU Y60SC7 85 244 102 8001030
Stainless steel X12Cr13 4001 --- 410 202 94 670+885
X5CiNil810 4301 Z5CN18.09 304 C 12 304 202 94 590+685
X8CrNi910 202 94 540685
X8CrNiMo1713 4401 Z6CDNI7.12 | 316C 15 316 202 94 490685
Copper alloys Aluminium copper alloy G-CuAll1Fe4Ni4 UNI 5275 220 98 620+685
Special brass Special manganese/silicon brass G-CuZn36SilPb1 UNI5037 140 71 375+440
Bronze Manganese bronze SAE 43 - SAE 430 120 96 320410
Phosphor bronze G-CuSn12 UNI 7013/2a 100 56,5 265314
Cast iron Gray pig iron G25 212 96 245
Spheroidal graphite cast iron GS600 232 100 600
Malleable cast iron W40-05 222 98 420
S(mm) | PICTH SHAPE | SPEED 94 Cutgng and advance speed
The cutting speed (m/mm) and the advance speed cm?*/
up to 2 4-6 B shaped 2 s : :
X min = area travelled by the disk teeth when removing
25 8 C solid 2 shavings) are limited by the development of heat close
to the tips of the teeth.
5+10 8 C solid 1 0 ps o et ) .
* The cutting speed is subordinate to the resistance of
Over 10 8 C solid 1 the material (R = N/mm?), to its hardness (HRC) and
up 1020 8 C solid 1 to the dimensions of the widest section.
* Too high an advance speed (= disk descent) tends to
20450 10 C solid 1 . . . .
o cause the disk to deviate from the ideal cutting path,

9.3 Teeth pitch

As already stated, this depends on the following fac-
tors:

* hardness of the material

e dimensions of the section

e thickness of the wall

producing non rectilinear cuts on both the vertical
and the horizontal plane.

9.5 Running in the disk

When cutting for the first time, it is good practice to
run in the tool making a series of cuts at a low advance
speed (=30~35 cm*min on material of average dimen-
sions with respect to the cutting capacity and solid

sections (over 5 mm).

“A” toothing:
normal fine toothing

“B” toothing:

normal large toothing with or
without shaving breaking inci-
sion

sl

“AW?” toothing:
fine toothing with alternate side
rake

“BW” toothing:
large toothing with alternate side
rake

10

“C (HZ)” toothing:

large toothing with roughing
tooth with rake on both sides,
alternating with a finishing tooth
without rake. The roughing tooth
is 0.15-0.30 mm higher.

Tooth cutting angle

Each tooth has wo cutting angles:

a : fron rake angle
y : rear rake angle

Added toothing:

disks made in this way are used
for cutting non-ferrous metals,
such as light alloys, and plastics,
and above all in wood-working.
The teeth are hard metal (HM)
plates brazed onto the body of
he disk; there are various types
and shapes and, considering the
vastness of the field, the topic is
not developed further here.

SHARPENING CIRCULAR SAWS

& b
PR L by
1 ! 1 1
TN
A
T 314 5 6 7 819 (10|12 14] 16

pl13/16]|21]25(29

34(38(42(5,1[(59(72

d 1,52 (25| 3|35

4145|151 6| 7| 8

h=0,2 mm

h=0,3 mm

The rake varies especially according to the type of material to be cut.




10. Machine components — 10.1 List of spare parts
9.7.1 Recommended cutting parameters

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |Spindle shaft 1 A83 |Nut 1
- A02 |Lock Nut 1 A43 |Worm gear 1 A84 |Lock bolt with knob 1
. B . " 2 < AO03 |Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
E] % g § E § ;8 |2 ZelZfe| | gl | &l &zt % E %g A04 |Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
Z1 82 Zz|Ezl3=s |52 |52 18 82382 z | 52| Z Z12Z 122|321 32 A05 [Roller bracket 1 A46 [Vise bench 1 A87 |[Drainage 1
zzles|sg| 22| 2|22 |82 |8 |22 |. 2| z22|z22| 2125 12|22 =22 A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
=Tl ET e g% 28 $THET | 5 |E5 127 | &% RN ERE R R N N A07 [Roller 1 A48 [Swing arm (base) 1 A89 |Hex socket cap screw  [M8x25 |2
Sejde | Bl de | Te | Te [Fe O | T Te (O | B S S| Te pEe o | S A08 [C-clip S-12 |2 A49 [Support rod 1 A90 |Hex socket cap screw 1
Cutti I ¥ 2001 ] 15 e | 10| ozl s jeo | el aon | mor | wse ] w0 ] 12 I ] 15 A09 [Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
utting ang_.es o 8" g 8 5 &° 8 & & 100 RS B Be || 18 8° g & A10 |Washer 5/16" |1 A51 |Groove jaw 1 A92 |Washer 5/16" |2
" man 5 2 P 3 7 4 p; 3 P 5 P 5 4 5 5 4 q 2 All Handle wheel 1 AS52 Sn}all groove iaW 1 A93 [Hex cap screw M8x20 [2
10 - 20 vimi | 50 0] 20 151 8 200 20| 25) 11007 200 400 460 120 00| S0u] %0 19 35 :g g‘“ S } 222 ;ﬂfger switch with handle 10 } 23‘5‘ gtcre“é m M5 ‘1‘
- - - - earing bushing u op button
A\:Tm“r‘r:]l 15: 132 112 s(: ;3; 52 5: 102 woz 49: Bﬂ: 50(7) 153 110: 70: 152 m{: u;} 2}‘51 gea}r]iflg i 222 gontrol —orod - } igg E:tart Eaton . }
. s - - ushing ut mergency switc
-4 vt | 45 0] 203 18] S| 9] 19p (| l0004 G0, 30 400 N0 600, o) a8p ELE Al6_|Leading screw 1 A57 |Nut M20 |1 |A98 |2/4P selection switch 1
o Ay imdt 150 i20 110 60 .33 45 45 00| 1700 400 600 700 150 1.103 800 150 120 120 A17 |Lock handle 1 A58 [Machine head 1 A99 [Pump selection switch 1
g T mm 10 8 8 6 4 8 8 8 12 10 H 10 8 10 10 & 5 4 A18 [Sliding vise 1 AS59 |Ball bearing 6205zz |1 A100 |Control box panel 1
o 40 - B0 VI 45 25 18 14 ) 18 L] 221 900 160} 306G | 3807 001 530|350 45 18 3¢ A19 |Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
Rl Av iy 140 f 1te i 100 50 a0 45 45 g0 | 1800 | 350 ] 5501 Yoo | w40 }1ooo | 600 ) an | 10| 418 A20 |Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
=] “T-mm 1z 12 11 5 & 11 T 11 16 12 14 2 10 2] 12 i & 5 A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
ol e0- e Vi it s es] 17| 14 8! 7] 17| 204 soo| te0| 250f aco| so| sso| o] asf 7| 80 | ﬁg% 3@( SOCket cap screw 1;//11162')‘(25 g 22431 ;\llasher 5/16" ‘1¥ 2}8‘51 SlontrOl_bOX buttotn plate }
) ; - : ; ; asher ange agnetic connector
8 A\_ITT: 1?? !:2 ?2 ?2 22 ‘:2 :Z ?: Mi}z 3?2 5?; 6?(: ;fz g?i 5‘?2 - fz ”: “2 A24 |Hex socket cap screw  |[M8x20 |2 A65 |Oil seal 1 A106 |Fuse set 1
g 9y -1i0 Vi miy 40 20 15 12 8 15 15 191 700 . 140 2‘06& 250 70§ S0 | a0 4 5| 28 A25_Spring ! A66 Worm~5haft ! AL07 Cover plate !
= . . ) : ‘ . A26 |Washer 5/16" 1 A67 [Coupling 1 A108 [Transformer 1
s Ay moiy | o190 ) 100} BO) 45) 25| 40§ A0 B840 | 1300 | 300} 500§ 690 | 107 900 | SO0} 0} 100 100 A27 |Hex socket cap screw  [M8x20 |1 A68  |Motor 1 A109 |Relay 1
e T om 18 6 8 14 0 16 16 18 20) 18 8 16 T4 18 18 14 8 s A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
110 -130 Vi /¥ 3% 20 14 13 7 Wi 18 170 so0} v} 150} 20| 0| 500 360 sl 1% 2 A29 |Washer 1/4" 1 A70 |[Control wire 1 Al11 [Support plate 2
Av it 160 30 70 a8 25 35 35 70| 1too-] 250 | Sool 560 o0 | soo| 4o0 | 100 30 90 A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
T 1mm 18 1§, 11 14 12 15 16 15 20 18 20 18 1% i8 18 16 10 65 A31 |Washer 1/4" 1 A72 |Washer 5/16" 4 A113 [Hex socket cap screw MBx16 |2
130 -150 Vi aol 1] 2] 12 7| i 12| w| sosl ww| te0f o] so] a0l w0 w| ] A32 [Nut M8 1 A73 |Oil pilot PT1/2" |1 All4 [Screw M5 2
A mmrv | 90| 80| 60| 40| 22| 36| 35| 60| soo| 20| 400 40| oo soo| ao] so| o] w0 A33 |Switching plate 1 AT74_|Set screw PT1/4" 12 |ALL7 |Cover 2
- - A34 |C-clip A75 |Shaft 1 A118 [Screw 2
Recommended lubrificants Emulsion - Cutting oil Dry { Kerosene dry Emulsion cutting oil Emulsion A35 |[Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
i ' i A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 [Nut MI12 1 A121 [Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |[Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
9.7.2 Diagram of cutting speeds according to disk diameter A40 _|Fixing flange 1 A8l |Upper length setting rod 1 Al124 |Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1
o I 450 425 48 30 B/ ONE W 275 250
1
20 v mimin _ A ' — e o i s = —1.2%
s e -1 L L e T e
180 T EDES LA L AR AN T T T o
Ee 41 - et A=
16 : - . iy - ] — 47 =t el i Item [Description Size QTY
148 1~ “t— s A e : BO1 [Stand 1
i 1 = raEgr = ] _ . B02 |Nut M6“ 4
: L1 Lt | A1 ] B03 |Washer 1/4 4
100 , L] A4 T ] B04 [Support plate 1
o ke e et : . B05_[Washer /4" 4
80 ' AL ] S B e " e R ' : : B06 |Hex cap screw M6x15 |4
. O ot e /;i ot : . Vt =2 x,?n};:]x n B07 _|Coolant tank 1
60 W e e e g e ' B0S [Hose 1
B s 5 s e e j B09 [Hose clamp 1
o i g L] : B10 [Washer 1/4" 2
20 1), ' ! - n= gimin B11 |Hex socket cap screw  |[M6x16 |2
1 ; . . —— - B12 |Coolant pump 1
10 20 3% 48 50 60 70 80 90 100 110 120 130 140 150 160 170 180 130 200 210 220 230 240 250 760 270 ] B13 |Connecting bolt 1
) B14 |Hose clamp 1
B15 |Hose 1
B16 |[Hose clamp 1
Key B17 [Valve 1
T Tooth pitch in millimeters d Diameter of the tooth fillet cone distance B18 |Wire 1
Av mm/min Advance in millimeters per minut h Tooth protrusion gég %Z’;;;p SCrew II//I‘?,X 15 i
VI m/mm  Cutting speed in metres per minut Y Front rake B21 |Hex cap screw Mb6x15 |2
Az Tooth advance a Rear rake B22 |Washer 1/4" 2
Ng/min Number of revs per minute N/mm  Ultimate tensile stress ggi g“pport plate oG ‘1‘
Z Number of teeth on the disk a-f Flat parts of the cutting edge B25 Cf)r\f:r/ plate = 1
p Tooth depth 0] Tube diameer of profile width B26 |Collar 1

11 12



11 Troubleshooting
A This chapter lists the probable faults and malfunctions that could occur while the machine is being used and sug-

gests possible remedies for solving them.
The first paragraph provides diagnosis for TOOLS and CUTS, the second for ELECTRICAL COMPONENTS.

Explosion draw A

A4 A A36

11.1 Blade and cut diagnosis

Fault Probable cause Remedy
Tooth breakage Too fast advance Decrease advance, exerting less cutting
pressure.
Wrong cutting speed Change disk speed and/or diameter.
TOOTH BREAKAGE Se Chapter “Material classification and choise

of disks” and the “Table of cutting speeds
according to disk diameter.”

Wrong tooth pitch Choose a suitable disk.

See Chapter “Material classification and
choice of disks”.

Low quality disk Use a better quality disk.

Ineffective gripping of the part in the vice. | Check the gripping of the part.

Previously broken tooth left in the cut. Accurately remove all the parts left in.
Cutting resumed on a groove made Make the cut elsewhere, turning the part.
previously.

Insufficient lubricating refrigerant or Check the level of the liquid in the ank.
wrong emulsion. Increase he flow of lubricating refrigerant,

checking that the hole and the liquid outlet
pipe are not blocked.

Sticky accumulation of material on the Check the blend of lubricating coolant and
disk. choose a better quality disk.

Premature disk wear Wrong running in of the disk. See Chapter “Material classification and
choice of disks” in the paragraph on “Running
in the disk”.

Ex plO sion draw B Wrong cutting speed. Change disk speed and/or diameter.
See Chapter “Maerial classification and
B1s choice of disks” and the “Table of cutting
a7 B16 speeds according to disk diameter.
_ Unsuitable tooth profile.
P ) Choose a suitable disk. See Chapter “Material
Wrong tooth pirch. classification and choice of disks” in the
o 21 812 paragraph on “Type of disks”.
B11 Choose a suitable disk.
- See Chapter “Material classification and
816 B1e Low quality disk. choice of disks”.
) Insufficient lubricating refrigerant. Use a better quality disk.
B23 BN T W B28 Check the level of the liquid in the tank.
BN | 3 Increase the flow of lubricating refrigerant,
I ' checking that the hole and the liquid outlet
B8 pipe are not blocked.
" @ % Chipped disk Hardness, shape or flaws in the material Reduce the cutting pressure and/or the
” (oxides, inclusions, lack of homogenity, advance.
8 etc.
B Wrong cutting speed. Change disk speed and/or diameter. See
82 B4 o Chapter “Material classification and choice of
disks” and the Table of cutting speeds accor-
B24 S ding to disk diameter.

B1
B25

13 14



Fault Probable cause Remedy
Chipped disk Wrong tooth pitch. Choose a suitable disk.
See Chapter “Material classification and
choice of disks”.
Vibrations. Check gripping of the part.

Disk incorrectly sharpened.
Low quality disk.

Inncorrect emulsion of the lubricating
refrigerant.

Replace the disk with one that is more
suitable and correctly sharpened.
Use a better quality disk.

Check the percentage of water and oil in
the emulsion.

Fault

Probable cause

Remedy

Cuts off the straight

Disk sides differently sharpened.
Disk thinner than the commercial
standard.

Dirt on the gripping device.

Choose tool quality carefully in every
detail as regards type and construction
characteristics.

Carefully clean the laying and contact
surfaces.

Disk vibration

Wrong tooth pitch

Unsuitable tooth profile

Ineffective gripping of the part in the
vice.

Dimensions of the solid section too large
with respect to the maximum admissible
cutting dimensions.

Disk diameter incorrect and/or too large.

Choose a suitable disk.

See Chapter “Material classification and
choice of disks”.

Choose a suitable disk.

See Chapter “Material classification and
choice of disks” in the paragraph on Type
of disks.

Check the gripping of the part.

Abide be the instructions.

Decrease the disk diameter, adpating it to
the dimensions of the part to be cut; the
cutting part of the disk must not be too
large for the shape of the part to be cut.

Blade sticks in the cut

Too fast advance.

Low cutting speed.
Wrong tooth pitch.

Sticky accumulation of material on the
disk.
Insufficient lubricating refrigerant.

Decrease advance, exerting less cutting
pressure.

Increase speed.

Choose a suitable disk.

See Chapter “Material classification and
choice of disks”.

Check the blend of lubricating coolant
and choose a better quality disk.

Check the level of the liquid in the tank.
Increase the flow of lubricating refrige-
rant, checking that the hole and the liquid
outlet pipe are not blocked.

Ridges on the cutting
surface

GES ON THE CUTTING SURFACI

Disk diameter incorrect and/or too large.

Ineffective gripping of the part in the
vice.
Too fast advance.

Disk teeth are worn.
Insufficient lubricating refrigerant.

Toothing does not unload shavings well.

Decrease the disk diameter, adpating it to
the dimensions of the part to be cut; the
cutting part of the disk must not be too
large for the shape of the part to be cut.
Checking the gripping of the part.
Decrease advance, exerting less cutting
pressure.

Sharpen the tool.

Check the level of the liquid in the tank.
Increase the flow of lubricating refrige-
rant, checking that the hole and the liquid
outlet pipe are not blocked.

Choose a blade with a larger tooth pitch
that allows better unloading of shavings
and that holds more lubricating refrige-
rant.

Cuts off the straight

To fast advance.

Ineffective gripping of the part in the
vice.
Disk head off the straight.

Decrease advance, exerting less cutting
pressure.

Check the gripping of the part which may
be moving sideways.

Adjust the head.

15

16




11.2 Electrical components diagnosis

Fault Probable cause Remedy
The green pilot light Fused lamp. Change it.
“HL” does not light up | Power supply. Check: - phases
- cables
- socket
- plug

Fuses “FU 1”.
Short circuits.

Emergency button “SB 1” on
Cycle reset or line button “SB 2”.

Thermal probe built into the stator winding
has tripped due to motor overheating.

Transformer “TC 1”.

Fuse “FU 27.

Auxiliary relay “KA”.

Voltage must arrive upstream from the
fuses.

Check for efficiency.

Identify and eliminate.

Ensure that it is off and that its contacts are
unbroken.

Check mechanical efficiency.

Check current continuity on the two wires
in the prone after letting the motor cool for
about 10-15 minutes. If afte this time there
is no current continuity in the two wires, the
motor must be changed or rewound. Check
that the supply voltage is the same as the
line voltage and that it gives a value of 24 V
at output.

Check fuse efficiency and ensure there are
no short circuits causing the protection to
trip.

Check that 24 V reach the coil terminals
when the button “SB 2” is pressed; if this
happens and the relay is not self.fed, it must
be changed.

Motor stopped with
pilot light “HL” lit

Socket and plug connecting the electric box/
microswitch in the handle.
Microswitch “SQ 17 in the handle.

Remote-control switch “KM”

Motor “M 1”.

Check that the plug is correctly inserted and
look for any bad connections inside the box.
Check operation and/or efficiency; replace
if broken.

Check that phases are present at both input
and output; ensure that it is not blocked, that
it closes when fed, that it does not cause
short circuits; otherwise change it.

Check that it is not burnt and that it turns
freely.

It may be rewound or changed.

17

18



EESTI

SISUKORD

SISUKOTA ..ottt 19

Osade tellimine .........cceeceveeeereeecieeenie e e eevee e 19

GAraNtIl c.eeeveeernierieeieeere e 19

Masina sertifitseerimine ja

identifitseerimiSMArgiStus ......ccccverreveerveerreenreeeneens 19

PEATUKK 1

Ettevaatusmeetmed .........cccocovveeeeiiieieniieeeciee e, 20

1.1 Nouanded operaatorile........cccceevveenveenieennnenn. 20

1.2 Kaitsekatete asukoht viltimaks juhuslikku
kontakti tOOTiiStaga .....cccvveeveerveeeieeeeeeereeeees 20

1.3 Elektriseadmed vastavalt Euroopa
Standardile GENELEC EN 60204-1 (992).....20
14 Avariid vastavalt Euroopa Standardile

GENELEC EN 60204-1 (992) ....cccccevveevvenneenne. 20
PEATUKK 2
Soovitused ja nduanded kasutamiseks..................... 21
2.1 Soovitused ja nduanded masina

kasutamiseks ........ccoecveeriiiriiiiniiiiiceieeee 21
PEATUKK 3
Tehnilised andmed............coccooveeiiniiniinninenieee 21
3.1 Loikamisparameetrid ja tehniliste

detailide tabel.........c.ccccvreviiiiiieieeeeeee e, 21
PEATUKK 4
Masina modtmed, transportimine,
paigaldamine ja lahtipakkimine ...........c.cccoceviennn. 21
4.1 Masina moOOtmed ........cccvveereeeciieeiieeiie e 21
4.2 Masina transportimine ja késitlemine.............. 21
4.3 Minimaalsed nduded hoonetele masina

paigaldamiseks.........ccceevveereiiiniiieiieeieeeeee, 21
4.4 Masina ankurdamine...........cceceeveerveennienieennenne 21
4.5 Elektritihenduste juhendid ...........ccccocereneen. 21
4.6 Lahtiste osade ja lisaseadiste

kooste juhendid.........ccccceveenieninninniiiiencnnen. 22
4.7 Masina hoiustamine.........c.ccceeeeevverveerveeriucnnenne 22
4.8 HAEAVItAMINE...cccerierierieeieeiceceeeeeeee e 22
PEATUKK 5
Masina funktsionaalsed osad ..........c.cccccveeevereenrennee. 22
5.1 TOOPEA ceoovveeiieiiieeiieeite ettt 22
5.2 Kruustangid.........ccocceeeeiernieenieenieeieeeiee e 22
5.3 AlUS .ot 22
PEATUKK 6
Tootstikli Kitrjeldus ...cooeeveveenieneniniininenccieneeee 23
6.1. Kdivitamise ja l1oikamise tsiikkel..................... 23

PEATUKK 7

Masina reguleerimine ...........ccceeeveereveeecreeereeeeneeennnes 23
7.1 LOIKEPEA ..eoueeeeiieiieieeieeeee e 23
7.2 Kruustangid.........ccocceeeveeiiiennieinieenieenieeneen. 23
7.3 Mehaanilise kie blokeeringu reguleerimine.... 23
74 Loikeketta vahetamine........c.cccoceeveereeneenneenne. 23

7.5 Mairiva jahutusvedeliku pumba vahetamine ..23

PEATUKK 8
Rutiinne ja spetsiaalne hooldus ..........c.ccecevvenrenneene. 24
8.1 Igapidevane Hooldus ..........ccocevriiirniinnieenneen. 24
8.2 Iganidalane hooldus ..........ccccceevvevreiennieennnnen. 24
8.3 Igakuine hooldus.........c.cceevreciveecirecieeieeeene 24
8.4 Pooleaastase intervalliga hooldus.................... 24
8.5 Mairiva jahutusvedelik Olid ..........cccceevueennennne. 24
8.6 Oli kahjutustamine..............ccccoovveveerrrereerennnne. 24
8.7 Erithooldus........cccoceeviiniiiiiniiniinicnicneeeee 24
PEATUKK 9
Materjalide klassifikatsioon ja
16iketerade valiK........ccoeoeeiiiiiiniiniinieeeeee 24
9.1 Materjali definitsioon .........cccceceerveereeruennecnne 24
9.2 Ketta valimine.........coccceceerveeneenecnecnecneeneenne 24
9.3 Hammaste 10ikenurk.......c..ccocevvienicniinicnnnne. 25
94 Loikamise ja edasinihke Kiirus..........cccceeueee. 25
9.5 Loaikeketta kditamine ..........cccceeceeveenienienennne. 25
9.6 Loikeketta Struktuur..........ccoeceevevereerienieneenne. 26
9.7 Laoikeketaste tlitibid.........ccccerveerveeriecriienicnncnne 26
Hammaste KUuju ......cccooeeeeveiiiniiiniieeeeeieeeen 26
Hamba 16ikenurk ......c.cccooeeieiniinniiiinenen. 26
9.7.1 Soovitatavad Idikamisparameetrid ...... 27
9.7.2 Loikamiskiiruse diagramm vastavalt
ldikeketta diameetrile ..........ccccceeeuneenne 27
PEATUKK 10
Masina komponendid............cceeveeerireiineniienieene, 28
10.1 Varuosade nimekKiri........ccoeceeroueriersiennienieennenne 28
PEATUKK 11
VEAOLSING ...eveeeveeriiieeiieeiie ettt esteeseeeeeeesaee s 30
11.1 Tera ja l1oikamise diagnostika..........ccccceceeeunene 30
11.2 Elektrikomponentide diagnostika.................... 33

Varuosade tellimine

*  Varuosade tellimisel peate deklareerima
MASINA MUDELI
SEERTIANUMBRI
OSA KATALOOGINUMBRI

Ilma nende viideteta ME EI TARNI varuosi. Vt.

punkti 10.1 — varuosade nimeKkiri

19

1 ETTEVAATUSMEETMED

See masin on ehitatud kooskdlas kehtivate riiklike ja
tthiskondlike dnnetuste valtimisemaarustega.
Vaarkasutamine ja/vdi omavoliliste muudatuste tege-
mine ohutusseadmete juures vabastab tootja igasugu-
sest vastutusest.

1.1 Nouanded operaatorile

» Kontrollige, et tavaliselt masina mootori kiillge kin-
nitatud sildil naidatud pinge on sama, kui vorgu-
pinge.

» Kontrollige, kas teie vorgupinge ja maandus on
korras; thendage masina toitekaabel pistikupessa ja
maandusjuhe maandus-siisteemiga.

» Kui masina pea seisuasendis (illeval), peab hammas-
tatud ketas seisma.

* Masinaga, millel puuduvad kaitsekatted, on keelatud
tootada.

* Lahutage masin alati vooluvdrgust enne ketta vahe-
tamist vdi mistahes hooldustoode tegemist, isegi
masina ebanormaalse tootamise korral.

» Kandke alati sobivaid kaitseprille.

* Arge mitte kunagi pange oma kdsi voi késivarsi
tootava masina ldikamispiirkonda.

* Arge nihutage tootavat masinat.

* Arge kandke liiga pikkade varrukatega rippuvaid rii-
deid, liiga suuri kindaid, kdevorusid, kette voi muid
esemeid, mis voivad masina tootamisel selle kulge
kinni jaada; siduge pikad juuksed kinni.

* Hoidke masina toopiirkond seadmetest, to0-riista-
dest ja muudest esemetest vaba.

* Sooritage korraga ainult iht operatsiooni ning arge
hoidke mitte kunagi tthekorraga kides mitmeid ese-
meid. Hoidke oma kéed nii vabad kui vdimalik.

» Koiki sisemisi toid, hooldust voi remonti tuleb teha
hastivalgustatud kohas voi kohas, kus on piisav lisa-
valgustus, et valtida kasvdi kergete dnnetuste ohtu.

1.2 Kaitsekatete asukoht valtimaks juhuslikku

kontakti tooriistaga

» Tooriista llaosale kruvitud hallid metallist varjed.

* Isereguleeruvad liikuvad sinised plastvarjed, mis on
sobitatud koaksiaalselt fikseeritud varjetega.

1.3 Elektriseadmed

* Elektriseadmestik peab tagama otsese vdi kaud-
se kontakti korral kaitse elektriloogi vastu. Selle
seadme pinge all olevad osad on majutatud piira-
tud juurde-paasuga kinnikruvitud karpi, mida saab
avada ainult spetsiaalse tooriistaga; masina toiteks

20

on madala pingega vahelduvvool. Seade on kaitstud
veepritsmete ja tolmu eest.

» Suisteemi luhisekaitse tagavad kiirelt reageerivad
sulavkaitsmed; mootori iilekoormuse eest kaitseb
termiline sond.

* Voolukatkestuse korral tuleb seade spetsiaalsest k#i-
vitusnupust nullida.

1.4 Avariid

* Ebadige tootamise voi ohtlike olukordade korral
saab masinat otsekohe peatada, kui vajutada puna-
sele seene-kujulisele nupule.

MARKUS: parast igat avariiseiskamist saab masina

operatsioone nullida, kui vajutada spetsiaalsele taaské-

ivitamise nupule.

2 SOOVITUSED JA NOUANDED
KASUTAMISEKS

2.1 Soovitused ja ndbuanded masina

kasutamiseks

* Masin on projekteeritud erineva kuju ja profiiliga
metallist ehitusmaterjalide 1dikamiseks; seda kasu-
tatakse tookodades, treimise tookodades ja tavaliste
mehhaaniliste konstruktsioonidega todtamisel.

* Masinaga tootamiseks on vaja ainult ihte operaato-
rit.

* Masina heaks sissetootamiseks on soovitatav alusta-
da masina kasutamist poole tunniste intervallidega.
Seda operatsiooni tuleb korrata kaks-kolm korda,
parast mida v0ib masinat kasutada pidevalt.

* Enne iga ldikamise alustamist kontrollige, et 1diga-
tav detail on korralikult kruustangide vahele kinnita-
tud ning ots korralikult toestatud.

e Arge kasutage kettaid, mis on masina spetsifi-
katsioonis kindlaksmaaratutest erineva suurusega..

e Kui ketas kiilub Idikamise ajal kinni, vabastage
otsekohe kdigunupp, lulitage masin valja, avage
aeglaselt kruustangid, eemaldage loigatav detail ja
kontrollige, kas ketas voi selle hambad ei ole mur-
dunud. Kui need on murdunud, vahetage Idikeketas.

* Enne mistahes remonditoode tegemist masina juures
konsulteerige edasimuitjaga.




3 TEHNILISED ANDMED

3.1 Loikamisparameetridd ja tehniliste
detailide tabel

Loikamis-
parameetrid ® O [ [
90° 80 100 90 115x70
90°-45° 70 90 80 85x70
Artikkelnr.......coccceeveveeniieeennnnn. 20651  -0208
TUUP et MCC 315
Kolmefaasiline elektrimootor ketta
2-poorlemis-kiirusega .................. HP 1,6
Reduktor, olivannis........cc.......... suhe 1:34
Ketta maksimaalne 1abimoot ...... mm 315
Ketta poorlemiskiirus...... pooret/min.  42/84
Saetera ava.......cceeveeeriieeeniiieenne mm 32
Kruustangide avanemine............. mm 120
Masina kaal .........ccooeeniiiiinninnen. kg 165
4 MASINA MOOTMED,

TRANSPORTIMINE, PAIGAL-
DAMINE JA LAHTIPAKKIMINE

4.1 Masina mdotmed

i 5

g : 3
- z
js)
—
" =

O =

{ i_-ni TR T

1050 500 J

e el ™ :'I

4.2 Masina transportimine ja késitlemine
Kui masinat tuleb tdsta oma originaalpakendis, kasu-
tage rihmadega kahveltdstukit nagu joonisel ndidatud.

4.3 Minimaalsed nduded hoonetele masina pai-

galdamiseks

* Vorgupinge ja —sagedus peavad sobima masina
karakteristikutega.

* Umbritseva keskkonna temperatuur-10°C kuni
+50°C.

e Suhteline niiskus mitte iile 90%.

4.4 Masina ankurdamine
580

70 440 70

290
"
J——
—

270

JALUSE PROFIIL

* Pange masin tugevale tsementporandal, jatte masina
taha minimaalselt 800 mm vaba ruumi; Ankurdage
masin pdranda killge kruvide ja tuublitega voi tse-
menti uputatud keermestatud otstega varrastega nii
nagu naidatud skeemil ning kontrollige, et see istub
horisontaalselt.

4.5 Elekriuhenduste juhendid
* Seadmega ei ole kaasa elektripisikut, klient peab ise
panema oma tingimustele sobiva pistiku:

1.NULLJUHTMEGA 5-JUHTMELISE SUSTEEMI

KOLMEFAASILISE PISTIKUPESA ELEKTRISKEEM 16A
PISTIKU JAOKS.

R=LI1

S=L2

T=L3

PE = GND

N = NEUTRAL

2. UHEFAASILISE SUSTEEMI
ELEKTRISKEEM 16A PISTIKU JAOKS.

=L1
ff =12
=PE

PISTIKUPESA

21

4.6 Lahtiste osade ja lisaseadiste kooste
juhendid

L= g -

Pange tarnitud komponendid kokku nii nagu pildil
naidatud:

* Osa 1 — Kruvige kang pea kiilge ja fikseerige.

* Osa 2 — Kinnitage varrast hoidev latt.

* Osa 3 — Kinnitage jalus tugevalt aluse kiilge.

4.7 — Masina hoiustamine

* Kui ketassaag jaetakse pikemaks ajaks seisma, siis
on soovitav toimida jargmiselt:

1. Lahutage pistik elektritoitest.

2. Vabastage pea podramise vedru.

3. Tuhjendage jahutusvedeliku paak.

4. Puhastage ja maarige masin hoolikalt.

5. Kui vaja, katke masin kinni.

4.8 — Héavitamine

Uldised reeglid:

Kui masin on havinenud ja/vdi vdi lammutamisele

madratud, jagage havitamisele minev materjal tutipide

ja osade kaupa jargmiselt:

1. Raud ja rauda sisaldavad puhtalt metalsed materja-
lid juba uksi on sekundaarne toore, nii tuleks need
viia parast sisu (klassifitseeritud punktis 3) eemal-
damist imbersulatamiseks metalli kogumispunkti.

2. Elektrilised komponendid, kaasa arvatud kaablid
ja elektroonilised materjalid (magnetkaardid jne.)
langevad materjalide hulka, mida klassifitseeritak-
se vastavalt euroopa liidu seadustele kui linnajaat-
meid, nii voib need kodrvale panna ja koguda ja viia
avalikesse kogumiskohtadesse.

3. Vanad mineraal- ja sunteetilised ja/vdi segatud
0lid, emulgeeritud dlid ja méaarded on keskkonna-
portima ja jarelikult ka kahjutustama vanade dlide
kahjutustamise teenistus.

MARKUS: kuna uldiselt jaatmeid puudutavad stan-
dardid ja seadusandlus on pideva arenduse faasis ning
seeparast pidavas muutumises ja varieerumises, peab
kasutaja pidevalt olema informeeritud momendil keh-
tivatest masinaid puudutavatest maarustest, kuna need
voivad erineda ulalpool kirjeldatutest.

22

5 MASINA FUNKTSIONAALSED

OSAD

5.1 Toopea

* Masina plokk, mis koosneb osades, mis kannavad
litkumist tle (mootor, reduktsiooni-solm), maariva
jahutusvedeliku pump ja elektri-komponendid.

5.2 Kruustangid

* Ldikamisprotsessis késirattaga kaitatav materjali
haaramise siisteem.
See on varustatud metallipuru eemaldamise seadi-
sega, mis blokeerib ldigatava detaili.

5.3 - Alus

* TOOPEAD toetav konstruktsioon (poodrlev mehaa-
niline kasi astmeliseks loikamiseks koos vastava
blokeerimissuisteemiga), KRUUS-TANGID, LATI
STOPPER, ja loikamise jahutusvedeliku korpus
PAAK.




6 TOOTSUKLI KIRJELDUS

Enne tooleasumist peavad kdik masina peamised
solmed seadistatud optimaalsetele tingimustele (Vt.
peatukist "Masina reguleerimine”).

6.1 Kaivitamise ja Idikamise tsuikkel

* Kontrollige, et masin ei ole avariiseiskamise reZiimis;
kui on, siis nullige punasest seene-kujulisest nupust
(1).

* Pange 1digatav materjal kruustangidesse (3) ja kin-
nitage klambrite vahele kasirattaga (5).

* Haarake TOOPEA juhtkangi kdepidemest (4)ja vaju-
tage nuppu (2), kontrollige, kas ketas poorleb diges
suunas (kui ei, vahetakse kaks faasijuhet omavahel)
ning et tuleb piisavalt jahutus-vedelikku.

Terasvarraste 1doikur on nuiid t6o alustamiseks val-

mis, kuid pidage meeles, et LOIKAMISKIIRUS ja

KETTA TUUP - kombineerituna TOOPEA sobiva

allalaskmisega — on otsustava tahtsusega kvaliteet-

seks 1oikamiseks ja masina tootamiseks (Detailsemat
informatsiooni sel teemal vt. alljargnevast peatukist

“Materjali klassifikatsioon ja ketta valik™).

* Kui hakatakse ldikama uue kettaga, siis siis selle
ketta ohutuse, tooea ja efektiivsuse huvides tuleb
esimesel kahel-kolmel ldikamisel rakendada osale
kerget survet, nii et Idikamise aeg on umbes kaks
korda tavalisest suurem (Vt. all-jargnevast peatiikist
”Materjali klassifikatsioon ja ketta valik™).

* Vajutage punast avariiseiskamise nuppu (1), kui
tekib ohtlik olukord vdi seade ei funktsioneeri
Oigesti, et peatada masin otsekohe.

7 MASINA REGULEERIMINE

7.1 Loikepea

* Kui Sarniirile mojub ulemaarane telglotk, siis on see
kullaldaseks pohjuseks, et pingutada kruve (6), kuid
tuleb jalgida, et thendust ei tehtaks liiga tihedaks.

7.2 Kruustangid

* See seadis ei vaja mingit erilist reguleerimist.

7.3 Mehaanilise kde blokeeringu reguleerimine

* Kui mehaanilise kide blokeering soovitud asendis
ei ole piisav, keerake kangil olevat kruvi (1) l1odve-
maks, hoidke puksi (2) paigal, poorake kangi vasa-
kule ja pingutage kruvi.

ENNE JARGMISTE OPERATSIOONIDE
TEGEMIST TULEB TAIELIKULT LAHUTADA
ELEKTRI-TOIDE JA TOITEKAABEL.

7.4 Loikeketta vahetamine

Lbikeketta vahetamiseks:

* Vabastage liikuv kollane, valge vdi oranz kaitsekate
ja poorake see tagasi.

* Pange kruustangide vahele puutiikk ja toetage 1oike-
ketas sellele.

* Pange spetsiaalne mutrivoti sisse ja eemaldage kruvi
(1), keerates seda paripaeva Iddvemaks, kuna see on
vasakkeermega, seejarel libistage maha ketast hoi-
dev #ddrik.

* Pange uus ldikeketas kohale, kontrollige hammaste
16ikesuunda, siis pange tagasi aarik, kruvi ja liikuv
valge, kollane v0di oranz kaitsekate.

7.5 Miiriva juhutusvedeliku pumba
vahetamine
* Votke lahti maariva-jahutava suisteemi torud.

23

* Eemaldage kinnituskruvid ja asendage vaike pump;
olge hoolikas hoides vedavat varrast tsentreeritult
vedava volli laagril.

8 RUTIINNE JA SPETSIAALNE

HOOLDUS

HOOLDUSTOOD ON ALLPOOL LOETLETUD,
JAGATUNA IGAPAEVASTEKS, IGANADALAS-
TEKS, IGAKUISTEKS JA POOLE AASTASE
INTERVALLIGA TOODEKS. KUI JARGMISI
OPERATSIOONE EIRATAKSE, SIIS TULEMU-
SEKS VOIB OLLA MASINA ENNEAEGNE
KULUMINE JA HALB TOOAMINE.

8.1 Igapdevane Hooldus

* Masina uldine puhastamine, et eemaldada kogune-
nud laastud.

* Taitke maariva jahutusvedeliku paaki.

* Kontrollige 1dikeketta kulumist.

» Tostke toopea ulemisse asendisse valtimaks survet
tagastusvedrule.

» Kontrollige kaitsekatete ja avariiseiskamise funktsio-
neerimist.

8.2 — Iganadalane hooldus

* Masina pohjalikum uldine puhastamine laastude
eemaldamiseks, eriti maarimisvedeliku paagist.

* Puhastage pumba imemispea filter ja imemis-piir-
kond.

* Puhastage ja maarige kruvi ja kruustangide liikuv
juhik.

* Puhastage ldikeketta korpus.

* Teritage 1dikeketta hambaid.

8.3 — Igakuine hooldus

* Kontrollige kruvide pingsust mootoril, pumbal, haa-
ratseid ja kaitsekatteid.

* Kontrollige, kas kaitsekatted ei ole pragunenud.

* Madrige toopea Sarniiri tihvti.

8.4 Pooleaastase intervalliga hooldus

* Vahetage reduktsioonisdolme ©li, kasutades
o0li GEARCO 85W-140, tootja NATIONAL
CHEMSERAH vbdi MOBIL GLYCOLE 30 voi
KLUBER SIHNTHESO 460 EP voi nendega ekvi-
valentset 0li, toimige jargmi-
selt:

* Eemaldage elektrikarbi
tthendus-kork ja keerake
lahti toopead liigutav kang.

* Laske valjavooluavast (1)
vana 0li vilja.

* Valage labi kangi
fikseerimis-ava uus 0li sisse kuni
margini (2) hoides todpead horison-taalses asendis.

24

* Pange osad uuesti kokku.
* Kontrollige maanduse pidevust.

8.5 Maiiriva jahutusvedelik olid

Arvestades turul olevat tohutut hulka tooteid, v0ib
kasutaja valida the tema vajadustele kdige sobivama
oli; naiteks SHELL LUTEM OIL ECO.

Oli minimaalne vees lahustuvuse protsent on 8 — 10%.

8.6 Oli kahjustustamine

Nende toodete kahjutustamisel tuleb juhinduda
rangetest ettekirjutustest. Palun vaadake peatikist
”Masina mdotmed — Transport — Paigaldamine” osast
” Havitamine”.

8.7 Erihooldus

Erihooldusprotseduure peab labi viima kvalifitseeritud
personal. Me soovitame votta kontakti edasimiiiija
ja/voi importijaga. Termin “erihooldus” sisaldab ka
kaitse- ja ohutusseadmete imberseadistamist.

9 MATERJALIDE KLASSIFIKAT-
SIOON JA LOIKETERADE VALIK

Kuna eesmirgiks on saada vaga head Idikamise kva-
liteeti, peavad mitmed erinevad parameetrid nagu
materjali tugevus, kuju ja paksus, loigatava osa rist-
16ige, 1oikeketta tuuibi valik, 16ikamiskiirus ja todpeas
allalaskmise juhtimine, olema sobivalt kombineeritud.
Need spetsifikatsioonid peavad seejuures olema har-
mooniliselt kombineeritud igas too tsuklis vastavalt
nimiandmete vdhenemisele ja tavamoistusele nii, et
saadakse optimaalsed tingimu-sed, mis ei ndua luge-
matuid masina ettevalmistamise operatsioone, kui on
tegemist tooga, mille kestel tingimused muutuvad.

Mitmesugused aeg-ajalt kuhjuvad probleemid saab
lahendada kergemalt, kui operaator tunneb hasti neid

spetsifikatsioone.
SEEPARAST SOOVITAME TEIL ALATI VALIDA
ORIGINAALSEID VARUKETTAID, MIS

TAGAVAD SUUREPARASE KVALITEEDI JA
TOOTAMISE.

9.1 Materjali definitsioon

Lehekulje all olevas tabelis on toodud lodigatavate
materjalid, nii et saaks valida loikamiseks dige 10ike-
ketta.

9.2 Ketta valimine

Koigepealt tuleb valida 1digatavale materjalile sobiv

hammaste 16ikenurk vastavalt nendele kriteeriumitele:

* dhukese ja/vdi varieeruva ristloikega osad nagu
profiilid, torud ja plaadid vajavad suletud hammas-
tust, nii et samaaegselt 1dikamiseks kasutatavate
hammaste number on 3 kuni 6.;




* suure ristldikega osad ja tdismaterjalist osad vaja-
vad laia hammastust, mis annab suurema laastu-

mahu ja parema hambalédbivuse;

* pehmest materjalist vdi plastikust osad (kerged sula-
mid, pehme pronks, tefloon, puu jne.) vajavad ka
laia hammastust.

modtmetega materjalil, mille 1dikamistootlikkuse ja
tavaterasest lati ristldike suhe R = 410 ~ 510 N/mm?),
pritsides Idikamise piirkonda pideval médriva jahutus-
vedelikuga.

9.6 Loikeketta struktuur

Kbdige tavalisemad Idikekettad, mida kasutatakse,
on valmistatud eriti korge kiirustaluvusega terasest
(HHS) tavalise kvaliteediga (HHS/DMo5) voi korgei-
ma kvaliteediga (HHS/DMo5+Co5) toodeldud ham-
mastega; teistest eristab neid vaga korge struktuuriline
vastupidavus, suurem kinnikiilumise takistus, mas-
sisurve puudumine ja parem madriva jahutusvedeliku
pinnal hoidmine t60 ajal.

9.7 Lbikeketaste tutibid

Loikekettad erinevad loomulikult oma konstruktsioo-
niliste karakteristikute poolest selliselt:

* Hammaste kuju

e Hammaste 10ikenurk

Hammaste kuju

Hammastuse profiil sdltub Idigatava detaili suurusest,

kujust ja paksusest, aga ka sellest, kas 1digata tuleb

otse vOi nurga all. Seda voib varieerida ka vastavalt
tousunurgale, kuid mitte nii oluliselt, et teha sellest
klassifikatsiooni element.

* Peen hammastus tuleb valida viaikese ristloikega
Ohukeseseinaliste profileeritud detailide 16ikamiseks
(2 — 5 mm soltuvalt materjalist).

e Lai hammastus on sobiv keskmiste ja suurte tais-
materjalist detailide 16ikamiseks voi Uisna paksude

TERASE TUUBID KARAKTERISTIKUD
KASUTAMINE I D F GB USA BRINELL ROCKWELL R=N/mm
UNI DIN AF NOR SB AISI-SAE kovadus kévadus
HB HRB
Konstrukisioon Fe 360 S37 E24 116 67 360+480
O“St “‘ S(‘io"““ Fe 430 Std4 E28 43 148 80 430560
crase Fe 510 St52 E36 50 180 88 510660
Sisinik C20 CK20 XC20 060 A 20 1020 198 93 540+690
tus"“ . C40 CK40 XC42H1 060 A 40 1040 198 93 700840
erase C50 CK50 1050 202 94 760900
C60 CK60 XC55 060 A 62 1060 202 94 830980
Vedruterased 50Crv4 50Crv4 50CV4 735 A 50 6150 207 95 1140+1330
edruterase 60SiCr8 60SiCr7 9262 224 98 1220+1400
Legeeritud terased karas- 35CrMo4 34CrMo4 35CD4 708 A 37 4135 220 98 780930
tamiseks ja 39NiCrMod 36CrNiMo4 39NCD4 9840 228 99 8801080
nitriitimiseks 41CrAIMo7 41CrAIMo7 40CADG12 905 M 39 232 100 930+1130
Legeeritud 18NiCtMo7 20NCD7 En 325 4320 232 100 760+1030
tsementiiditavad
terased 20NiCrMo2 2INiCtMo2 20NCD2 805 H 20 4315 224 98 690980
Laagriteras 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690980
52NiCrtMoKU | 56NiCtMoV7 244 102 800+1030
S— CI00KU C100W1 BS 1 S-1 212 96 710980
ooriistateras X210Cr13KU X210Cr12 7200C12 BD2 - BD3 D6 - D3 252 103 8201060
58SiMo8KU Y60SC7 S5 244 102 8001030
X12Cr13 4001 410 202 94 670+885
Roostevaba & X5CtNi1810 4301 Z5CN18.09 304 C 12 304 202 94 590+685
0ostevaba feras X8CrNi910 202 94 540685
X8CrNiMol1713 4401 Z6CDN17.12 | 316C 15 316 202 94 490+685
Vase sulamid Alumiinium-vase sulam G-CuAll1Fe4Ni4 UNI 5275 220 98 620685
S ‘:t‘s'aalne Spetsiaalne mangaan/silikoon pronks G-CuZn36SilPbl UNI5037 140 71 375+440
petsl " Mangaanpronks SAE 43 - SAE 430 120 96 320+410
[MESSINEPronis Fosforpronks G-CuSn12 UNI 7013/2a 100 56,5 265+314
Mal Hallmalm G25 212 96 245
am Keragrafiitmalm GS600 232 100 600
Tempermalm W40-05 222 98 420

9.3 Hammaste 1oikenurk

Nagu juba eelnevalt mainitud, sdltub see jargmistest
tegurites:

* materjali kdvadusest

* 0sa mootmetest
* seinapaksusest

f,"/’z‘:?" S ( mm) Laikenurk Kuju Kiirus
\}V.z;i/j kuni 2 4-6 B profil 2
5
li . 2+5 8 C varb 2
[] _ [l 5+10 8 C varb 1
1 C iile 10 8 C varb 1
s l: kuni 20 8 C varb 1
7 Z 20+50 10 C varb 1

9.4 Loikamise ja edasinihke kiirus

Ldikamiskiirus (m/min.) ja edasinihke kiirus (cm?

min. = ala, mille ketta hambad labivad 1doikamis-laaste

eemaldades) on piiratud toopea edasi-litkkumisega
hammaste tipu lahedal.

* Loikamiskiirus soltub materjali paksusest (R = N/
mm?), selle kovadusest (HRC) ja kdige laiema osa
mootmetest.

* Liiga suur edasinihke kiirus (= ketta liikumine alla-
poole) kipub pdhjustama ketta kdrvale-kaldumist
ideaalselt ldikerajalt, andes mitte otsesuunalisi 10i-
keid nii vertikaalses kui ka horisontaalses plaanis.

9.5 Loikeketta kaitamine

Kui 1digatakse esimest korda, siis on heaks praktikaks
tooriista sissetootamiseks teha seeria Idikeid madalal
edasinihke kiirusel (= 30 ~ 35 cm?min. keskmiste

profiilide voi torude (iille Smm) 1dikamiseks.

“A” hammastus:
tavaline peen hammastus

“B” thammastus:
tavaline lai hammastus koos voi

“AW” hammastus:
tavaline peen hammastus
koos vahelduva korvalekaldega

“BW” hammastus:
lai hammastus koos vahelduva

25

ilma laastude purustamiga/ta korvalekaldega

sl anhihhi
SSE

26

“C (HZ)” hammastus:

lai hammastus, kus tavalised
hambad vahelduvad koorimis-
hammastega, mille mdlemad kiul-
jed on nurga all maha Idigatud.
Koorimis-hammas on 0,15 — 0,30
mm korgem.

Hamba 1dikenurk

Igal hambal on kaks 1oikenurka:

a: Esikulje vertikaalnurk
v: Tagakilje vertikaalnurk

KETASSAE TERITAMINE

Lisahammastus:

Selliselt valmistatud loike-kettaid
kasutatakse mitteferro-metallide
loikamiseks nagu naiteks ker-
ged sulamid ja plastikud ja enne
koike puit. Hambad on kova-
metallist (HM) plaadid, mis on
joodetud loike-ketta pinnale; neid
on olemas mitmeid eri tutipe ja
erineva kujuga ning arvesta-des
selle valdkonna arenemis-kiirust,
ei kasitleta teemat siin pikemalt.

£
&
)

=
PSS | KSR

NUAULS

T| 3|14 |56

819 |10]| 12| 14| 16

p|13[16]21]25]|29

34138 (42(5,1[59(72

d 1,52 (25| 3|35

4 1451516 | 7| 8

h=0,2 mm

h=0,3 mm

Vertikaalnurk varieerub eriti vastavalt ldigatava

materjali tuuibile.




9.7.1. — Soovitatavad 1dikamisparameetrid

. Y e = = a
5 t 5 £l EE| = E Etl 5% E 5 5 el L& tlee| gt
£ £ el .21 32| £1|.2 SE{ZE| E El £ Et2Ei2E| S5 S8
Z1EZ Z1Es| 22|22 |22 =Z1=2Z| Z1.2]:.2 Z1E2} 521221 22
ST EE R |2 | ER|ER |58 ] E |ER|EE |8 | EE{ 58 5818158 | 5B 3B
= S =l k=A) =] Z ERl = S f S Z 1 Z =N S o1 S =l g
fowi x| x| dx x| 2 |Sx = Tx | | P SR ] S~ ] S Ex | & =
~ "{ 20° 18° 15 2» e iz The & 22 | 20“ 200 15° 12 1 12 8 18 &
LOIKEN_URG_AD o] e s| & | e| | & | w| el 0| 8 B ] | 1| e g @
' T mm 5 4 4 3 2 i 4 4 & 5 & 5 4 5 5 4 3 2
10 - 20 vt mit sof sl | 15 | 20| 20| o5{ 100} 200] 00| 400 20| eon| sco] s 1wl 3
avmmit | 0] 1sef vwo| eo} as| so| mo{ joof isco] 400 eoo| Boo | g0 | twe0 ¢ voo | 80 | 80 | 130
T emm ¥ 8 ) 4 al s § 8 8 7 8| 7 8] 6 7 4 4 3
_ g 20 - 40 Vit 45] 30| 20] 1§ gl 49 19l 2afwooo] ol sso| aoo] o] coo ) aco| asi B} 33
SL avienst | o] 120 vo] eo| 33| 45] as| 1o | 1reo| a0 eos| 7ol iS50 | 1ol seo| 50 20} &
~ T mm 4[4 g 8 8 4 8 8 8 12 10 1 10 8 10 10 & 5 K
E% 40 - B0 Vi vy as] o5l ] 4 o] | a] 22 vo0| 160] B00| as0 ] 100 | S%| 90| 45 @[ 30
15 Av mmiy 140 10 100 50. 30, 45 45 80 1800 350 550 700 140§ 1000 500 Ay 110 15
d “T-mm 12 2] 1 5| & it BT W6 12| 14 12| i e 2l i & 5
Z VI oy ] ) w| 1 81 17f 17} 264 800 60} 250§ son| 90] sso| 6| #5f 7| 30
(7 avmir | 130| 1o sol so| e s0f 40f @ofvaw0] sov i ss0] soo| 1307 soel sep| isgl v 110
> *T Wl 14l 1l o2 8| 14] | 1af 8] qa| iz | q2] w| ] 2] s &
ﬁ 90 110 vVt miy 40. 20 15 13 8 15 15 18 00 140 200 250 Wi 500 300 4 16 28
< Ay ey ivo| woi 80 a5l 28 4] 4o} weoldd00] sou | soo ) soo ] o i gon| S0 TI0 | 100} 100
< T o wf 96t ] il iw| el wi 1| 20] wi wl ] 41 8] 18| 14 8 6
’S 110 130 Vi iy 38| 20f 1] 70 1l ] 47 o} 0] 50) eoo| sof 500 B00) a5 w|
' v omit 1 tee] sol o] as] asl sl a5l o nwoo| 250 | sool 600 o0 woo| 4c0] 00| S0 w0
T mm 18 i6.] 18 14. 12 15 16 16 20 16 20 18 18 i 18 16 10 | 6
130 -150 VUit aoi 5] 12f 2} 7| vef 2| w| sew) o] 120} ssol sol aso| eco! w} 5] m
B it so} 80| sof 40} 22| 5] oas| eo| soo| 20| 00| ao0| oo | oo | 4v0) 9| BO| 8D
_SOOVITATAVAD MAARDEAINED Emulsioon - 16ikamisoli Kuiv -} Petrooleum kuiv Emulsioon Loikamisoli Emulsioon
9.7.2 — LOIKAMISKIIRUSE DIAGRAMM VASTAVALT LOIKEKETTA DIAMEETRILE
O S0 450 425 4000 Mo 3@ W5 W ] 250
. o L~ | ] b
206 | vt mimin _ = = i 1
) Py - ] B 4 .
180 ¢ A AT LA T - L o A = 300
dAEREeY T e 1
160 bt S ERED -
: : AT LA T - 1
o A e
|~ |~ | = - ]
el ~ 5 s e -
. = A T T o=
10 e et
# P
(] AT AT A e LT
A T \,c @x314x 1l
Bt cZZEEAIRNEa =000
- ] i i O L e
48 Lo e
20 l.i - n = gimin
19 20 30 40 50 60 70 80 %0 100 110 126 130 140 150 160 170 180 180 200 210 220 230 240 25¢ 260 270
VOTI
T Hamba 16ikenurk millimeetrites d Hamba diameeter (ei saa koopiast aru, mis sdna)
Av mm/min Edasinihe millimeetrites minutis koonuse kaugusel
V1 m/mm  Léikamiskiirus meetrites minutis h Hamba viljaulatuv osa
Az Hamba edasinihe Y Eesmine vertikaalnurk
Ng/min Poorete arv minutis a Tagumine vertikaalnurk
Z Hammaste arv 16ikekettal N/mm  Katketugevus
p Hamba siigavus a-fLdikeserva lamedad osad
0] Toru diameeter voi profiili laius

27

10. 0 MASINA KOMPONENDID — 10.1 Liste af reservedele

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
A03 |[Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
A04 [Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
AO05 [Roller bracket 1 A46 |Vise bench 1 A87 |Drainage 1
A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
A07 [Roller 1 A48 [Swing arm (base) 1 A89 |[Hex socket cap screw  |[M8x25 |2
A08 |C-clip S-12 2 A49 |Support rod 1 A90 |[Hex socket cap screw 1
A09 |Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
A10 |Washer 5/16" |1 A51 [Groove jaw 1 A92 |Washer 5/16" |2
All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Al12 [Pin 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
A13 |Bearing bushing 1 A54 |Nut MI0 1 A95 |Stop button 1
Al4 |[Bearing 1 AS55 |Control handle rod 1 A96 |Start button 1
Al5 |[Bushing 1 A56 |Nut M20 1 A97 |Emergency switch 1
A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
A18 [Sliding vise 1 AS59 |Ball bearing 6205zz |1 A100 |Control box panel 1
A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
A23 [Washer 5/16" |2 A64 |Flange 1 A105 [Magnetic connector 1
A24 |Hex socket cap screw  [M8x20 [2 A65 |Oil seal 1 A106 |Fuse set 1
A25 [Spring 1 A66 |Worm shaft 1 A107 |Cover plate 1
A26 |[Washer 5/16" |1 A67 |Coupling 1 A108 |Transformer 1
A27 |Hex socket cap screw  [M8x20 |1 A68 |Motor 1 A109 |Relay 1
A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  [M8x16 |2
A32 |Nut M8 1 A73 |Oil pilot PT1/2" [1 Al14 |Screw M5 2
A33 [Switching plate 1 A74 |Set screw PT1/4" |2 A117 |Cover 2
A34 |C-clip A75 |Shaft 1 A118 |Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 |Nut M12 1 A121 |Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1

Item |Description Size QTY

BO1 |[Stand 1

B02 |Nut M6 4

B03 |Washer 1/4" 4

B04 [Support plate 1

BO5 |Washer 1/4" 4

B06 [Hex cap screw M6x15 |4

B07 |Coolant tank 1

BO8 [Hose 1

B09 |Hose clamp 1

B10 |Washer 1/4" 2

B11l |[Hex socket cap screw  [M6x16 (2

B12 [Coolant pump 1

B13 [Connecting bolt 1

B14 |[Hose clamp 1

B15 |Hose 1

B16 [Hose clamp 1

B17 [Valve 1

B18 |Wire 1

B19 |Hex cap screw Mo6x15 |4

B20 |Washer 1/4" 4

B21 |Hex cap screw M6x15 |2

B22 |Washer 1/4" 2

B23 [Support plate 1

B24 |Screw M5x6 |4

B25 |Cover plate 1

B26 |Collar 1

28




11 VEAOTSING

Selles peatiikis loetletakse tdendolisi vigu ja esineda vdivaid torkeid masina kasutamisel ja soovitatakse voima-
likke probleemi lahendusi.

Esimese PUNKTIS on toodud TOORIISTA ja LOIKAMISE diagnostika, teises ELEKTRISEADMETE KOHTA.

Explosion draw A

11.1 Tera ja 1dikamise diagnostika

VIGA TOENAOLINE POHJUS PARANDAMINE

HAMBA
ABb MURDUMINE

Liiga kiire edasinihe. Vihendage edasinihet, rakendades ldikamisel

viiksemat survet.

N

ATE N
_-ANT AT2 AT

Explosion draw B

B15

B16
B17

B2

B1

B21
B22

B13

B14

B12
B11

] B10

illn | B8

B7

Vale 16ikamiskiirus.

Halva kvaliteediga 1dikeketas.

Toodeldava detaili haare kruustangides
ebapiisav.

Varem murdunud hammas on jiddnud 16i-
kesse.

Lbdikamine jitkub eelneval tehtud soones.
Maiirivat jahutusvedelikku ei ole piisavalt

vOi on vale emulsiooniga.

Materjal on ldikekettale kinni kleepunud

Muutke 1dikeketta kiirust ja/vdi diameetrit. Vt.
ptk. “Materjali klassifikatsioon ja ldikeketta
valimine” ning Ldikeketta diameetrile vastava-
te 1dikamiskiiruste tabelit. Valige sobiv ketas.

Kasutage kvaliteetsemat ketast.

Kontrollige detaili haaramist.

Eemaldage hoolikalt kdik detaili jdéinud osad.

Loigake mujalt, pdorates 1digatavat detaili.

Kontrollige vedeliku taset paagis. Suurendage
miiriva jahutusvedeliku voolu, kontrollige, et
ava ja vedeliku toru ei ole ummistunud.

Kontrollige miériva jahutus-vedeliku koostist
ja valige parema kvaliteediga 15ikeketas.

LOIKEKETTA
ENNEAEGNE
KULUMINE

Loikeketta vale sissejooks.

Vale 16ikamiskiirus.

Ebasobiv hambaprofiil.

Hamba vale 16ikenurk.

Madala kvaliteediga ldikeketas.

Maiirivat jahutusvedelikku ei ole piisavalt.

Vt. ptk. "Materjali klassifikatsioon ja 16ikeketta
valimine” punkti Loikeketta kditamine.

Muutke 1dikeketta kiirust ja/vdi diameetrit. Vt.
ptk. “Materjali klassifikatsioon ja ldikeketta
valimine” ning Loikeketta diameetrile vasta-
vate 1dikamiskiiruste tabelit.

Valige sobiv loikeketas. Vt. ptk. “Materjali
klassifikatsioon ja ldikeketta valimine” punkti
Loikeketaste tiiiibid.

Valige sobiv loikeketas. Vt. ptk. “Materjali
klassifikatsioon ja ldikeketta valimine” punkti
Loikeketaste tiiiibid.

Kasutage parema kvaliteediga 16ikeketast.
Kontrollige vedeliku taset paagis. Suurendage

miiriva jahutusvedeliku voolu, kontrollige, et
ava ja vedeliku toru ei ole ummistunud.

29

30




VIGA TOENAOLINE POHJUS PARANDAMINE
KETTALT KILDUDE Materjalis on kdvad kohad, erinevad | Vdhendage ldikamissurvet ja/voi edasini-
ARALOOMINE profiilid, defektid (oksiidid, lisandiosa- | het.

kesed, puudub homogeensus jne.)

Vale l6ikamiskiirus.

Hamba vale 16ikenurk.

Vibreerimine

Loikeketas ei ole korralikult teritatud

Madala kvaliteediga ldikeketas.

Maéiriva jahutusvedeliku vale emulsioon

Muutke 16ikeketta kiirust ja/voi diameetrit.
Vt. ptk. "Materjali klassifikatsioon ja 10i-
keketta valimine” ning Loikeketta dia-
meetrile vastavate 16ikamiskiiruste tabelit.

Valige sobiv ldikeketas. Vt. ptk. "Materjali
klassifikatsioon ja ldikeketta valimine”
punkti Loikeketaste tiitibid.

Kontrollige detaili haaratust.

Asendage Idikeketas sobivama ja korrali-
kult teritatuga.

Kasutage parema kvaliteediga 1dikeketast.

Kontrollige vee ja dli protsenti emulsioo-
nis.

KETTA
VIBREERIMINE

Hamba vale 16ikenurk.

Ebasobiv hambaprofiil.

Toodeldava detaili haare kruustangides
ebapiisav.

Lboigatava ldbimaterjalist detaili moot-
med liiga suured vOrreldes maksimaal-
sete lubatavate 1dikamismdotmetega.

Loikeketta diameeter on vale ja/voi liiga
suur.

Valige sobiv ldikeketas. Vt. ptk. "Materjali
klassifikatsioon ja 1dikeketta valimine”.

Valige sobiv ldikeketas. Vt. ptk. "Materjali
klassifikatsioon ja ldikeketta valimine”
punkti Loikeketaste tiiiibid.

Kontrollige detaili haaramist.

Pidage kinni kasutusjuhendist.

Vihendage loikeketta diameetrit, kohan-
dades seda ldigatava detaili modtmetega;
ldikeketta 16ikav osa ei tohi olla liiga suur
ldigatava detaili suhtes.

VIGA TOENAOLINE POHJUS PARANDAMINE
LOIKEPINNAL ON Toodeldava detaili haare kruustangides | Kontrollige detaili haaramist.
KORGENDIKUD ebapiisav.

Liiga kiire edasinihe. Vihendage edasinihet, rakendades 1dika-
misel viiksemat survet.

Loikeketta hambad on kulunud. Teritage 16ikeketast.

Maiirivat jahutusvedelikku ei ole piisa- | Kontrollige vedeliku taset paagis.

valt. Suurendage maéiriva jahutusvedeliku
voolu, kontrollige, et ava ja vedeliku toru
ei ole ummistunud.

Hambad ei liikka laastusid korralikult | Valige suurema hamba Idikenurgaga

vilja. ketas, mis laseb laastudel paremini 18i-
kejoonest vilja tulla ja mis hoiab rohkem
médérivat jahutusvedelikku.

EI LOIKA OTSE

Liiga kiire edasinihe.

Toodeldava detaili haare kruustangides
ebapiisav.

Lbikeketta pea ei ole otse.

Loikeketa kiiljed on erinevalt teritatud.
Loikeketas on kaubanduslikust standar-

dist dhem.

Haaratsis on prahti.

Vihendage edasinihet, rakendades 1oika-
misel viiksemat survet.

Kontrollige detaili haaramist.

Reguleerige pead.

Valige 10ikeketta kvaliteeti igas suhtes
hoolikalt, mis puudutab tiiiibi ja kon-
struktsiooni karakteristikuid.

Puhastage hoolikalt nii alus- kui ka kon-
taktpinnad.

LOIKEPINNAL ON
KORGENDIKUD

Loikeketta diameeter on vale ja/voi liiga
suur.

Vihendage ldikeketta diameetrit, kohan-
dades seda ldigatava detaili modtmetega;
loikeketta 16ikav osa ei tohi olla liiga suur
ldigatava detaili suhtes.

Lbiketera kleepub 16i-
kesse

Liiga kiire edasinihe.

Madal 16ikamiskiirus.

Hamba vale 16ikenurk.

Lbikekettale kleepub ldigavat materjali.

Mairivat jahutusvedelikku ei ole piisa-
valt.

Vihendage edasinihet, rakendades 16ika-
misel vdiksemat survet.

Suurendage kiirust.

Valige sobiv ldikeketas. Vt. ptk.
“Materjali klassifikatsioon ja l0ikeketta
valimine”.

Kontrollige maédriva jahutusvedeliku
koostist ja valige kvaliteetsem ketas.

Kontrollige vedeliku taset paagis.
Suurendage méériva jahutusvedeliku
voolu, kontrollige, et ava ja vedeliku toru
ei ole ummistunud.

31

32




11.2 — Elektrikomponentide diagnostika

VIGA TOENAOLINE POHJUS PARANDAMINE
ROHELINE Lamp on libi polenud. Vahetage lamp.
MARGUTULI "HL”
EI SUTTI Toide Kontrollige: - faase

Sulavkaitsmed "FU 1”.

Liihised.

Avariiseiskamise nupp "SB1” sees

Tsiikli nullimine voi liini nupp ”SB 2.

Staatori méahises olev termiline Kkaitse on vil-
jas mootori lilekuumenemise tottu.

Trafo ”TC 1”

Sulavkaitse ”"FU 27,

Lisarelee "KA”

- kaableid
- pistikupesi
- pistikuid

Pinge peab tulema otse ldbi kaitsmete.
Kontrollige efektiivsust.

Leidke iiles ja korvaldage.

Kontrollige, et see oleks vilja liilitatud ja et
selle kontaktid on terved.

Kontrollige mehhaanilist efektiivsust.

Kontrollige voolu pidevust kahes kaitsme tra-
adis pérast seda, kui mootor on umbes 10-15
minutit maha jahtunud. Kui pirast seda ei
ole kahes traadis piisivat voolu, tuleb mootor
vilja vahetada v6i limber méhkida.

Kontrollige, et toitepinge on sama, mis vorgu-
pinge ja et selle viirtus véljundis on 24 (?!) V

Kontrollige kaitsme efektiivsust ja veenduge,
et ei ole liihiseid, mis kutsuksid esile kaitse
aktiveerumise.

Kontrollige, et 24 V jouab pooli terminaali-
desse, kui nupp ”SB2” on alla vajutatud; Kui
see juhtub ja relee ei ole omatoitel, siis tuleb
ta vilja vahetada.

MOOTOI} SEISKUS Pistikupesa ja pistik, mis iihedab elektrikarpi
KQOS POLEVA kiepidemes oleva mikroliilitiga.
MARGUTULEGA

”HL’?

Mikroliiliti ”SQ 17 kdepidemes.

Kaugjuhtimise liiliti "KM”.

Mootor "M 1”.

Kontrollige, et pistik on korralikult sisse
pandud ja vaadake, kas karbis ei ole halbu
kontakte.

Kontrollige t6otamist ja/vdi efektiivsust; kui
katki, vahetage vilja.
dt og at den drejer frit. Den kan skiftes.

Kontrollige, et faasid on olemas nii sisendis
kui ka viljundis; kontrollige, et ei ole bloke-
eritud, et see toitega sulgub, et ei pdhjusta
lithiseid, vastasel korral vahetage vilja.

Kontrollige, et ei ole pdlenud ning et see
poorleb vabalt.
Selle voib iimber mihkida vai vilja vahetada.

33

34



LATVISKI

SATURS
SALULS ...ttt 35
Rezerves dalu pasatiSana ..o, 35
GaArANTIA..eeenteeeieeeiee ettt 35
Iekartas sertifikacijas un identifikacijas
MATKEJUMS ..ot 35
1. NODALA
Noradijumi nelaimes gadTfjumu novérSanai ............. 36
1.1. Teteikumi operatoram...........ccceeveeseeerueeneeennen. 36
1.2. Aizsargu izvietojums pret nejausu

saskarsmi ar i€rICI ......cccevveveecveniiniiieiinenne 36

1.3. Elektroiekarta, kura atbilst Eiropas

Standartam CENELEC 60 204 — 1(1992)....... 36
1.4. NepiecieSamibas attieciba uz Eiropas

Standartu CENELEC 60 204 — 1(1992).......... 36

2. NODALA
Ieteikumi un padomi attieciba uz lietoSanu............. 36
2.1. ekartas lietoSanas rekomendacijas un
PAMACTDA ..ottt 36
3. NODALA
Tehniskie radTtaji .....cccceeeeeernieinieeieerieeeee e, 37
3.1. GrieSanas jaudas kapacitate tabula un
tehniska informacija.........ccccvevevverceeeceencennne 37
4. NODALA
Iekartas izméri — TransportéSana —
UzstadiSana, Demontaza......c..ccocceeveeveenceneeneennenn 37
4.1. Tekartas iZMEri......ccoceeveeveeneeneineeneeneeeene 37
4.2. lekartas transport€Sana un pacelSana.............. 37
4.3. Minimalas prasibas, kas nepiecieSamas, lai
UZStadTtu 1€KATtU ....vveeeiieeeeiieeeee e, 37
4.4. Iekartas nostiprinaSana.........cceceeeeerreenreenneenne 37
4.5. Instrukcijas pievienoSanai pie elektribas........ 37
4.6. Instrukcijas nepievilkto deta]u un piederumu
SAlIKSANAL ...eeuveeeeeieeieeie e 38
4.7. lekartas izsl€g8ana ........ccccevveeveeneeneenceneenne. 38
4.8. DemONtAZa ...ccccvvveeeerieeeeiieeeeieeeeeieeeeeree e 38
5. NODALA
Iekartas funkcionalas dalas............c.ccooeeiiinnnnn, 38
5.1. Darba galva......ccccoceeeiveniiiiiieieesieeeee e 38
5.2, SKravspIles......ccocceeverreesieinieenieeeeeeeeeeeen 38
5.3, Pamatne.......ccocceevvieiiiiiiiiiiniciieeeeeee e 38
6. NODALA
Darbibas procesa apraksts.........cceeeeeerveerreeeneeennnens 39
6.1. PalaiSana un grieSanas Cikls.........cc.cceeevvereunnnne 39

7. NODALA
Iekartas reguleSana.........ccccocevereecrenenenneenieneneenns 39
7.1. Diska galva .....ccccoceeveevineneeniniinieieneneeene 39
7.2, SKrOvspIles.......ccooevievieniineenineeceereeeeenees 39
7.3. Regulgjosas sviras blokeSana.............cccoco.ee.e. 39
7.4. Diska nOMAINa ......c.ccoveveerieneeieieieciecenens 39
7.5. Ellas dzeseSanas sukna nomaina..................... 40
8. NODALA
Ikdienas un speciala tehniska apkope............c........ 40
8.1. Ikdienas tehniska apkope.........cccoeevvuvienuneenee. 40
8.2. Iknedelas tehniska apkope ............cccoeininne. 40
8.3. Ikmeénesa tehniska apkope ........cccceveveveerereennee. 40
8.4. Ik seSu ménesu tehniska apkope.........c.ccceuee... 40
8.5. AtbrivoSanas no ellas...........cccooeiinnn 40
8.6. Speciala tehniska apkope........cccccecereercicnncne 40
9. NODALA
Materialu klasifikacija un instrumenta izvéle.......... 40
9.1. Materialu definTCija.......ccoceeveevuerineesrenenenneens 40
9.2, Diska izVEIle .....cooueeuieiieiiiiieeeeeeeeeeee 41
9.3, Z0DU SOLIS...cooiiiiiiiiiiiiiieeieeieee e 41
9.4. GrieSanas un paatrinatais grieSanas atrums ....42
9.5. Diska piestrade........cccceevverrieenieenieeeeeeieenne 42
9.6. Diska struktlira.......ccceceeveeereenennenseereeieeen. 42
9.7. Disku vVeidi......ccoooeeviriiiiiiiiieieeeeeeeeeen 42
Z0bU fOrma........coeveeeieeiieiiececeeeee e 42
Zobu grieSanas lenkis ............ccoeiiiiiiennnn 42
9.7.1. leteicamo grieSanas parametru
tabula ....ocooiiiiinie 43
9.7.2. GrieSanas atruma tabula péc diska
diametra.....coceevvenrereeneenineeecceeeeen 43
10. NODALA
Iekartas sastavdalas...........cocoviiiiiiiniiniiiiie, 44
10.1. Rezerves dalu saraksts ...........ccooveviiinnnnen, 44
11. NODALA
Bojajumu laboSana.........cccccoeceeiiiiiiniinienieieee 46
11.1. Asmenu un grieSanas diagnoze ...................... 46
11.2. Elektrisko sastavdalu diagnoze....................... 49

Rezerves dalu pasitiSana
* Pasiitot rezerves dalas, Jums janorada
IEKARTAS MODELIS
SERIJAS NUMURS
DETALAS ATSAUCES NUMURS
Bez §Tm noradem, MES NEPIEGADASIM rezerves
dalas. Satit 10.1. punktu — rezerves dalu saraksts.

35

1. Noradijumi nelaimes gadijumu
noveérsanai

ST iekarta ir veidota, lai ta atbilstu speka esoSajiem
valsts un sabiedribas nelaimes gadfjumu novér$anas
noteikumiem.

Nepareiza lietoSana un/vai nemakuliga riciba ar
aizsargiericém atbrivos razotaju no jebkadas atbildibas.

1.1. Ieteikumi operatoram

» Parbaudiet, lai spriegums, kas noradits uz plaksnites,
kas parasti ir piestiprinata pie iekartas motora, ir tads
pats, ka sprieguma Iinija.

* Parbaudiet elektroapgades efektivitati un zemé&juma
sistému; pievienojiet iekartas elektribas kabeli kon-
taktligzdai un zem&juma vadu zeméjuma sist€émai

» Kad instrumenta galva ir miera stavoklIT (pacelta),
zobainajam diskam ir jabat nekustigam.

e Ir aizliegts stradat ar iekartu ja tai nav aizsargu.

* Vienmer atvienojiet ierici no stravas kontaktligz-
das, pirms diska maniSanas vai veicot jebkadus
tehniskas apkopes darbus, arT ierfces anormalas
darbibas gadijuma.

* Vienmer lietojiet atbilstoSas aizsargbrilles vai aiz-
sargmasku.

* Nekad nelieciet plaukstas vai rokas grieSanas zona,
kamer ierice darbojas.

* Neparsledziet ierici, kamer ta grieZ.

* Nevelciet parak brivu apgerbu ar piedurkném, kuras
ir par garu, cimdus, kuri ir parak lieli, aproces, kédes
vai arT kadus citus priekSmetus, kas var tikt ierauti
ierice, tas darbibas laika, sasieniet atpakal garus
matus.

e Neturiet darba zona ierices, darba rikus vai arf
kadus citus priekSmetus, kas nav saistiti ar iekartas
darbibu.

* Vienlaicigi veiciet tikai vienu darbibu, nekad neturiet
rokas vairakus priekSmetus vienlaicigi. Ieveérojiet,
lai Jasu rokas butu cik vien iesp&jams tiras.

* Visas iekS€jas un/vai iek$€jas darbibas, tehnisko
apkopi un remontdarbus ir javeic labi apgaismota
vieta vai arT vieta, kur ir pietiekams apgaismojums
no papildus gaismas avotiem, lai noveérstu kaut
mazaka negadijuma risku.

1.2. Aizsargu izvietojums pret nejausu

saskarsmi ar ierici

* Peleks metala aizsargs, uzskravets uz diska galvas.

* Automatiski regul€jams, kustigs, zils plastmasas
aizsargs, kur$ cieSi piegul un ir uzstadits uz vienas
ass ar nekustigo aizsargu.

36

1.3. Elektroiekarta

* Elektroiekarta nodroSina aizsardzibu pret
elektroSoku, kas rodas tieSa vai netieSa kontakta
rezultata. Sts iekartas aktivas detalas atrodas kaste,
kura ir aizskravéta. Sts skraves var atskravet tikai ar
specialu instrumentu; detalas tiek apgadatas ar zema
sprieguma mainstravu. lekarta ir aizsargata pret
adens Slakatam un putekliem.

* Sist€émas aizsardzibu pret Issavienojumu nodro$ina
atrie droSinatdaji un zemé&jums; motora parslodzes
gadijuma, aizsardzibu nodroSina termiska zonde.

* Stravas padeves partraukSanas gadijuma, janospieZ
speciala palaides poga.

1.4. Arkartas gadfjumi

* Nepareizas darbibas vai bistamu apstak]u gadfjuma,
iekartu nekav€joties var apstadinat, nospiezot sar-
kano sénveida pogu.

PIEZIME: Iekartas darbibas atsakSanu péc katras

arkartas apstadinaSanas var panakt, atkartoti aktivizgjot

specialo atkartotas palaiSanas pogu.

2. leteikumi un padomi attieciba uz

lietoSanu

2.1. Ieteikumi un padomi attieciba uz ierices

lietoSanu

e Stiekarta ir domata dazadu formu un profilu metala
bavmaterialu grieSanai, to izmanto darbnicas,
virpotavas un visparigos celtniecibas darbos.

* Ir nepiecieSams tikai viens operators, lai izmantotu
iekartu.

e Lai panaktu iekartas labu piestradi, ir ieteicams
sakt lietot to ar pusstundas intervaliem. ST darbiba
jaatkarto divas vai trTs reizes, péc tam masinu var
lietot nepartraukti.

* Pirms sakt katru grieSanas darbibu, parliecinieties,
vai griezama detala ir cieSi saspiesta skravspiles un
tas gals ir pienacigi atbalstits.

* Neizmantojiet savadaka izméra diskus, ka vien tos,
kuri ir noradtti iekartas instrukcija.

e Ja grieSanas laika disks iespriist, nekavéjoties
izsleédziet palaiSanas pogu, izslédziet iekartu, 1enam




atskraovejiet skravspiles, izpemiet griezamo detalu
un parbaudiet vai disks, vai ta zobi nav salauzti. Ja
tie ir salauzti, nomainiet aprikojumu.

* Pirms veikt jebkadu iekartas remontu, konsult&jieties
ar izplatitajiem.

3. TEHNISKIE RADITAJI

3.1. GrieSanas kapacitates tabula un tehniska
informacija

GrieSanas
kapacitate ® O [ [
90° 80 100 90 115x70
90°-45° 70 90 80 85x70
Artikulant.........ocoveniineninennienne 20651  -0208
TIPS eeeeieeie et MCC 315
Trisfazu elektromotors divu atrumu
disku griesanai .......c..ceceeveeriieniiennenne. HP 1.6
Reduktors ellas vanna......Proporcija 1:34
Maksimalais diska diametrs............... mm 315
Diska grieSanas atrums .......c..ccceeeeeeeeveene
apgriezieni minate..........coccveerveerveerveennne 42/84
Caurums zaga asmen ........................ mm 32
Skravspilu atveérums ...........cccoeenene. mm 120
Tekartas Svars......cccceeeeveeneeneenneenneennee. kg 165

4 Tekartas izméri — TransportéSana —

Uzstadisana, DemontaZza
4.1. Iekartas izméri

i 5
- >
=
) -
s e N - T o o |
1050 - 500
- r u :'l

4.2. lekartas transportéSana un pacelSana

Ja iekartu japarvieto originalaja iesainojuma, izman-
tojiet autokravéju vai parvietojiet to ar siksnam, ka
att€lots zimejuma.

4.3. Minimalas prasibas, kas nepiecieSamas, lai

uzstaditu iekartu

e Tikla spriegumam un frekvencei ir jaatbilst ierices
motora raditajiem.

* Apkartgja temperatira no — 10°C lidz +50°C

* Relativais (pielaujamais) mitrums ne vairak ka 90%

4.4. - Tekartas nostiprinasana

580

70 440 70

290
——
——

560
>
|
g
>
—

270

pamatnes sanskats

* Novietojiet iekartu uz cietas cementa gridas,
aizmugure€ atstajot 800 mm no sienas, ka minimums;
piestipriniet to pie gridas, ka paradits diagramma,
izmantojot skriives un izpleSamas slégripas vai
savienoSanas stienus, kuri iegremd@ti cementa,
parliecinoties, ka tas ir s€d€Sanas stavoklis.

4.5. Instrukcijas pievienoSanai pie elektribas

¢ Jekarta netiek nodroSinata ar elektrisko kontaktdaksu,
tadejadi, klientam pasam ir japiemé&ro atbilstoSa
kontaktdak3a, kas atbilst vina darba apstakliem:

37

1. VADOJUMSHEMA 5 VADU SISTEMAI AR NEITRALU
PRIEKSTRISFAZUIEKARTASKONTAKTLIGZDALIGZDA
PRIEKS 16A KONTAKTDAKSAS

R=L1

S=12

T=L3

PE =GND

N =NEUTRAL

2. VADOJUMSHIMA VIENFAZES SISTIMAI
KONTAKTLIGZDA PRIEK: 16A KONTAKTDAK-AS

=L1
f :... =12
=PE

4.6. Instrukcijas nepievilkto detalu un
piederumu salikSanai

Salieciet eso3as sastavdalas, ka noradits fotografija:

e l.darbiba. Pieskravéjiet sviru pie galvas un
nofiksgjiet to

* 2.darbiba.Uzstadiet stieni turoSo katu.

* 3.darbiba. Piestipriniet paaugstinajumu stingri pie
pamata.

4.7. Iekartas izslégSana

» Ja ripzagis netiks lietots ilgaku periodu, ir ieteicams
rikoties sekojosi:

1. atvienojiet kontaktdakSu no elektropiegades panela

2. atbrivojiet galvas atvilkSanas atsperi

3. iztukSojiet dzes€Sanas tvertni

4. rapigi iztiriet un ieellojiet iekartu

5. ja nepiecieSams, apsedziet iekartu.

4.8. DemontaZza

Visparigie noteikumi

Ja ir paredzets iekartu izjaukt uz visiem laikiem un/vai

nodot metallaZnos, sadaliet ara metamos materialus

attiecTgi péc materiala veida un sastava, sekojosi:

1. Cuguna vai dzelzs materiali, kuri sastav tikai no
metala, ir otrreizg€jas izejvielas, tos var nogadat uz
dzelzslietuvi parkauséSanai péc tam, kad ir atdalitas
sastavdalas (kas noraditas 3.punkta);

2. Elektriskas sastavdalas, ieskaitot kabeli un elek-
troniskos materialus (magnétiskas kartes u.c.),

38

péc klasifikacijas atbilst materialu kategorijai, kas
péc Eiropas Kopienas likumiem ir apvienojami ar
pilsétas atkritumiem.

3. Vecas minerale]las un sintetiskas un/vai jauktas
ellas, emulgétas ellas un smervielas ir TpaSie atkri-
tumi, tie ir jasavac, jaaiztransporté un jalikvide
izlietoto e]lu nodoSanas punkta.

PIEZIME: ta ka standarti un likumdogana, kas attiecas

uz atkritumiem vispar ir nemitigas attistibas stadija,

Iidz ar to paklauti izmainam un variacijam, lietotajam

ir jabat inform&tam par spéka esoSajiem noteikumiem,

atbrivojoties no iekartas aprikojuma, jo Sie notei-
kumi var atSkirties no augstakminétajiem, kuri ir veéra
nemami ka visparigi vadoSie noradijumi.

5 Iekartas funkcionalas dalas

5.1. Darba galva

* Iekartas detala sastav no detalam, kas vada kustibu
(motors, redukcijas iekarta), ellas dzeseSanas sukna
un elektriskajiem komponentiem.

5.2. Skravspiles

* Materiala saspiléSanas sistemu grieSanas darbiba
laika, darbina ar rokas ratu. Tas ir apgadats ar
pretskaidu mehanismu, lai bloketu detalu, kuru ir
paredzéts griezt.

5.3. - Pamatne

e Atbalsta uzblve darba galvai (rot€josa svira
pakapeniskai grieSanai, ar atbilstoSu blokéSanas
sistému), SKRUVSPILES, STIENA APTURIS, un
vieta grieSanas dzeséSanas TVERTNEI.




6 Darbibas procesa apraksts

Pirms ekspluatacijas, visam galvenajam iekartas
sastavdalam ir jabut vislabakaja stavoklr (skatit nodalu
par ,.Iekartas reguléSanu”).

6.1. PalaiSana un grieSanas cikls

* Parliecinieties vai iekarta nav avarijas apstasanas
pozicija; ja ir, atbrivojiet sarkano sénveida pogu (1).

* lelieciet detalu, kuru ir paredzets griezt skravspiles
(3), un iespilégjiet to ar rokas rata palidzibu (5).

e Satveriet GALVAS kontroles sviras rokturi (4) un
nospiediet pogu (2), parbaudiet, vai disks griezas
paredzétaja virziena (ja n€, parstadiet uz divfazu
pievadu), un vai pietiekosa daudzuma nak ara
dzesinosa sméremulsija.

Iekarta tagad ir gatava darbibai, paturot prata, ka
GRIESANAS ATRUMS un DISKA VEIDS -
savienojuma ar atbilstoSu galvu — tiem ir izSkirosa
nozime grieSanas kvalitat€ un mastnas darbiba (talako
informaciju saistiba ar So tému, skatieties nodala par
”Materialu klasifikacija un Disku izvele”).

» Sakot griezt ar jaunu disku, lai nodroSinatu ilgaku
diska kalpoSanas laiku un efektivitati, pirmie divi
vai trfs griezieni javeic, izdarot vaju spiedienu uz
griezamo detalu, ta lai grieSanas laiks butu divas rei-
zes ilgaks neka normals grieSanas laiks (skattt talak
nodala par ,,Materialu klasifikacija un diska izvele”
sadala par Diska ieméginasanu).

* Nospiediet sarkano avarijas pogu, bistamibas
gadTjumavaivisparéjas nepareizas darbibas gadTjuma,
lai partrauktu iekartas darbibu nekavéjoties.

7 Iekartas reguléSana

7.1. Diska galva

* Ja Sarnira ass parmeérigi kustas, bas pietiekami, ja
pievilksiet skraves (6), pievérSot uzmanibu tam, lai
skroives netiktu pievilktas pa stingru.

7.2. Skravspiles

* Mehanismam nav nepiecie$ama Tpasa reguléSana.

7.3. Regul€josas sviras blokeSana

e Ja ir nepietiekama galvas sviras blokéSanas velamaja
stavokli, atslabiniet sviras skravi (1), pieturiet buksi
(2) viena pozicija, pagrieziet sviru pa kreisi un pie-
velciet skravi.

SEKOJOSAS
ELEKTROAPGADE UN STRAVAS KABELIS IR
PILNIBA JAATVIENO.

PIRMS VEIKT DARBIBAS,

7.4. Diska nomaina

Lai nomainttu disku:

* Atbrivojiet dzelteno, balto vai oranzo kustigo aiz-
sargu un pagrieziet to atpakal.

* Jevietojiet skruvspilés koka gabalu un atbalstiet pret
to disku.

* levietojiet specialo uzgrieznu atslégu, kura ir
paredzeéta komplekta, grieziet to pulkstenraditaj
virziena, jo tai ir kreisa vitne, tad noslidiniet malu,
kas tur disku.

» Uzlieciet jauno disku, parbaudot zobu grieSanas
virzienu, tad uzlieciet atpaka] malu, skraivi un balto,
dzelteno vai oranzo kustigo aizsargu.

39

1 ~_a
— /,J
A ‘
7.5. Ellas dzeseSanas stkna nomaina
* Nonemiet e]loSanas — dzes€Sanas sisteémas caurules.
* [zskriivgjiet stiprinajuma skriives un nomainiet mazo

stkni, esiet uzmanigi, lai parnesuma detala batu
centréta uz piedzinas varpsta gultna.

8 Ikdienas un speciala tehniska apkope
TEHNISKAS APKOPES DARBI IR UZSKAITITI
ZEMAK, SADALITI IKDIENAS, IKNEDELAS,
IKMENESA UN IK SESU MENESU INTERVALOS.
JA PRET SEKOJOSAM DARBIBAM
IZTURESIETIES NEVERIGI, REZULTATA SEKOS
PRIEKSLAICIGS IEKARTAS NOLIETOJUMS UN
SLIKTA DARBIBA.

8.1. Ikdienas tehniska apkope

e Visparéja iekartas tiriSana, lai savaktu uzkratas
metala skaidas.

* Piepildiet e]lojoSo dzeseSanas Skidrumu.

* Parbaudiet diska nodilumu.

* Paceliet galvu augsta pozicija, lai mazinatu tecé$anas
robezu uz atvilkSanas atsperi.

e Parbaudiet aizsargu un avarijas apstasanas slédzu
funkcionalitati.

8.2. Iknedelas tehniska apkope

* Daudz ropigaka iekartas tiriSana, savacot metala
skaidas, jo seviski no ellas dzeséSanas tvertnes.

* Iztiriet sikna iestices galvas filtru un iestices zonu.

e Iztiriet un ieellojiet skrivi un skravspilu slidoSo
detalu.

* [ztriet diska apvalku.

¢ Uzasiniet diska zobus.

8.3. Ikmeénesa tehniska apkope

e Parbaudiet vai motora, siknpa, spiflu un aizsargu
skraves ir pietiekoSi cieSas.

» Parbaudiet, vai aizsargi nav salauzti.

* leellojiet galvas Sarnira asi.

8.4. Ik seSu ménesu tehniska apkope

* Nomainiet ellu reducéSanas mehanisma, izman-
tojot GEARCO 85W-140, ko razojis NATIOAL
CHEMSEARCH vai MOBIL GLYCOLE 30 vai
KLUBER SINTHESO 460 EP ellu vai lidzvertigu
ellu, rikojoties sekojosi:

40

* Atvienojiet savienojo$o spraudni no elektriskas kas-
tes un atskravéjiet galvu kustinoSo sviru.

* Izsuknéjiet veco ellu caur
nolaiSanas atveri(1).

* Ielejiet jaunu ellu lidz
atzimei (2), caur limeni
fiks€joSo atveri, turot galvu
horizontala stavoklr.

* Salieciet atpakal visas
detalas.

* Parbaudiet ekvipotencialas aizsardzibas 1 2
kedes nepartrauktibu.

8.5. Ellas prieks ellojosa dzeseSanas Skidruma
Nemot vera plaSo produktu klastu tirgd, lietotajs
var izveleties vispiemérotako savam vajadzibam,
rekomendeta tieck SHELL LUTEM OIL ECO.
MINIMALAIS PROCENTS ELLAS, KAS IR
ATSI,(AIDTTA UDENI IR 8~10%

8.6. Atbrivosanas no ellas

So produktu iznicinaSanu kontrol€ stingri noteiku-
mi. Ladzu, skatieties nodalu par ,Iekartas izmeri —
TransporteéSana — UzstadiSana”, DemontaZzas sadala.

8.7. Speciala tehniska apkope
Specialo tehnisko apkopi ir javeic kvalificétam
personalam. Tomeér, més iesakam kontakt&ties ar
tirgotaju un/vai importétaju. Termins ,Speciala
Tehniska apkope” ietver arT droSibas aprikojuma un
mehanismu atkartotu salikSanu.

9. Materialu klasifikacija un

instrumenta izvéle

Ta ka, merkis ir panakt teicamu grieSanas kvalitati,
ir atbilstoSi jasakombing tadi parametri ka materiala
cietiba, forma un biezums, griezamas dalas
Skersgriezums, attieciga veida diska izvéle, grieSanas
atrums un galvas nolaiSanas kontrole. Tadel, Sie teh-
niskie noteikumi ir saskanigi jasakombiné vienota
darba stavokli, lai sasniegtu optimalo variantu, kas
neprasa neskaitams darbibas iekartas sagatavoSana,
gadTfjuma, ja ir daudz variacijas veicamaja darba.
DaZzadas problémas, kuras ik pa laikam uzrodas, bus
vieglak atrisinat, ja operatoram ir labas zinaSanas par
Siem tehniskajiem noteikumiem.

TADEL, MES JUMS IESAKAM, VIENMER
IZVELIETIES ORIGINALOS REZERVES DISKUS,
KAS GARANTE AUGSTAKO KVALITATI UN
SNIEGUMU.

9.1. Materialu definicija

Tabula, kura atrodas lapas apakS$a, ir noradttas
griezamo materialu TpaSibas, lai varétu izveléeties
pareizo instrumentu.




9.2. Diska izvele * Detalam, kuram ir liels Skeérsgriezums un ciets 9.4. Grie$anas un paatrinatais grieSanas atrums “A” sazobe: “AW? sazobe
. _ e . . . _ .= . IR o ~ PR .y _ . e .y Normala smalka sazobe Smalka sazobe ar mainigu sanu
Pirmkart, ir jaizvelas zobu solis, kas ir piemeérots materials, ir nepiecieSams plasaks zobu izvieto- GrieSanas atrumu (m/min) un paatrinato grieSanas lfpumu
griezamajam materialam, vadoties péc Siem kritérijiem: jums, lai butu varak metalskaidu un labaka zobu atrumu (cm*min=platiba, ko noiet disks, nonemot =
* Detalam ar planu un/vai mainigu Skérsgriezumu, iespieSanas; metalskaidas) ierobeZo zobu uzkar$ana.
pieméram, profiliem, caurulém un plaksném, ir * Detalam, kuras ir izgatavotas no miksta materiala * GrieSanas atrums ir atkarigs no materiala pretestibas
nepiecieSams cie§s zobu izvietojums, ta, lai vai plastmasas (vieglie sakauséjumi, viegla bronza, (R = N/mm?), ta cietibas (HRC) un no platakas dalas
vienlaicigi grieSana izmantojamo zobu skaits batu teflons, koks u.c.) arT ir nepiecie$ams plaSaks zobu izmeériem. “B” sazobe “BW" sazobe
_ . .o . o . ot s v = ST Normala lieluma sazobe ar vai Liela sazobe ar mainigu sanu
no 3 lidz 6; 1zvietojums. e Parak liels pa.latr.matas grieSanas atr}lms, (=diska bez metala skaidu drupinaanas slipumu
stavokla pasliktinaSanas) var bat iemesls tam, iegriezumu
TIRAUDA VEIDI TEHNISKIE DATI ka disks novirzas no idealas grieSanas trajektori- 1
jas, radot ne taisnus griezumus gan vertikala, gan
IZMANTOJAMAIS I D F AK ASV BRINELA Rokvela R=N/mm? . s _
MATERIALS UNI DIN AFNOR SB AISISAE | Cietiba cietiba horizontala plakné.
HB HRB
Konstrukeiju terauds Fe 360 s37 E24 116 67 360:480 9.5. Diska piestrade ' _ m
Fe 430 St44 E28 43 148 80 4304560 Griezot pirmo reizi, ir ieteicams piestradat instru-
Fe 510 S152 E36 %0 180 88 310-660 mentu, veicot paris griezumus ar zemu atrumu (=30~35 o
- 2ot . .. . . . “C (HZ)” sazobe: Pielikta sazobe:
Oglekla térauds C20 CK20 XC20 060 A 20 1020 198 93 540+690 cm’/min materialam ar Vlde.]lem Izmeriem, vadoties Liela sazobe ar pirmapstrades Sada veida diskus izmanto,
C40 CK40 XC42H1 060 A 40 1040 198 93 700+840 péc grieSanas kapacitates un cietas dalas normalam zobu ar sanu slipumu abas lai grieztu krasainos metalus,
€50 CK50 - 1050 202 94 760+900 teraud R = 410~510 N/ 3 b _’t_ . idzi pusés, kas pamiSus mainas ar pieméram, vieglos sakausgjumus,
C60 CK60 XC55 060 A 62 1060 202 94 830980 craudam ar R = 410~ mm_), agatigl apsmidzi- pabeigsanas zobu bez slipuma. plastmasu un kokapstradei. Zobi
_ not grleéanas Zonu ar el!as dzeséjamo él’(ldrumu, PabeigSanas zobs ir 0.15-0.30 ir cieta metala (CM) plaksne, kas
Atsperu térauds 50C_rV4 50QV4 50CV4 735 A 50 6150 207 95 1140+1330 mm augstaks. pielodéta pie diska korpusa; ir
60SiCr8 60SiCr7 - 9262 224 98 1220+1400 . B dazadu veidu un formu, pemot
Lo o 5CrMo OO 25CDa 108 A 37 s 20 9.6. Diska struktara véra nozares plaSumu, Sis temats
egets terauds rudiSanai Mo Mo 98 780+930 s R AYaL 18 . . . . = talak netiek attistits.
un tempereanai un 30NICrMo4 | 36CrNiMo4 | 39NCD4 9840 28 99 880+1080 Visbiezak lietojamos diskus taisa no loti augsta atruma
nitréSanai 41CrAIMo7 41CrAIMo7 40CADG12 905 M 39 232 100 930+1130 terauda (HHS), normalas kvalitates (HHS/DMo5)
Sakausetais cementacijas | 18NiCrMo? 20NCD7 En 325 4320 232 100 7601030 vai labakas kvalitates (HHS/Mo5+Co5) terauda ar Zobu griesanas lenkis
erauds piesdcinatiem zobiem, kas tos atSkir ar strukturalo T :
terau 2ONICEMo2 2 INICiMo2 20NCD2 805 H 20 515 4 ] ) > N . Katram zobam ir divi grieSanas lenki:
iCtMo iCrMo 98 690+980 pretestibu, lielaku pretestibu pret iekerSanos, spried- a: priek$gja slipuma lenkis
Gultyu terauds 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690980 zes neesamibu un ellas dzeseSanas Skidruma ilgaku Y : mugurpuses slipuma lekis
noturibu. ASINASANAS DISKZAGI
Instrumentu t€rauds 52NiCrMoKU 56NiCrMoV7 --- 244 102 8001030
C100KU C100W1 BS 1 S-1 212 9 710980 X b
X210Cr13KU X210Cr12 7200C12 BD2 - BD3 D6 - D3 252 103 820+1060 9.7. Disku veidi :
58SiMo8KU Y60SC7 S5 244 - C e i _ - -
o 102 800+1030 Diski batiski atSkiras péc savam konstrukttvam - ol )
Nertisosais terauds X12Cr13 4001 410 202 94 670+885 Ipasibam, pieméram : i 1o T
X5CiNi1810 4301 Z5CN18.09 304 C 12 304 202 94 590+685 e Zobu forma & W/ ¥
X8CiNi910 202 94 540685 L ) v
X8CrNiMo1713 4401 Z6CDN17.12 | 316C15 316 202 94 490685 * Zobu grieSanas lenkis ~
Vara sakaus&jumi Aluminija vara sakausgjumi G-CuAll1Fe4Ni4 UNI 5275 220 98 620+685
Speciala misipa bronza | Specialais mangana/silikona misin$ G-CuZn36Si1Pb1 UNIS038 140 77 375+440 Zobu forma
Cuguns Mangana bronza SAEA43 — SAE430 120 96 320+410 Zobu iegrie$anas profils ir atkarigs no ta, kada izméra,
Fosforbronza G-CuSn12 UNI 7013/2a 100 56,5 265+314 £ bi ik . . .. .
ormas un biezuma posms tiks griezts, vai taisni, vai Tl 3141516l 71819 /10]l12]14] 16
Malm Pelekais tuguns G25 % 96 245 lenkt. Tas var bat atkariga arT no sola, bet tas nav tik
Sferoidalais grafita Cuguns GS600 100 600 e 1 . - PP 1311,6(12,1{25(29|34(38|42(5,1|159|7.2
Kalamais cuguns WA005 ) 08 20 batiski, lai to uzsktatlt.u par klas1f11.<a01jas elementu. . p
* Smalka sazobe ir ]ET.aIZVCIaS griezot mazus pr.oflla dl15 225335/ 4l45|5|6| 7] 8
posmus un caurulveida posmus ar planam sienipam
9.3. Zobu solis AR S (mm) Solis Forma atrums (2-5 mm, atkariba no materiala). h=0.2 mm h =03 mm
— . . v = . — A . . . . . . .
Ka jau iepriekS minéts, tas ir atkarigs no J\‘l ) _ - e Liela sazobe ir piemérojama vidéju un lielu
.. . o —lidz 2 4-6 B figtrveida 2 X . . . o . . Sl — . ki atkariba .y _
sekojoSiem faktoriem: 5 1 cietu posmu grieSanai vai Joti biezus profila vai pums mainas, Jo Sevisxi atkariba no griezama
e Materiala cietibas :_,..7_’..4 2+5 8 C ciets 2 cauru}veida posmus (Vairﬁk ka 5 mm). materiala.
e Griezuma izmériem; 7 5+10 8 C ciets 1
. . Crws,
* Sienas biezuma fj—l -
e vairak
—————— | neka 10 8 C ciets 1
- Mo —lidz 20 8 C ciets 1
s N s
& E 20+50 10 C ciets 1

41 42



9.7.1. - leteicamie grieSanas parametri

10 Iekartas saste'wda}as - 10.1. Rezerves dalu saraksts

% | E
el gl % £E| 2| 2 2t % = = = el el Bl St S
tE| EE £ 55| £ 2k SE1ZE| E) £ £ EIZE1 %] 551 52
= Z £Z 1 g2 Szl gz 5= s g Z gz Z. L Z z zi gz | 52 $Zzi 52
R £8 | 22122} 2 |=s2|sg} =2]ge|ss glzs]32i 28t =8
=3 S8 £z S cE2] =3 3 25} z2= B 53 = F R 2 53 ER
Bg 182122 2152|215 |Es| &l sliszg gltsl s 22 28
o 5 =R = =S 587 SR S RS = = s - B RS E 2 & ERG] =&
=t =l s g [ Z =l i—“j E n E n g “2 I -l Z o _g n E [ El El
=x | Fx | O = < | == & < E - o O R - = o Ox] Om
. G v 1 k 'Y 204 e ] 15 2t e 12 ¥5° 12° 22° 20° 20° 15° 12" 158" e 8¢ 18> 15
riesanas lenil o | #f &) ] & #| &1 e | | 0| @ gl e w | sl e s
T man, 5 4 4 3 2 4] 4 4 3 5 ) 5 4 5 51 4 3 2
0. 20 vt /P 50| 0] 20] 15 9] 20| 20| =251 100] 200] 400l 400 120} 60O | SCG! 50| 19! 35
avromi | o] el 1o | so 28] soj 50| 00| 1800 400 ] BG0| BOO | 160 ] 1100} 7e0 | 60 | 139 | 130
T mm 7 [} 6 4 3 6 & 6 8 7 8y 7 8t 7| 4 4 3
20 - 40 VLt as| a0} = 18 9| 9] 19} 23 1o0] 180 350] 400] 10| 600 400 | 48| 8| 33
avinm/t 1 150) 20 10| e0] 33| 457 45| wo| 1706f 400 | 600} 700) 150 [ 1100 ] 800 | 450 1201 120
g T mm 10 g 8] & 4 ] B 8 21 10 IR B 10 10 8 51 4
g 4w Vi iy 4] w5l 18] w4 o] 18] se] 22| so0! 160 dool 950 wol sso| ossol 45| el 3¢
2 Av i 140 jald 160 50 30 45 45 90| 1800 350 55b 700 140 | 1000 800 140 110 (AT
‘g T mm R 8 ] st] w] wl ) 2| ) 2| wl 2| sl 10 5 5
bt R v oy o] es) 17| 1 8] 17] x| 2ol soo| e | 20| ovo] wo | sso| ssed as | svi 30
-4 avmmir | 1%8] 1e] sof sof es| a0l 40| .gofe00! 00| S50 eov| 30| ool s0o ] 3o | i 1
=i T mm M 14 14 12 [ 14 14 14 18 14 17 14 12 15 16 1wl 6 8
< .
17) : 80 110 Viomiy 40 20 113 13 8 16 15 9.1 700 140 200 250 T 500 306 Al 16 8
5 _ avmmey | tf0] oo so| Tas| es| a0l 40| san | isoo| oo | scof soo] w0 | soo| S} ol o0 oo
T mm wh 16| ] ) ) )] | | wof w| 8] ] 4] wl 1w i 8 6
110430 Vi vy st 20| 14l w1 71 v sl 7] ey vao| vso] woo] e | seol see} 3| ] 2%
avmmiv | 100} ool 70| 48] 251 98| 35| 70| vioo| 250| soof so0| 100 | Boo| a4vo| o 90 90
‘T. em 18 16 186 14 12 15 16 16 20 Y& 20 18 16 i8 18 1& 10 5]
130 ~150 Vit mitt 30 i5 12 2 7 12 12 16 500 130 120 150 20 450 200 Yy 15 24
_ Ay mm* | dol eo| 40 22| a6l as| eo| oo w50 avo| woo| eo| soo| o) soi mo| 80
IETEICAMAS SMERVIELAS Emulsija Sauss Petroleja Emulsija GrieSanas ella Emulsija
9.7.2 — Grie$anas atruma diagramma péc diska diametra
o S0 450 475 400 e 3 S b Rl 250
- in b A7 L 1 11 ] )
20 vt mimin - ; 71 > = = |22
T T 1T ] ) .
188 | A L L R e ] ™ o mm
. A = s ,// o == s
166 I - e
- : A AT T T L e
148 % _ A g 1
. - LA Lt | L o ]
120 4 AT e
100 L AT A EEENs
4 i A o s P g » L4 ]
80 A e A T T
.7 5 7 e e P 0 v V, = @x3.14x 10
&0 A T AT t 1060
' T o o O o e
R » £ v o . p
28 1 n = giiin
10 20 306 46 50 60 T0 B¢ 9 100 110 128 130 140 150 160 170 180 {80 200 210 220 230 240 250 260 270
AtSifréjums
T Zobu solis milimetros d zobu konusa distances diametrs
AV mm/min VirziSanas uz priekSu milimetros minaté h Zobu izvirzijums
Vt m/mm GrieSanas atrums metros minQté Y prieks€ja slipuma lenkis
Az Zobu virziSanas uz priekSu a mugurpuses slipuma lepkis
Ng/min Apgriezieni minaté N/mm  maksimala spriedze pie izstiepSanas
z Zobu daudzums u diska al Griez&j asmenu plakanas malas
p Zobu dzilums 0] Caurules diametrs vai profila platums

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
A03 |[Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
A04 [Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
AO05 [Roller bracket 1 A46 |Vise bench 1 A87 |Drainage 1
A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
A07 [Roller 1 A48 [Swing arm (base) 1 A89 |[Hex socket cap screw  |[M8x25 |2
A08 |C-clip S-12 2 A49 |Support rod 1 A90 |[Hex socket cap screw 1
A09 |Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
A10 |Washer 5/16" |1 A51 [Groove jaw 1 A92 |Washer 5/16" |2
All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Al12 [Pin 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
A13 |Bearing bushing 1 A54 |Nut MI0 1 A95 |Stop button 1
Al4 |[Bearing 1 AS55 |Control handle rod 1 A96 |Start button 1
Al5 |[Bushing 1 A56 |Nut M20 1 A97 |Emergency switch 1
A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
A18 [Sliding vise 1 AS59 |Ball bearing 6205zz |1 A100 |Control box panel 1
A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
A23 [Washer 5/16" |2 A64 |Flange 1 A105 [Magnetic connector 1
A24 |Hex socket cap screw  [M8x20 [2 A65 |Oil seal 1 A106 |Fuse set 1
A25 [Spring 1 A66 |Worm shaft 1 A107 |Cover plate 1
A26 |[Washer 5/16" |1 A67 |Coupling 1 A108 |Transformer 1
A27 |Hex socket cap screw  [M8x20 |1 A68 |Motor 1 A109 |Relay 1
A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  [M8x16 |2
A32 |Nut M8 1 A73 |Oil pilot PT1/2" [1 Al14 |Screw M5 2
A33 [Switching plate 1 A74 |Set screw PT1/4" |2 A117 |Cover 2
A34 |C-clip A75 |Shaft 1 A118 |Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 |Nut M12 1 A121 |Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1

Item |Description Size QTY

BO1 |[Stand 1

B02 |Nut M6 4

B03 |Washer 1/4" 4

B04 [Support plate 1

BO5 |Washer 1/4" 4

B06 [Hex cap screw M6x15 |4

B07 |Coolant tank 1

BO8 [Hose 1

B09 |Hose clamp 1

B10 |Washer 1/4" 2

B11l |[Hex socket cap screw  [M6x16 (2

B12 [Coolant pump 1

B13 [Connecting bolt 1

B14 |[Hose clamp 1

B15 |Hose 1

B16 [Hose clamp 1

B17 [Valve 1

B18 |Wire 1

B19 |Hex cap screw Mo6x15 |4

B20 |Washer 1/4" 4

B21 |Hex cap screw M6x15 |2

B22 |Washer 1/4" 2

B23 [Support plate 1

B24 |Screw M5x6 |4

B25 |Cover plate 1

B26 |Collar 1

43

44




Explosion draw A

TP AL

Cluna

Cluna

11 Bojajumu laboSana

Saja nodala tiek uzskaititi iesp€jamie bojajumi un disfunkcijas, kas varetu rasties iekartas lictoSanas laika un

ieteikti iesp&jamie risinajumi.

11.1 - Bojajumu laboSana

BOJAJUMS IESPEJAMAIS IEMESLS

RISINAJUMS

AT6 [\
_-ANT AT2 ATI

Explosion draw B

B15

B16
B17

B1

B13
gid B12
B11
& e
& : B10
= 4 |
B Yo Uo B
B22 . B2 ¥
5 i
o L]
BS
BS
B4
B7

ZOBU SALUSANA Parak atra virziSanas uz priekSu

Nepareizs grieSanas atrums

Nepareizs zobu solis

Zemas kvalitates disks
Nepareizs detalas novietojums skravspiles

Ieprieks nolazis zobs, kur§ palicis
griezuma

GriesSana atsakta pa to paSu rievu

Nepiemérots  ellojoSais  dzeseSanas
Skidrums vai nepareiza emulsija

Lipigi materiala sablivéjumi uz diska.

Samaziniet uz priekSu virziSanas atrumu, radot
mazaku grieSanas spiedienu

Nomainiet diska atrumu un/vai diametru.
Skatiet nodalu ,,Materialu klasifikacija un disku
izvele” un GrieSanas atruma tabulu péc diska
diametra.

Izvelieties piemérotu disku. Skatiet nodalu
»~Materialu klasifikacija un diska izvéle”.

Izmantojiet labakas kvalitates disku.
Parbaudiet detalas novietojumu.

Ripigi iznemiet visas iek3a palikusas dalas.
Veidojiet griezuma liniju cita vieta ,pagriezot
griezamo detalu.

Parbaudiet $kiduma Ifmeni tvertné. Palieliniet
ellojosa dzeseéSanas Skidruma plasmu,
parbaudiet vai e]loSanas atvere un caurule, caur

kuru tiek izvadits Skidrums, nav aizsprostoti.

Parbaudiet e]lojosa dzeséSanas Skidruma sajau-
kumu un izv€laties labakas kvalitates disku.

PRIEKSLAICIGS
DISKA NODILUMS

Nepareiza diska piestrade

Nepareizs grieSanas atrums

Nepiemérots zobu profils

Nepareizs zobu solis

Zemas kvalitates disks

Nepiemérots ellojoSais dzeseSanas
Skidrums

Skatiet nodalu ,,Materialu klasifikacija un disku
izvéle”, punktu - Diska ieméginasana.

Nomainiet diska atrumu un/vai diametru.
Skatiet nodalu ,,Materialu klasifikacija un disku
izvele” un GrieSanas atruma tabulu péc diska
diametra

Izvelieties piemérotu disku. Skatiet nodalu
»Materialu klasifikacija un disku izvéle”, punk-
tu — Disku veidi.

Izvelieties piemérotu disku. Skatiet nodalu
~Materialu klasifikacija un disku izvéle”.

Izmantojiet labakas kvalitates disku.

Parbaudiet $kiduma Ifmeni tvertné. Palieliniet
ellojosa dzeseSanas Skidruma plasmu,
parbaudiet vai e]loSanas atvere un caurule, caur
kuru tiek izvadits Skidrums, nav aizsprostoti.

45

46




BOJAJUMS

IESPEJAMAIS IEMESLS

RISINAJUMS

[ZLLUZIS DISKA
Z0OBS

Cietiba, materiala defekti vai forma
(oks1di, piejaukumi, neviendabiba u.c.)

Nepareizs grieSanas atrums

Nepareizs zobu solis

Vibracijas

Nepareizi uzasinats disks

Zemas kvalitates disks

Nepareiza e]lojosa dzeseSanas Skidruma
emulsija

Samaziniet grieSanas spiedienu un/vai
virzi$anas uz priekSu atrumu.

Nomainiet diska atrumu un/vai diametru.
Skatiet noda]u ,,Materialu klasifikacija un
disku izvéle” un GrieSanas atruma tabulu
pec diska diametra

Izvelieties piemérotu disku. Skatiet
nodalu ,,Materialu klasifikacija un diska

izvele”.

Parbaudiet vai griezamais elements ir
kartigi iespiléts.

Apmainiet disku pret citu, kurs ir
piemerots un pareizi uzasinats.

Izmantojiet labakas kvalitates disku.

Parbaudiet adens un ellas procentu
emulsija.

Parak atra virziSanas uz prieksu

Nepareizs detalas novietojums
skravspilés

Diska galvai nav taisns stavoklis

Diska malas ir atSkirigi uzasinatas

Disks ir planaks neka rapnieciskais
standarts

Netirumi uz saspiléSanas mehanisma

BOJAJUMS IESPEJAMALIS IEMESLS RISINAJUMS
RIEVAS UZ Parak atra virziSanas uz priekSu Samaziniet uz priekSu virzianas atrumu,
GRIESANAS radot mazaku grieSanas spiedienu
VIRSMAS o . .
Nolietojusies diska zobi Uzasiniet darba riku.
Nepiemeérots ellojoSais dzeseSanas Parbaudiet $kiduma Itmeni tvertné.
Skidrums Palieliniet e]lojosa dzeseSanas Skidruma
plasmu, parbaudiet vai e]loSanas atvere
un caurule, caur kuru tiek izvadits
Skidrums, nav aizsprostotas
Sazobe pietiekosi labi neatbrivojas no Izvelieties asmeni, kuram ir lielaks zobu
metala skaidam solis, kas lauj labak atbrivoties no metala
skaidam, un kur$ satur vairak ellojosa
dzeseSanas Skidruma.
NEGRIEZ TAISNI

Samaziniet uz priekSu virziSanas atrumu,
radot mazaku grieSanas spiedienu

Parbaudiet detalas, kura var kustéties uz
saniem, novietojumu.

Noregulgjiet galvu.

Rupigi sekojiet 1idzi ierices kvalitatei,
kas attiecas uz veidu un uzbaves
IpaSibam.

Rupigi sekojiet 11dzi ierices kvalitatei,
kas attiecas uz veidu un uzbaves
TpasStbam

Rupigi notiriet pamatvirsmu un kontakt-
virsmas.

DISKA VIBRACIJA Nepareizs zobu solis Izvelieties piemérotu disku. Skatiet
nodalu ,,Materialu klasifikacija un diska
izvele”.

Nepiemerots zobu profils Izvelieties piemérotu disku. Skatiet
nodalu ,,Materialu klasifikacija un disku
izveéle”, punktu — Disku veidi.

Nepareizs detalas novietojums Parbaudiet detalas novietojumu.

skravspilés

Cieta posma izméri ir parak lieli Ieverojiet instrukcijas.

attieciba pret maksimali pielaujamajiem

grieSanas izmériem

Nepareizs diska diametrs un/vai parak Samaziniet diska diametru, piemérojot to

liels. griezamas detalas izmériem; diska griezgj
da]a nedrikst bat lielaka par grieSanai
paredzetas detalas formu.

RIEVAS UZ Nepareizs diska diametrs un/vai parak Samaziniet diska diametru, piemérojot to

GRIESANAS liels griezamas detalas izmériem; diska griezgj

VIRSMAS ’

Nepareizs detalas novietojums
skravspilés

dala nedrikst bat lielaka par grieSanai
paredzetas detalas formu

Parbaudiet detalas novietojumu.

ASMENS IESPRUST
GRIESANAS
PROCESA

Parak atra virziSanas uz prieksu

Zems grieSanas atrums

Nepareizs zobu solis

Lipigi materiala sablivéjumi uz diska

Nepiemerots ellojoSais dzes€Sanas
Skidrums

Samaziniet uz priekSu virziSanas atrumu,
radot mazaku grieSanas spiedienu

Palieliniet atrumu.

Izvelieties piemérotu disku. Skatiet
nodalu ,,Materialu klasifikacija un diska
izvele”.

Parbaudiet ellojosa dzeseSanas Skidruma
sajaukumu un izv€laties labakas
kvalitates disku.

Parbaudiet $kiduma Itmeni tvertné.
Palieliniet e]lojosa dzeseSanas Skidruma
plasmu, parbaudiet vai e]loSanas atvere
un caurule, caur kuru tiek izvadits
Skidrums, nav aizsprostotas.

47

48




11.2 — Elektrisko sastavdalu diagnoze

BOJAJUMS IESPEJAMAIS IEMESLS RISINAJUMS
NEDEG ZALA Izdegusi lampina Nomainiet to.
»HL” KONTROL-
LAMPINA Stravas piegade Parbaudiet: - fazes
- vadus
- kontaktligzdas
- kontaktdaksas
Spriegumam ir japienak tieSi no
droSinatajiem.

Drosinataji ,,FU 17
Issavienojumi

Nospiesta ,,SB 17 avarijas poga

Cikla atiestates poga vai linijas poga ”SB 2”

Siltuma zonde, kas ir iebavéeta statora tinuma,
ir atkabinajusies sakara ar motora uzkarSanu

Transformators ,,TC 17

Drosinatajs ,,FU 27

Paligrelejs ,,KA”

Parbaudiet efektivitati
Identificgjiet un novérsiet

Parliecinieties, lai ta batu izslégta un tas
kontakti veseli.

Parbaudiet mehanisko efektivitati.

Parbaudiet stravas plismu divos guloSajos
vados, laujot motoram atdzist 10 — 15
mindtes. Ja vados nav stravas plasma,
motors ir vai nu janomaina, vai japartin.

Parbaudiet vai baro$anas spriegums ir tads
pats ka linijas spriegums, 24V izvada.

Parbaudiet dro$inataja efektivitati un
parliecinieties, ka nav issavienojumu.

Parbaudiet, lai 24V sasniedz spoles spaili,
kad ir nospiesta “SB 2” poga; ja ta ir un
relejam nav automatiska padeve, tas ir
janomaina

MOTORS Kontaktligzda un kontaktdakSa, kas savieno
APSTAJAS. UN elektrisko kasti/mikroslédzi rokturf.
KONTROL-

LAMPINA ~HL” DEG Mikroslédzis “SQ 17 rokturt

Pults sledzis “KM”

Motors ,M 1

Parbaudiet, vai kontaktdak3a ir kartigi
iesprausta un mekl€jiet klames kaste
iekSiené.

Parbaudiet darbibu un/vai efektivitati;
apmainiet, ja saltzis.

Parbaudiet, lai izeja un ieeja ir fazes;
parbaudiet vai tas nav blokétas, neizraisa

Tssavienojumus; pretéja gadijuma apmainiet.

Parbaudiet, vai tas nav sadedzis un tas brivi
griezas. To var partit vai apmaintit.

49

50



LIETUVISKAI

Turinys

TUTINYS .ttt e e eereesneeeeenee s
Rezerviniy daliy uZsakymas ..........cccceeveeneeneeneenne.
GaAraANTIJaA..c.eeeeireeeieeeieeeite ettt
Irenginio sertifikavimo ir identifikavimo
ZYMEJIMAS evevrierieeeiieeiiieenieenteesieesieeseeeesaeeenaneas

1. SKYRIUS
Nurodymai nelaimingy atsitikimy
ISVENZIMUIL..eeuveitieiieieeieerie e
1.1. Rekomendacijos operatoriui ........ccceeeueeeeennen.
1.2. Saugikliy iSdéstymas, siekiant iSvengti
atsitiktinio susilietimo su jrenginiu ................
1.3. Elektros jrengimas, atitinkantis Europos
Standarta CENELEC 60 204 — 1(1992) .........
1.4. Europos Standarto batinumas
CENELEC 60 204 — 1(1992)......coccevveerucrncnns

2. SKYRIUS

Naudojimo rekomendacijos ir patarimai .................

2.1. Jrenginio naudojimo rekomendacijos ir
NUIOAYMAL wveenveeveeiieieeieesie et

3. SKYRIUS

Techniniai rodikliai........cccccevveereeneeneeneeneeneeneene

3.1. Pjovimo galingumo imlumo lentelé ir
techning informacija.......c.cceeeeevvieneeneenieenienns

4. SKYRIUS
[rangos dydZiai — Transportavimas —
Montavimas — ISmontavimas.........cccceeveereeneenneenne
4.1. Jrangos dydZiai......cccceveeieeneeneeneeneeneeneene.
4.2. Irangos transportavimas ir pakélimas.............
4.3. Minimalas reikalavimai, bitini,

montuojant reNGIN ......cccceeeeevvevurvirveenerennens
4.4. Jrenginio JtVirtinimas ........cccccevveereereeneenneenne
4.5. Instrukcijos elektrai.........cccevvvveiiereieencieennnnn.
4.6. Instrukcijos nepriverzty detaliy ir

reikmeny Sud€jimui .......ccocceeveeeiieniieniieniienienns
4.7. Jrangos i§jungimas .......cccceeveeveeneeneeneenneenne
4.8. ISMONtAVIMAS «..eeevveeiiiniierieieeneeneeneenreeieenee

5. SKYRIUS

Jrangos funkcionalios dalys .......cccccocceeveeneenienennne.
5.1. Darbo galva......ccceveiiiiiiiniiniiieeeeeeeen
5.2, SpauStuVal.....cccceveerieeiieeiieeeeeeeeee e
5.3, Pagrindas.........ccooceiiiiiiniiiniieeeeeeeeeee

6. SKYRIUS
Veikimo proceso apraSymas.........ccceeeeeereveerveennenns
6.1. Paleidimas ir sukimosi ciklas.......c..ccccceevueneen.

7. SKYRIUS

Jrenginio reguliavimas .......ccccceeeeneenieneenienieneene.
7.1, Disko galva ....cocceeviiiiiiiiieeeeeeeen
7.2, SPauStUVAL....cocveevvirriiiieiieieeceeeeee e
7.3. Reguliuojancio sverto blokavimas..................
7.4. Disko KeItimas .....cccccevveerveeneeneeneeneeneeneenne
7.5. Tepalo ausinimo siurblio keitimas..................
8. SKYRIUS

Kasdieniné ir speciali techniné priezitra.................
8.1. Kasdieniné techniné prieZira.............cccuveen....
8.2. Savaitiné techniné prieZilira...........c.ccceeeuveenee.
8.3. Meénesio techning priezifira.........coceeeeerveerunenne
8.4. Techniné priezidra kartg per 6 ménesius........
8.5. Tepalo pasalinimas..........cccceeverveernuervuersuernnenns
8.6. Speciali techning prieziira............ccecceeeruvennee.

9. SKYRIUS
Medziagy klasifikacija ir instrumento
PASITINKIMAS ..ottt
9.1. MedZiagy definiCija .....ccccevveeverveeveeceeenneennen.
9.2. Disko pasirinkimas...........cceceereeerieensieenneennne
9.3. Danty ZingSniS.......ccecouerrveerveerieesseeensreennnennns
9.4. Pjovimo ir pagreitinto pjovimo greitis............
9.5. Disko papildomas darbas........c..cccceevererennnee
9.6. Disko Struktlra.........cccceeveeveeneeneeneenieenieeneens
9.7. Disky tipai....cccceevreeereenieniieiienieeeeeeeeeeeenen
Danty forma ........cceeeeeeniieniieenieeeeeecee e
Danty pjovimo Kampas .........ccecceeeeeeeecverneenne
9.7.1. Rekomenduojamy pjovimo
parametry lentele ............ccoccoeoenienene
9.7.2. Pjovimo greiCio lentelé pagal disko
diametrg....c.ccovveveeeienieneeneeneecee

10. SKYRIUS
Jrenginio sudétinés dalys .......cccceeveevieneenienieneene.
10.1. Rezerviniy daliy sgrasas........c.cceeeeeevererenneene

11. SKYRIUS

Gedimy taiSYMAS. ......eeeveeerieerieerieeeieeeieeeieeeieeenes
11.1. ASmeny ir pjovimo diagnoze..........c...ceceeen.e..
11.2. Elektriniy sudétiniy daliy diagnozé...............

Rezerviniy daliy uZsakymas
» UZsakant rezervines dalis, Jus turite nurodyti
IRENGINIO MODELIS
SERIJOS NUMERIS
DETALES NUORODOS NUMERIS
Be $iy nuorody, MES NEPRISTATYSIME
rezerviniy daliy. Ziaréti 10.1. punktg — rezerviniy
daliy saraSas.

1. Nurodymai nelaimingy atsitikimy
paSalinimui

Sis jrenginys sukurtas pagal galiojancias valstybines
ir visuomenines nelaimingy atsitikimy iSvengimo
taisykles.

Neteisingas naudojimas ir/arba prastas saugumo
prietaisy Zinojimas atleidZia gamintoja nuo bet kokios
atsakomybes.

1.1. — Rekomendacijos operatoriui

* Patikrinkite, ar jtampa, nurodyta ploksteléje, papras-
tai pritvirtintoje prie jrenginio motoro, yra tokia pati,
kaip jtampa linijoje.

* Patikrinkite elektros tiekimo efektyvuma jZeminimo
sistemoje; prijunkite jrenginio elektros kabelj prie
kontaktinio lizdo ir jZeminimo laido jzeminimo sis-
temoje.

* Kai instrumento galva y ramioje bukléje (pakelta),
dantinis diskas turi bati nejudantis.

* DraudZiama dirbti jrenginiu, neturin€iu saugiklio.

* Visuomet atjunkite jrenginj i§ sroveés kontaktinio
lizdo, pries disko keitimg arba vykdant bet kuriuos
techninés priezitros darbus, o taip pat jrenginio
nenormalaus darbo atveju.

* Visuomet naudokite atitinkamus apsauginius aki-
nius arba apsaugine kauke.

* Niekuomet nedekite plaStaky arba ranky j pjovimo
zona, kol jtaisas dirba.

* Neperjunkite jtaiso, kol jis sukasi.

* Nevilkeékite pernelyg laisvy raby su pernelyg ilgomis
rankoveémis, ir pernelyg dideliy pirStiniy, apyrankiy,
grandinéliy arba kokiy kity daikty, kurie gali buti
jtraukti  jtaisg jo veikimo metu, susiriSkite ilgus
plaukus.

* Nelaikykite darbo zonoje jtaisy, darbo jrankiy arba
kokiy kity daikty, nesusijusiy su jrenginio darbu.

* Vienu metu vykdykite tiktai vieng veiksma, nie-
kuomet nelaikykite rankose keleto daikty vienu
metu. Ziarekite, kad Jasy rankos buty kaip galima
§varesnes.

* VisiiSoriniai ir/arba vidaus darbai, techning priezitra
ir remonto darbai turi bati vykdomi gerai ap$viestoje
vietoje arba ir vietoje, kur pakankamas apSvietimas
i§ papildomy Sviesos Saltiniy, siekiant iSvengti net
maziausio nelaimingo atsitikimo rizikos.

1.2. — Saugikliy iSdéstymas nuo atsitiktinio susi-

lietimo su jtaisu

* Pilkas metalo saugiklis, uzsuktas ant disko galvos.

* AutomatiSkai reguliuojamas, judantis, mélynas plas-
tikinis saugiklis, tvirtai prigludes ir sumontuotas ant
vienos aSies su nejudanciu saugikliu.

1.3. — Elektros jranga

51

52

 Elektros jranga uZtikrina apsauga nuo elektros Soko
tiesioginio arba netiesioginio kontakto rezultate.
Sio jrenginio aktyvios detalés yra déZzeje, kuri yra
uzsukta varztais. Varztus galima atsukti tiktai speci-
aliu instrumentu; detaléms tiekiama Zemos jtampos
kintamoji srove. Jrenginys apsaugotas nuo vandens
pursly ir dulkiy.

* Sistemos apsauga nuo trumpo sujungimo uZtikrina
greiti saugikliai ir jZeminimas; motoro perkrovimo
atveju apsaugg uztikrina terminis zondas.

e Srovés padavimo pertraukimo atveju nuspauskite
specialaus paleidimo mygtuka.

1.4. — Neeiliniai atvejai

* Neteisingo veikimo arba pavojingy aplinkybiy atve-
ju jrenginj galima sustabdyti, nuspaudZiant raudong
grybo formos mygtuka.

PASTABA: Atnaujinant jrenginio veikima po kiekvie-

no sustabdymo galima atnaujinti, pakartojamai aktyvi-

zuojant specialy pakartotino paleidimo mygtuka.

2. Naudojimo rekomendacijos ir

patarimai

2.1. — Rekomendacijos ir patarimai dél jrenginio

naudojimo

* Sis jrenginys skirtas jvairiy formy ir profiliy metalo
statybiniy medZiagy pjovimuli, jj naudoja dirbtuvése,
ir bendruose statybiniuose darbuose.

 Reikalingas tiktai vienas operatorius jrenginio nau-
dojimui.

* Siekiant gero jrenginio veikimo, rekomenduojame

pradéti jj naudoti su pusvalandZzio intervalais. Sis
veiksmas pakartojamas du arba tris kartus, po to
masing galima naudoti nepertraukiamai.

* Pries kiekvieno pjovimo veiksmo pradzig jsitikinkite,
ar pjaunama detalé yra tvirtai suspausta spaustuvuo-
se ir jos galas tinkamai atremtas.

* Nenaudokite kitokio dydZzio disky, i$skyrus tuos,
kurie nurodyti jrenginio instrukcijoje.




* Jeigu pjovimo metu diskas jstringa, nedelsiant
i§junkite paleidimo mygtuka, i§junkite jrenginj, létai
atsukite spaustuvus, iSimkite pjaunamg detale ir
patikrinkite, ar diskas arba jo dantys néra sulauzyti.
Jeigu jie yra suloZe, pakeiskite jrangg.

* Prie§ vykdant bet kokj jrenginio
Jkonsultuokités su platintoju.

3. TECHNINIAI RODIKLIAI
3.1. — Pjovimo imlumo lentel¢ ir technine infor-
macija

remontg

Pjovimo

imlumas ® O O 1]

90° 80 100 90 115x70
90°-45° 70 90 80 85x70

Artikulont........ccooeiiiiniiiiiie 20651  -0208
TIPAS.cverveeeeeienereetcee e MCC 315
Trijy faziy elektros motoras
dviejy greiciy disky pjovimui............. HP 1.6
Reduktorius tepalo vonioje..... Proporcija 1:34
Maksimalus disko diametras.............. mm 315
Disko pjovimo greitis
apsisukimai .....co.eeevereeeennene per minutg  42/84
Anga pjiuklo aSmenyse.......c..ccoceeeueeene mm 32
Spaustuvy anga .......ceceveerveeesveernneennne mm 120
Jrenginio SVOTiS .....cevveevverieesieeieniennen. kg 165

4. Jrenginio dydZiai— Transportavimas —
Montavimas, ISmontavimas
4.1. — Jrenginio dydZiai

i 5
. =]
g z
= z
O
<
iy =
— jo=]
|y — 2 2
s 1 [k g [T/
L 1050 500 J
—— L 1‘ l‘

4.2. — Irenginio transportavimas ir pakelimas
Jeigu jrenginys perkeliamas originaliame jpakavime,
naudokite auto pakrovéja arba perkelkite jj dirZais,
kaip atvaizduota pieSinyje.

4.3. — Jrenginio montavimo minimalds
reikalavimai

* Tinklo jtampa ir daZnis turi atitikti motoro rodiklius.
* Aplinkos temperattra nuo — 10°C iki +50°C

* Reliatyvi (leidZziama) drégmé ne daugiau kaip 90%

4.4 — Jrenginio jtvirtinimas

580

70 440 70

290
"
J——
—

560
>

i
L
I >

—

270

pagrindo Soninis vaizdas

* jrenginys neturi elektros kontaktinés Sakutés, todel
klientas pats turi pritaikyti atitinkama kontakting
Sakute, tinkamg jo darbo salygoms:

1. ELEKTROS INSTALIACIJA 5 LAIDU SISTEMAI SU
NEUTRALIU TRIJU FAZIU JRENGIMO KONTAKTINIO
LIZDO 16A KONTAKTINEI SAKUTEI

R=LI1

S=L2

T=L3
PE = GND

N = NEUTRAL

2. ELEKTROS INSTALIACIJA VIENOS FAZES SISTEMAI
KONTAKTINIS LIZDAS 16A KONTAKTINEI SAKUTEI

=L1
f:.,. =L2
=PE

53

4.6. - Instrukcijos nepriverzty detaliy ir reikmeny
surinkimui

Surinkite esamas sudétines dalis, kaip parodyta fotonu-
otraukoje:

* 1 veiksmas. Prisukite sverta prie galvos ir
uzfiksuokite jj

2 veiksmas. Sumontuokite strypa laikantj kota.

* 3 veiksmas. Tvirtai pritvirtinkite paaukStinima prie
pagrindo.

4.7. — Jrenginio i§jungimas

* Jeigu diskinis pjuklas nenaudojamas ilgesnj laika,
rekomenduojama veikti sekanCiu badu:

1. atjunkite kontakting Sakute nuo elektros tiekimo
panelio

2. atlaisvinkite galvos atitraukimo spyruokle

3. iStustinkite auSinimo rezervuarg

4. kruopsciai iSvalykite ir sutepkite jrenginj

5. jeigu butina, uzdenkite jrenginj.

4.8. — ISmontavimas

Bendros taisyklés

Jeigu numatoma jrenginj iSardyti visam laikui ir/

arba perduoti | metalo lauZza, suskirstykite iSmetamas

medZiagas pagal medZziagos rasj ir sudétj sekanCiu
budu:

1. Ketaus arba gelezies medZziagas, susidedancias tik-
tai i$ metalo, ir antrines Zaliavas galima nugabenti
1 metalo liejykla perlydimui po to, kai yra atskirtos
sudétinés dalys (kaip nurodyta 3 punkte);

2. Elektrinés sudeétinés dalys, jskaitant kabelj ir elek-
tronines medZiagas (magnetinés kortelés ir kt.),
pagal Kklasifikacijg atitinka medZiagy kategorija
kuri pagal Europos Bendrijos jstatymus gali buti
prijungiama prie miesto Siuksliy.

3. Seni mineraliniai tepalai ir sintetiniai ir/arba maiSyti
tepalai, emulsijos tepalai ir tepalinés medZiagos yra
ypatingos atliekos ir turi bati surenkamos, transpor-
tuojamos ir likviduojamos iSnaudoty tepaly perda-
vimo punkte.

PASTABA: rySium su tuo, kad atliekas lieCiantys

standartai ir jstatymai yra pastovaus vystymosi sta-

dijoje, tai yra, pastoviai keiCiami ir varijuojami, varto-

54

tojas turi bati informuotas apie galiojan€ia jrenginio
iSmetimo taisykles, nes Sios taisyklés gali skirtis nuo
auk$Ciau paminéty, kurie yra bendri vadovaujantys
nurodymai.

5. Jrenginio funkcionalios dalys

5.1. — Darbo galva

* Jrenginio detalé susideda i§ detaliy, kurios valdo
judéjima (motoras, redukcinis jrengimas), tepalo
ausinimo siurblio ir elektros komponenty.

5.2. — Spaustuvai

* MedZiagos suspaudimo sistema pjovimo metu
paleidZzia rankiniu ratu.
Jis turi mechanizmag nuo skiedry, uzblokuojant
numatoma pjauti detale.

5.3. - Pagrindas

e Atramos sandara darbo galvai (sukimosi svertas
pakopiniam pjovimui, pagal atitinkamg blokavimo
sistema), SPAUSTUVAI, STRYPO STABDIKLIS,
ir vieta pjovimo aus$inimo REZERVUARUI.




6. Veikimo proceso apraSymas

Pries eksploatavimg visos pagrindinés jrenginio
sudétinés dalys turi buti geriausiame stovyje (Zidréti
skyriy apie ,,Jrenginio reguliavima®).

6.1. — Paleidimo ir pjovimo ciklas

* [Isitikinkite, ar jrenginys néra avarinéje sustabdymo
pozicijoje; jeigu yra, atlaisvinkite raudong grybo
tipo mygtuka (1).

* Istatykite detale, kurig numatoma pjauti spaustuvuo-
se (3), ir suspauskite j3 rankiniu ratu (5).

* Sugriebkite GALVOS kontrolinio sverto rankeng
(4) ir nuspauskite mygtuka (2), patikrinkite, ar dis-
kas sukasi numatyta kryptimi (jeigu ne, perstatykite
ant dviejy faziy pavaros), ir ar pakankamu kiekiu
iSeina au$inanti tepaliné emulsija.

Irenginys dabar paruoStas darbui, atsimenant, kad

PJOVIMO GREITIS ir DISKO TIPAS - sujungime su

atitinkama galva — jie turi lemiamaja pjovimo kokybés

ir ma$inos veikimo reikSme (tolesn¢ informacijg Sia
tema Zziarekite skyriuje apie "Medziagy klasifikacija ir

Disky pasirinkimas™).

* Pradedant pjovimg nauju disku, siekiant uZtikrinti
ilgesnj disko tarnavimo laikg ir efektyvuma, pirmi
du ar trys pjuviai atliekami, darant silpna spaudima
1 pjaunama detale taip, kad pjovimo laikas baty du
kartus ilgesnis nei normalus pjovimo laikas (toliau
ziaréti skyriy ,,MedZziagy klasifikacija ir disko pasi-
rinkimas” skyriuje apie Disko iSbandymg).

* Nuspauskite raudong avarinj mygtukg pavojaus
atveju arba bendro neteisingo veikimo atveju, sie-
kiant nedelsiant nutraukti jrenginio veikima.

7. Irenginio reguliavimas

7.1. — Disko galva

* Jeigu Sarnyriné aSis pernelyg juda, pakaks, jeigu
priverSite varZtus (6), atkreipdami démesj | tai, kad
varZtai nebuty priverzti pernelyg tvirtai.

7.2. — Spaustuvai
* Mechanizmui nebitinas ypatingas reguliavimas.

7.3. — Reguliuojancio sverto blokavimas

e Jeigu nepakankamas galvos sverto blokavimas
pageidaujamoje padétyje, atlaisvinkite sverto varztg
(1), prilaikykite jvorg (2) vienoje pozicijoje, pasu-
kite svertg kairén ir priverzkite varZta.

PRIES VYKDANT SEKANCIUS VEIKSMUS,
ELEKTROS TIEKIMAS IR SROVES KABELIS
TURI BUTI VISISKAI ATJUNGIAML

7.4. — Disko keitimas

Keiciant diska:

* Atlaisvinkite geltong, balta arba oranZinj judantj
saugiklj ir pasukite jj atgal.

* [statykite j spaustuvus medZzio gabalg ir atremkite jj
pries jo diska.

* Istatykite specialy verzléraktj, numatytg komplekte,
sukite jj laikrodZio rodyklés judéjimo kryptimi, jeigu
jis turi kairjjj sriegj, tuomet nuslidinkite briaung,
laikan¢ig diska.

» UZdekite nauja diska, patikrinant danty sukimosi
kryptj, tuomet uzdekite atgal briaung, varZtg ir balta,
geltong arba oranzinj saugiklj.

P -

7.5. — Tepalo auSinimo siurblio keitimas

* Nuimkite sutepimo — auSinimo sistemos vamzdZius.

* ISsukite tvirtinimo varZtus ir pakeiskite maZa siurblj,
bukite atsargts, kad perkélimo detalé baty jcentruota
ant pavaros veleno guolio.

55

8. Kasdieniné¢ ir speciali technine

priezilra

TECHNINES PRIEZIUROS DARBAI YRA
ISVARDINTI ZEMIAU, SUSKIRSTYTI [
KASDIENINIUS, SAVAITINIUS, KASMENE-

SINIUS IR SESIU MENESIU INTERVALUS.
JEIGU NESILAIKYSITE SEKANCIU VEIKSMU,
REZULTATE BUS PRIESLAIKINIS JRENGINIO
NUSIDEVEJIMAS IR BLOGAS VEIKIMAS.

8.1. — Kasdieniné techniné prieZira

* Bendras jrenginio valymas, surenkant susikaupusias
metalo droZzles.

* Pripildykite tepalinj auSinimo skyst;.

e Patikrinkite disko nusidévejima.

» Pakelkite galvg j aukSta pozicijg, kad sumaZinti
tekéjimo ribg | atitraukimo spyruokle.

* Patikrinkite saugiklj ir avariniy sustabdymo jungikliy
funkcionaluma.

8.2. — Kassavaitiné techniné prieZilra

* Atidesnis jrenginio valymas, surenkant metalo
drozles, o ypatingai i$ tepalo auSinimo rezervuaro.

* ISvalykite siurblio jsiurbimo galvos filtra ir jsiurbimo
zong.

* I8valykite ir sutepkite varztg ir spaustuvy slystancig
detale.

* I8valykite disko gaubta.

 UZastrinkite disko dantis.

8.3. — Kasménesiné¢ techniné priezidra

e Patikrinkite, ar motoro, siurblio, gnybty ir saugikliy
varZtai yra pakankamai tvirti.

* Patikrinkite, ar saugikliai nesulauzyti.

* Sutepkite galvos Sarnyro asj.

8.4. — Kas $eSiy menesiy techniné prieZzidra

» Pakeiskite tepalg redukavimo mechanizme, nau-
dojant GEARCO 85W-140, pagaminta NATIOAL
CHEMSEARCH arba MOBIL GLYCOLE 30 arba
KLUBER SINTHESO 460 EP tepalg arba lygiavertj
tepala, veikite sekan¢iu badu:

* Atjunkite sujungiantj kistuka i$ elektros deézeés ir
atsukite galva judinantj
sverta sviru.

* ISsiurbkite seng tepala per
nuleidimo angg (1).

* Ipilkite nauja tepalg iki
atzymos (2), per lygj
fiksuojancia anga, laikant
galva horizontalioje
padétyje.

» Sudékite atgal visas detales.

* Patikrinkite ekvipotencinés apsaugos grandinés
nenutrikstamuma.

56

8.5. — Tepalai tepaliniam auSinimo skyscCiui
Atsizvelgiant j platy produkty rinkinj rinkoje, varto-
tojas gali pasirinkti tinkamiausig savo poreikiams,
rekomenduojamas SHELL LUTEM OIL ECO.
MINIMALUS TEPALO, ATSKIESTO VANDENIU,
PROCENTAS YRA 8~10%

8.6. — Tepalo pasalinimas

Siy produkty sunaikinimg kontroliuoja grieZtos
taisykleés. PraSau, Ziorékite skyriy apie ,Jrenginio
dydZziai — Transportavimas - Montavimas 7,
ISmontavimo skyriuje..

8.7. — Speciali techniné prieZilra
Specialig technine priezitra turi vykdyti kvalifikuotas
personalas. taciau mes rekomenduojame kontaktuotis
su pardavéju ir/arba importuotoju. Terminas ,,Speciali
Techniné priezidra” jtraukia ir saugumo jrangg ir
mechanizmy pakartoting surinkima.

9. Medziagy klasifikacija ir instrumento

pasirinkimas

Siekiant teigiamos pjovimo kokybés bitina atitinka-
mai sukombinuoti tokius parametrus, kai medZziagos
kietumas, forma ir storis, pjaunamos dalies skersi-
nis pjavis, atitinkamo tipo disko pasirinkimas, pjo-
vimo greitis ir galvos nuleidimo kontrolé. Todél Sios
techninés salygos turi bati atitinkamai sukombinuoja-
mos ] vieningg darbo padétj,, siekiant optimalaus vari-
anto, nereikalaujancio didelio jrengimo paruoSimo tuo
atveju, kai yra daug vykdomo darbo varianty. Jvairias
kartais iSkylan¢ia problemas bus lengviau spresti,
jeigu operatorius gerai zinos Sias technines sglygas.
TODEL MES JUMS REKOMENDUOJAME
VISUOMET  PASIRINKTI = ORIGINALIUS
REZERVINIUS DISKUS, KAS GARANTUOJA
AUKSCIAUSIA KOKYBE IR ATLIKIMA.

9.1. — Medziagy definicija

Lenteléje, esancioje virSutinéje lapo dalyje, nurodyto
pjaunamos medziagos savybes, kad pasirinkti teisingg
instrumentg.

9.2. — Disko pasirinkimas

Pirmiausia, reikia pasirinkti danty Zingsnj, kuris tinka

pjaunamai medZziagai, vadovaujantis $iais kriterijais:

* Detaléms su plonu ir/arba kintamu skersiniu pjaviu,
pavyzdziui, profiliams, vamzdziams ir plokstéms,
buatinas glaudus danty iSdéstymas, taip, kad vienu
metu pjovimui naudojamy danty kiekis baty nuo 3
iki 6;

e Detaléms su didesniu skersiniu pjaviu ir i§ kietos
medziagos reikalingas platesnis danty iSdéstymas,
kad buty daugiau metalo skiedry ir geresnis danty
ispaudimas;




* Detaléms, pagamintoms i§ minkS§to metalo arba

medis ir kt.) taip pat reikalingas platesnis danty

plastiko (lengvi lydiniai, lengva bronza, teflonas, iSdéstymas.
PLIENO RUSYS TECHNINIAI DUOMENYS
PANAUDOJAMA I D F AK ASV BRINELA Rokvela R=N/mm’
MEDZIAGA UNI DIN AF NOR SB AISI-SAE Kietumas kietuma
HB HRB
Fe 360 St37 E24 116 67 360480
Konstrukeijy plienas Fe 430 Std4 E28 43 148 80 4304560
Fe 510 St52 E36 50 180 88 510+660
C20 CK20 XC20 060 A 20 1020 198 93 540690
Anglinis plienas C40 CK40 XC42H1 060 A 40 1040 198 93 700+840
C50 CK50 1050 202 9% 760900
C60 CK60 XC55 060 A 62 1060 202 9% 830980
— 50Crv4 50Crv4 50CV4 735 A 50 6150 207 95 1140+1330
Spyruoklinis plienas 60SiCr8 60SiCr7 9262 224 98 12201400
Legiravimo plicnas 35CtMo4 34CtMod 35CD4 708 A 37 4135 220 98 780+930
) grudinimui ir 39NiCrMo4 36CrNiMo4 39NCD4 9840 228 99 8801080
A 41CrAIMo7 41CrAIMo7 40CADG12 905 M 39 232 100 9301130
1travimui
Sulydytas cementacijos 18NiCrMo7 20NCD7 En 325 4320 232 100 760+1030
lienas
P 20NiCrMo2 21NiCrMo2 20NCD2 805 H 20 4315 224 98 690980
Guoliy plienas 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690980
52NiCtMoKU | 56NiCtMoV7 244 102 800+1030
nstrumenty plienas C100KU C100W1 BS | S-1 212 9% 710980
X210Cr13KU X210Cr12 Z200C12 BD2-BD3 | D6-D3 252 103 820+1060
58SiMo8KU Y60SC7 S5 244 102 8001030
X12Cr13 4001 410 202 9% 670+885
Neradijantis plienas XSCiNil810 4301 Z5CN18.09 304 C 12 304 202 9% 590+685
X8CrNi910 202 9% 540+685
X8CrNiMo1713 4401 Z6CDN17.12 | 316C 15 316 202 9% 490+685
) o Aliuminio vario lydiniai G-CuAll1Fe4Ni4 UNI 5275 220 98 620+685
_V?IIO 1}’dl_ﬂlal Specialus mangano/silikono Zalvaris G-CuZn36Si1Pbl UNI5038 140 71 375+440
Speciali Zalvario bronza | Mangano bronza SAE43 — SAE430 120 96 320410
Fosforo bronza G-CuSn12 UNI 7013/2a 100 56,5 265+314
Pilkas ketus G25 212 9% 245
Ketus Steroidinis grafito ketus ~ GS600 232 100 600
Kalamas ketus ‘W40-05 222 98 420
9.3. - Dantl} 7Z1mgsnis o S ( mm) Zingsnis Forma greitis
Kaip jau paminéta anksCiau, jis priklauso nuo 7280
pjaup _ - JIS P 44 )] ~1idz 2 4-6 | B - figarinio
sekanCiy faktoriy: L2 tipo 2
* Medziagos kietumas; . [ _
* Pjavio dydziai; i, 245 8 C - kietas 2
* Sienos storis t] - ﬂ 5210 8 C - kietas 1
1 .
e daugiau
nieko 10 8 C - kietas 1
. : iki 20 8 C - kietas 1
g \ S|/l
& [ s 20+50 10 C - kietas 1

57

9.4.- Pjovimo ir padidinto grei¢io pjovimas

Pjovimo greitj (m/min) ir padidintag pjovimo greitj

(cm*/min=plotas, kurj praeina diskas, nuimant metali-

nes skiedras) apriboja danty pakabinimas.

* Pjovimo greitis priklauso nuo medziagos
pasiprieSinimo (R = N/mm?), jos kietumo (HRC) ir
nuo platesnés dalies dydzio.

* Pernelyg didelis padidinto pjovimo greitis, (=disko
padéties pablogéjimas) gali buti priezastimi to, kad
diskas nukrypsta nuo idealios pjovimo trajektorijos,
sukuriant ne tiesius pjuvius kaip vertikalioje, taip ir
horizontalioje plokstéje.

9.5. — Disko papildomas veikimas

Pjaunant pirmg karta, rekomenduojama papildomai
jdarbinti instrumentg, atliekant pora pjuviy zemu
greic¢iu (=30~35 cm*min vidutiniy dydziy medZziagai,
vadovaujantis pjovimo imlumu ir kietos dalies nor-
maliam plienui su R = 410~510 N/mm?®), stipriai
apipurskiant pjaunama zong tepalo ausinimo skysciu.

9.6. - Disko struktiira

DaZniausiai naudojamus diskus gamina i$ labai auksto
greicio plieno (HHS), normalios kokybés (HHS/DMo5)
arba geriausios kokybés (HHS/Mo5+CoS5) plieno
impregnuotais dantimis, kurie pasizymi struktdriniu
pasiprieSinimu, didesniu pasiprieSinimu jstrigimui,
jtampos nebuvimu ir ilgesniu tepalo auSinimo skyscio
i8silaikymu.

9.7. — Disky tipai

Diskai esmingai skiriasi savo konstruktyviomis
savybémis, pavyzdziui:

* Danty forma

* Danty pjovimo kampu

Danty forma

Danty jpjovimo profilis priklauso nuo to, kokio

dydzio, formos ir storio grandis bus pjaunama, ar tie-

siai, ar kampu. tai gali priklausyti ir nuo Zingsnio, bet
tai neturi didelés reikSmés, kad laikyti klasifikacijos
elementu.

* Smulkus kabinimas pasirenkamas pjaunant maZas
profilio grandis ir vamzdZio tipo grandis su plonomis
sienelémis (2-5 mm, priklausomai nuo medziagos).

* Didelis kabinimas taikomas vidutiniy ir dideliy
kiety grandZziy pjovimui arba labai story profilio
arba vamzdZziy tipo grandZiy pjovimui augiau nei 5
mm).

58

“A” kabinimas:
Normalus smulkus kabinimas

“B” kabinimas

Normalaus dydzio kabinimas su
arba be metalo drozliy trupinimo
ipjovimu.

addihibby,

“C (HZ)” kabinimas:

Didelis kabinimas su pirmi-
nio apdorojimo danty su Sony
nuolydziu abejose pusése, kas
pakaitomis keiCiasi su uzbaigimo
dantimi be nuolydZzio. UZbaigimo
dantis yra 0.15-0.30 mm
aukStesnis.

“AW?” kabinimas ”:
Smulkus kabinimas su kintamu
Sony nuolydziu

“BW” kabinimas
Didelis kabinimas su kintamu
Sony nuolydziu

Pristatytas kabinimas:

Tokio  tipo diskus naudoja,
pjaunant spalvotus metalus,
pavyzdZziui, lengvus lydinius,
plastikg ir medienos apdirbimui.
Dantys yra kieto metalo (CM)
plokste, prilituota prie disko kor-
puso yra jvairiy tipy ir formy,

atsizvelgiant  Sakos platuma, §i
tema toliau nevystoma.

Danty pjovimo kampas

Kiekvienas dantis turi du pjovimo kampus:
a: priekinio nuolydZio kampas

Y : uznugario nuolydZzio kampas

ASTRINIMO DISKINIAI PJUKLAI

""”’3# l T e

T| 314|567 |8|9|10(12]|14] 16

pl1316]21{25(29(34|38(42|5,1(59|72

d 1,52 (25 3(35(4 (455 | 6| 7| 8

h=0,2 mm h=0,3 mm

Nuolydis keiCiasi, nes egzistuoja
priklausomybé nuo pjaunamos medZiagos.

ypatinga




9.7.1. — Rekomenduojami pjovimo parametrai

g g g 2 2
3 £ 2 2= . g g
£z 221 sz 152 | 82| 2218 Z = z gzl =z z EZ}EZ |22 ZZ
S2] 2| 25| ES| 2| 281 B g |:§|z8| T |28js8 | §|SE1CE1s%8 ] 5§
B = o Zon 50 Zu |ES = =l 2o S Z o = =N S E En
=~ Sl M = | < |5 Eax ) < <~ >~ S Moo N & e ] >~ ==
Pjovimo tepal i) 2001 18] 15 v | o] ozl s v | eee | 2or | moc | s} a2 1w | e ] s
JOVlmO_ cpa fiS [ N - 8" 8° &7 & 4 & a8° 0 8" Hia 8 a8° 1w i a4t §* )
' Mt i 5 4 4 3 2 4 4] &} & B 6 5 4] 5 5 4 3 2
10 - 20 Vit omit* . 50, 30 20 15 ] 20 20 25 1 1100 200 400 400 120 600 500 50 14 a8
Av mmA’ 160 130 1 80 35 50 40 100 | 1BOO 400 GO0 i 160 | 100 700 160 130 1
T mm 7 [ 6 4 3 3 G 6 8 7 8 7 5] © 7 4 a 3
~ 20 - 40 Vit 45 -30 20 15 9 81 18 23 | 1000 180 350 400 110 600 400 45 18 33
E . Av s/t o} 120 110 60 33 45 43 100 | 1700 400 800 700 150 | 1100 600 150 120 120
= T mm ] 9 8 6 4 8 8 g1 2] 1w 11| 1w By 0} 1w & 5 4
L 40-s0 vt vy 45 25 18 14 9 18 18 22| 900 | 160} 300 3BO| 100 | 556 | 350 43 W
% Av it | 140 tte] wo| s0} 30] 45| 45| 90| 1600 | 350 5501 oo o | iooo| eoo | 0| o] v
< *T-mm 2] 2] N 8 ] 9t vy 19f s | i s a0 2| w| o 3 5
% 80 - 90 v o Wl 2] a7l 14 8] 17{ 17| 204 awo] o] 2504 300! 9o ssof 3sol a5 7| 3¢
< avmmir | 136 110 so| so| 2al 40| 4o .do}ie00] sou | 550 eoo] 30| eosl soo| el vio| 1w
s “T mm 14 Wi 1 12 af | 1 14 B8] 14| 7] s 2l | 6 12 8] &
< 90 -170 Ve mit 40 20 15 13 8 15 is 191 00 140 200, 250 0| 500 300 A 61 28
%'_ _ Av mm/¥ o] woi 80 s o 40| 4o} Baof1aco] 00| sool soo] tiof se| S| mo| oo oo
< T mm wl 1] w] ] w] ] wi el eo] ] a8l m] 4] @l e 14 8 3
S ERER vt miy! 3] 20 19! 3 7 Wl oota arl oo} 30| 150} 200 s0f S00) 300l a5y W %6
| ammr | oo sl vof 48] 25 as| as| o] vioo| 250 | Soo) 500 0] 800 | 400 00f S| o0
*T-mm 18 18 18 14 12 16 16 15 -20 16 20 18 16 i8 18 & 10 5]
130 150 | vt i aol 5] a2 el 7| wpi w2 e sool 1an| 1o} isel s0] aso| ewo] ool 18] 23
Ay i so| | s 40 ee| a5l as| eo| eoo| 250 40| sovl oo 00| 4vo] s ! 0] 80
REKOMENDUOJAMOS TEPALINE! Lo . . ' .- ..
0 MLIIE%JZIA((})gS 5 Emulsija - pjovimo tepalas Sausas zibalas Emulsija Pjovimo tepalas Emulsija
9.7.2 — Pjovimo greiCio diagrama pagal disko diametrg
@ S0 450 425 400 yO e N aw 215 bl
i A L~ e ] AT
200 { vt mimin > T - T T2
) " T 1 4 ] A ] ]
180 A i 0! L~ 1 | - T e B 20{!
L] I e o = T = T
160 g % 5 b ] _ ERRE P e
uipd 2 =il ol ] 1
149 = o
g P - y _ P
] " et L 1 = ]
128 VAT -F ]
£fi ’ 111 e e ol
08 5 1 ol v I g T g g 1
80 A e e T
2 £ et o s P P R Y, - 2x314x [
80 PRt [TV
' ) T T 3
Ll S
! b L i o )
2 = : —in = ghmin}.
128 30 40 50 60 70 B0 90 190 110 120 130 140 150 16D 170 180 190 200 210 220 230 240 250 260 270
ISSifravimas
T Danty Zingsnis milimetrais d danty kagio distancijos diametras
AV mm/min Varymas | priekj milimetrais per minute h Danty iSsikiSimas
Vtm/mm  Pjovimo greitis metrais per sekunde Y priekinio nuolydzio kampas
Az Danty stdmimas j priekj o uznugario nuolydzio kampas
Ng/min Apsisukimai per minute N/mm  maksimalus jtempimas iStempiant
zZ Danty kiekis ant disko al Pjovimo aSmeny ploksCia briauna
p Danty gylis 1] VamzdZio diametras arba profilio plotis

59

10. Irenginio sudétinés dalys - 10.1. Rezerviniy daliy sgrasas

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
A03 |[Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
A04 [Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
AO05 [Roller bracket 1 A46 |Vise bench 1 A87 |Drainage 1
A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
A07 [Roller 1 A48 [Swing arm (base) 1 A89 |[Hex socket cap screw  |[M8x25 |2
A08 |C-clip S-12 2 A49 |Support rod 1 A90 |[Hex socket cap screw 1
A09 |Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
A10 |Washer 5/16" |1 A51 [Groove jaw 1 A92 |Washer 5/16" |2
All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Al12 [Pin 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
A13 |Bearing bushing 1 A54 |Nut MI0 1 A95 |Stop button 1
Al4 |[Bearing 1 AS55 |Control handle rod 1 A96 |Start button 1
Al5 |[Bushing 1 A56 |Nut M20 1 A97 |Emergency switch 1
A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
A18 [Sliding vise 1 AS59 |Ball bearing 6205zz |1 A100 |Control box panel 1
A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
A23 [Washer 5/16" |2 A64 |Flange 1 A105 [Magnetic connector 1
A24 |Hex socket cap screw  [M8x20 [2 A65 |Oil seal 1 A106 |Fuse set 1
A25 [Spring 1 A66 |Worm shaft 1 A107 |Cover plate 1
A26 |[Washer 5/16" |1 A67 |Coupling 1 A108 |Transformer 1
A27 |Hex socket cap screw  [M8x20 |1 A68 |Motor 1 A109 |Relay 1
A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  [M8x16 |2
A32 |Nut M8 1 A73 |Oil pilot PT1/2" [1 Al14 |Screw M5 2
A33 [Switching plate 1 A74 |Set screw PT1/4" |2 A117 |Cover 2
A34 |C-clip A75 |Shaft 1 A118 |Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 |Nut M12 1 A121 |Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1

Item |Description Size QTY

BO1 |[Stand 1

B02 |Nut M6 4

B03 |Washer 1/4" 4

B04 [Support plate 1

BO5 |Washer 1/4" 4

B06 [Hex cap screw M6x15 |4

B07 |Coolant tank 1

BO8 [Hose 1

B09 |Hose clamp 1

B10 |Washer 1/4" 2

B11l |[Hex socket cap screw  [M6x16 (2

B12 [Coolant pump 1

B13 [Connecting bolt 1

B14 |[Hose clamp 1

B15 |Hose 1

B16 [Hose clamp 1

B17 [Valve 1

B18 |Wire 1

B19 |Hex cap screw Mo6x15 |4

B20 |Washer 1/4" 4

B21 |Hex cap screw M6x15 |2

B22 |Washer 1/4" 2

B23 [Support plate 1

B24 |Screw M5x6 |4

B25 |Cover plate 1

B26 |Collar 1

60




Explosion draw A

All
N
AlD
M N\ Sy
N, ‘SIQ‘*J - - 1 Tl
N % AT - i
b . Ad &y A2

Explosion draw B

B15
B16
B17
o
=
B13
e, B12
B11
" v
s : B10
B18 p .
& |
B23 B2 e it B
B22 . B0 § .
; I
| Be
L ) ‘!H' | B8
< B6
BS
B2 B4
87
B24
B
B25
61

11. Gedimy paSalinimas
Siame skyriuje iSvardinti galimi gedimai ir disfunkcijos, kurie galéty atsirasti jrenginio naudojimo metu, ir sidlomi

galimi sprendimai.

11.1 - Gedimy taisymas

GEDIMAS

GALIMA PRIEZASTIS

SPRENDIMAS

DANTU LUZIMAS

Pernelyg greitas judéjimas | priekj

Neteisingas pjovimo greitis

Neteisingas danty zingsnis

Zemos kokybeés diskas
Neteisingas detalés jstatymas j spaustuvus

Anksciau nulazo dantis, kuris liko jpjovime

Pjovimas pradétas tuo paciu grioveliu

Netinkamas tepalinis au§inimo skystis arba
neteisinga emulsija

Lipnas medziagos sandarinimai ant disko.

Sumazinkite judéjimo | priekj greitj, sudaryda-
mi mazesnj pjovimo spaudimg

Pakeiskite disko greitj ir/arba diametra.
Ziurékite skyriy ,,Medziagy klasifikacija ir
disky pasirinkimas” ir Sukimosi grei€io lentele
pagal disko diametra.

Pasirinkite tinkama diska. Ziarékite skyriy
»Medziagy klasifikacija ir disky pasirinkimas .

Naudokite geriausios kokybés diska.
Patikrinkite detalés jstatyma.

Rupestingai iSimkite visas viduje likusias dalis.
Sudarykite pjovimo linija kitoje vietoje, pasu-
kant pjaunama detalg.

Patikrinkite skyscio lygj rezervuare. Padidinkite
tepalinio auSinimo skyscio srautg, patikrin-
kite, ar tepaliné anga ir vamzdis, per kurig

i8leidziamas skystis, neuzsikim$o.

Patikrinkite tepalinio auSinimo skyscio mi$inj ir
pasirinkite geriausios kokybeés diska.

PRIESLAIKINIS
DISKO
NUSIDEVEJIMAS

Neteisingas disko papildomas jdirbis

Neteisingas pjovimo greitis

Netinkamas danty profilis

Neteisingas danty zingsnis

Zemos kokybeés diskas

Netinkamas tepalinis ausinimo skystis

Ziurekite skyriy ,,Medziagy klasifikacija ir disky
pasirinkimas ”, punktu — Disko iSbandymas.

Pakeiskite disko greitj i/arba diametra. Zitrékite
skyriy ,,Medziagy klasifikacija ir disky pasirin-
kimas” ir Sukimosi greicio lentele pagal disko
diametra

Pasirinkite tinkama diska. Ziarékite skyriy
»Medziagy klasifikacija ir disky pasirinkimas
”, punkta — Disky tipai.

Pasirinkite tinkama diska. Ziarékite skyriy
»Medziagy klasifikacija ir disky pasirinkimas .

Naudokite geriausios kokybés diska.

Patikrinkite skyscio lygj rezervuare. Padidinkite
tepalinio auSinimo skyscio srauta, patikrin-
kite ar tepaliné anga ir vamzdis, per kurig
i8leidziamas skystis, neuzsikim$o.

62




GEDIMAS

GALIMA PRIEZASTIS

SPRENDIMAS

ISLUZES DISKO
DANTIS

Kietumas, medZziagos defektai arba forma
(oksidai, priemaiS$os, nehomogeniSkumas ir
kt.)

Neteisingas pjovimo greitis

Neteisingas danty zingsnis

Vibracijos

Neteisingai uzaStrintas diskas

Zemos kokybeés diskas

Neteisinga tepaliné ausinimo skyscio
emulsija

Sumazinkite pjovimo spaudimg ir/judéjimo j
priekj greitj.

Pakeiskite disko greitj ir/arba diametra.
Ziurékite skyriy ,,Medziagy klasifikacija
ir disky pasirinkimas” ir Sukimosi greicio
lentele pagal disko diametra

Pasirinkite tinkama diskg. Ziarékite skyriy
-Medziagy klasifikacija ir disky pasirinki-

113

mas .

Patikrinkite, ar pjovimo elementas gerai sus-
paustas.

Pakeiskite diskg kitu tinkamu ir gerai
uzastrintu disku.

Naudokite geriausios kokybés diska

Patikrinkite vandens ir tepalo procenta emul-
sijoje.

DISKO VIBRACIJA Neteisingas danty zingsnis Pasirinkite tinkama diskg. Ziarékite skyriy
~Medziagy klasifikacija ir disky pasirinkimas ”.
Netinkamas danty profilis Pasirinkite tinkama diskg. Ziarékite skyriy
.Medziagy klasifikacija ir disky pasirinki-
mas”, punkta — Disky tipai.
Neteisingas detalés jstatymas j Patikrinkite detalés jstatyma
Spaustuvus
Kietos grandies dydziai yra pernelyg dideli, | Laikykités instrukcijos.
palyginus su maksimaliai leidZiamais pjo-
vimo dydZiais
Neteisingas disko diametras ir/arba perne- Sumazinkite disko diametra, pritaikydami jj
lyg didelis pjaunamos detalés dydziams; disko réziklio
dalis negali buti didesné uZz pjovimui skirtos
detalés forma.
GRIOVELIAI Neteisingas disko diametras ir/arba perne- SumaZinkite disko diametra, pritaikydami jj
PJOVIMO lyg didelis pjaunamos detalés dydziams; disko réziklio
PAVIRSIUJE dalis negali bati didesné uz pjovimui skirtos

Neteisingas detalés jstatymas j spaustuvus

Pernelyg greitas issikiSimas j priekj

Nusidéveje disko dantys

detalés forma.
Patikrinkite detalés jstatyma

Sumazinkite judéjimo j priekj greitj, sudarant
mazesnj pjovimo spaudima

UZastrinkite darbo jrankj

GEDIMAS GALIMA PRIEZASTIS SPRENDIMAS
GRIOVELIAI Netinkamas tepalinis au$inimo skystis Patikrinkite skyscio lygj rezervuare.
PJOVIMO Padidinkite tepalinio au$inimo skyscio
PAVIRSIUJE srautg, patikrinkite ar tepaliné anga ir

vamzdis, per kurig iSleidZiamas skystis,
neuzsikimso.
Kabinimas pakankamai gerai neatsilais- | Pasirinkite aSmenis, turinCius didesnj
vina nuo metalo droZliy danty Zingsnj, kuris leidZia geriau atsi-
laisvinti nuo metaliniy droZliy, ir kuris
turi daugiau tepalinio auSinimo skyscio.
NEPJAUNA Pernelyg greitas i$sikiSimas j priekj SumaZzinkite judéjimo j priekj greitj,
TIESIAL sudarant maZzesnj pjovimo spaudima
Neteisingas detalés jstatymas ] Patikrinkite detalés, kuri gali judéti |
spaustuvus Sonus, iSdéstyma.
Disko galva néra tiesioje padétyje Nureguliuokite galva.
Disko briaunos yra skirtingai uzastrintos | AtidZiai sekite jrenginio tipo ir
struktiiros savybiy kokybe.
Diskas yra plonesnis nei gamyklinis Atidziai sekite jrenginio tipo ir
standartas struktliros savybiy kokybe.
NeSvarumai ant suspaudimo mecha- Kruops€iai nuvalykite pagrindinj
nizmo pavir$iy ir kontaktinj pavirsiy.
ASMENYS Pernelyg grietas i$sikiSimas j priekj SumaZzinkite judéjimo j priekj greitj,
ISTRINGA sudarant maZzesnj pjovimo spaudima
PJOVIMO
PROCESE Zemas pjovimo greitis Padidinkite greitj.

Neteisingas danty Zingsnis

Lipnts medZiagos sandarinimai ant
disko

Netinkamas tepalinis au$inimo skystis

Pasirinkite tinkama diska. Ziarekite
skyriy ,,Medziagy klasifikacija ir disky
pasirinkimas .

Patikrinkite tepalinio auSinimo skyscio
misinj ir pasirinkite geriausios kokybes
diska.

Patikrinkite skyscio lygj rezervuare.
Padidinkite tepalinio au$inimo skyscio
srautg, patikrinkite ar tepaliné anga ir
vamzdis, per kurig iSleidZiamas skystis,
neuzsikimso.

63

64




11.2 — Elektros sudétiniy daliy diagnozeé

GEDIMAS GALIMA PRIEZASTIS SPRENDIMAS
NEDEGA ZALIA I§degé lemputé Pakeiskite ja.
,,HL” KONTROLINE
LEMPUTE Srovés tiekimas Patikrinkite: - fazes

uzkibimu

Saugiklis ,,FU 2”

Saugikliai ,,FU 17

Trumpi sujungimai

Transformatorius ,,TC 1”

Pagalbinis rele , KA”

Nuspaustas ,,SB 17 avarinis mygtukas
Ciklo grjzimo j pradine padét] mygtukas arba
linijos mygtukas ”SB 2”

Silumos zondas, jmontuotas statoriaus
apvijoje, yra atsikabines rySium su motoro

- laidus

- kontaktinius lizdus

- kontaktines Sakutes

Jtampa turi eiti tiesiog i§ saugikliy.

Patikrinkite efektyvuma
Identifikuokite ir paSalinkite

Isitikinkite, kad jis buity iSjungtas ir jo
kontaktai sveiki.

Patikrinkite mechaninj efektyvuma

Patikrinkite srovés srautg dviejuose
gulin¢iuose laiduose, leidZiant motorui
atvesti 10 — 15 minuciy. Jeigu laiduose
néra Sroves srauto, motoras turi buti arba
pakeiCiamas, arba pervyniojamas.

Patikrinkite, ar maitinimo jtampa yra tokia
pati, kaip linijos jtampa 24V iS¢jime.

Patikrinkite saugiklio efektyvuma ir
jsitikinkite, kad néra trumpo sujungimo.

Patikrinkite, ar 24V pasiekia rités gnybta,
kai yra nuspaustas “SB 2” mygtukas; jeigu
taip, ir relé neturi automatinio padavimo, jis
turi bti pakeiCiamas

MOTORAS Kontaktinis lizdas ir kontaktiné $akuté,
SUSTOIJA, IR sujungianti elektros déze/ mikro jungiklj
KONTROLINE rankenoje.

LEMPUTE , HL”

DEGA

Motoras ,,M 17

Pulto jungiklis “KM”

Mikro jungiklis “SQ 1” rankenoje

Patikrinkite, ar kontaktiné Sakuté gerai
jsprausta, ir ieSkokite trikdZiy déZés viduje.

Patikrinkite veikimg ir/arba efektyvuma;
pakeiskite, jeigu suldZo.

Patikrinkite, ar i§¢jime ir j¢jime yra fazes;
patikrinkite, ar jie néra uzblokuoti, nesukelia
trumpo sujungimo; prieSingu atveju pake-
iskite.

Patikrinkite, ar jis nesudegé ir laisvai sukasi.
Ji galima pervynioti arba pakeisti.

65

66



W IJEZYKU POLSKIM

Spis tresci

SPIS IIESCH.vuveerreriereeiere ettt e v s eae e enens 67
Zamawianie czgSci zamiennych .........c.ccccoeeveenennne. 67
ROZDZIAL 1
Zasady zapobiegania nieszczgsliwym
WYPAAKOM ...eeiiiiiieiieeiie et 68
1.1 Wskazowki dla uzytkownika ..........ccccovernennnee 68
1.2 Ostony zabezpieczajgce przed

przypadkowym dotkni¢ciem narzedzia........... 68

1.3 Wyposazenie elektryczne, zgodne z Norma
Europejska CENELEC EN 60204-1(1992) .... 68
1.4 Zatrzymywanie awaryjne, zgodne z

CENELEC EN 60204-1(1992)......ccccccevvruenee. 68
ROZDZIAL 2
Zalecenia i wskazowki eksploatacyjne.................... 68
2.1 Zaleceniai wskazowki dotyczace

uzytkowania maszyny ........ccecceeeeveereveeenveennnnns 68
ROZDZIAL 3
Dane techniczne..........cocceeveeenieennieennecinieenieeneen. 69

3.1 Tabela zdolnosci cigcia i dane techniczne ...... 69

ROZDZIAL 4

Wymiary maszyny, transport, instalacja

1 UEYHIZACHA cueeeieeeiieieeeeceeeeee e 69
4.1 Wymiary Maszyny.......coeeceeeverererreeseeneneruens 69
4.2 Transport i przenoszenie maszyny .................. 69
4.3 Minimalne wymagania dotyczace lokalu........ 69
4.4 Posadowienie MaszZyny.........ccceeevvereuverrveernenn 69
4.5 Podlaczenia zasilania.........cccceveeneenienienennne. 69
4.6 Montaz czesci sktadowych i wyposazenia...... 70
4.7 Wylaczanie maszyny z ruchu............cccccoe.... 70
4.8 Utylizacja MaSZYNY ...ceeeveveeneeeneeerieerieeenieeans 70
ROZDZIAL 5

Czesci funkcjonalne maszyny..........coceevevveveeeenenene 70
5.1 Glowica robocza.........ccceeeeveenenninneineeieenen. 70
5.2 IMadto...ccoviniriiiiiicc e 70
5.3 BOZ@ it 70
ROZDZIAL 6

Przebieg operacji przecinania............ccceeeveerveennnenn. 71
6.1 Wlaczanie maszyny 1 przecinanie ................... 71
ROZDZIAL 7

Regulacja maszyny ........ccccecceevvieeniieenneenneeenieenieens 71
7.1 Glowica roboCza........cocceevuieveeneeneeneenieeene 71

7.2 Imadio......coceeviiniiniiiiiiic 71
7.3 Regulacja blokady ramienia............cccceeveenenen. 71
7.4 Wymiana pity ....ooceeveenienienienieneeneeneeeee 71
7.5 Wymiana pompy chtodziwa.........ccccceenennen. 72
ROZDZIAL 8
Czynnos$ci konserwacyjne okresowe
1 SPECIAINE ..eveeieeie e 72
8.1 CzynnoSci codzienne............ccceeeeverreneeveeneennnn 72
8.2 CzynnosSci wykonywane raz w tygodniu ........ 72
8.3 CzynnosSci wykonywane raz w miesigcu ........ 72
8.4 CzynnosSci wykonywane co 6-miesigcy .......... 72
8.5 Ptyn smarujaco-chtodzacy.......cccceveriircnncns 72
8.6 Utylizacja oleju......ccceveervieriiiiiiiiiiiiiienieeee 72
8.7 Specjalne czynnosci SErwiSOWe ............ceeven... 72
ROZDZIAL 9
Klasyfikacja materiatdw i dobdr tarczy pily ........... 72
9.1 Parametry materiatu .........cccceevivercieeeceennnenns 73
9.2 DobOr pily....ccccvveeiiieieee e 73
9.3 Rozstaw Z€bOW........ccccevuiiiiiiiiiiiiiiiie, 73
9.4 Predkos¢ skrawania i predkosé posuwau.......... 74
9.5 Docieranie pity ......ccocceevieiniiiinieenieeneeneeene 74
9.6 Budowa pity ...cooeeiiiiiiiiiiieeeeeee e, 74
0.7 TYPY PH vt 74
Ksztatt zeba .....ccccoeveeeieniniiiciieieceeen 74
Katy skrawania.........ccccceceveeveenenenvecncneneenes 74
9.7.1 Zalecane parametry przecinania ............ 75
9.7.2 Zaleznos¢ predkosci skrawania
od Srednicy pity...cccoceeveeveeviieiecierieeeeeeens 75
ROZDZIAL 10
Czesci sktadowe maszyny ........cccoeeeeveeeneeeeneenennnn 76
10.1 Wykaz czgSci zamiennych ..........cccooveueveenenen. 76
ROZDZIAL 11
Usuwanie usterek ..........cccceeeeeeeeeeecieenenenee 78
11.1 Usterki zwigzane z narzedziem i
OPEracjg PrZeCinania..........ceeeververeesuenrereeeens 78
11.2 Usterki czgsci elektrycznej........ccoeeevveeeeenenen 81

Zamawianie cz¢sci zamiennych
* Przy zamawianiu cz¢sci zamiennych nalezy podac:
MODEL MASZYNY
NUMER SERYINY
NUMER REFERENCYINY CZEéCI
Bez tego numeru NIE BEDZIEMY DOSTARCZALI
czesci. Patrz p. 10.1 — wykaz czgSci zamiennych.

67

1. ZASADY ZAPOBIEGANIA
NIESZCZESLIWYM WYPADKOM

Niniejsza maszyna zostala zbudowana zgodnie z
aktualnymi narodowymi i wspdlnotowymi przepisami
dotyczacymi zapobiegania nieszczg§liwym wypad-
kom. Nieprawidtowe jej uzytkowanie albo naruszenie
urzadzen zabezpieczajacych zwalnia producenta od
wszelkiej odpowiedzialnosci.

1.1 - Wskazowki dla uzytkownika

» Sprawdzi¢ czy napiecie podane na tabliczce, nor-
malnie przymocowanej do silnika maszyny, jest
zgodne z istniejacym w sieci zasilajace;.

» Sprawdzi¢ wydajnos¢ sieci zasilajacej i skutecznos$¢
instalacji uziemiajacej; dotaczy¢ kabel zasilajacy
maszyny do gniazdka, a przewdd uziemiajacy do
instalacji uziemiajace;.

* Gdy glowica narze¢dzia jest w pozycji spoczynkowej
(uniesiona), pita tarczowa nie moze by¢ w ruchu.

* Zabroniona jest praca na maszynie bez osfon.

» Zawsze odlgczac kabel zasilajacy z gniazdka przed
wymiang pity tarczowej, lub dokonywaniem jakich-
kolwiek czynnosci serwisowych, rowniez w przy-
padku objawdw nienormalnej pracy maszyny.

» Zawsze uzywac odpowiednich oston oczu.

* Nigdy nie umieszcza¢ rak lub ramion w obszarze
cigcia podczas pracy maszyny.

* Nie przesuwaC maszyny podczas cigcia.

* Nie nosi¢ luznej odziezy, ze zbyt dtugimi regkawami,
za duzych rekawic, bransolet, fancuszkow lub innych
przedmiotdw, ktore mogltyby zostaé pochwycone
przez pracujaca maszyneg; diugie wlosy zwigzaé z
tytu.

e Utrzymywal obszar roboczy wolny od zbednego
wyposazenia, narzedzi i innych obiektow.

* Wykonywa¢ tylko jedng operacje na raz, i nigdy
nie trzyma¢ w jednej rece kilku przedmiotow.
Utrzymywac rece mozliwie czyste.

* Wszelka praca oraz wewnetrzne czynnoSci ser-
wisowe lub naprawy, musza by¢ wykonywane w
miejscu dobrze o§wietlonym przez Swiatto naturalne
lub sztuczne tak, by nie dopusci¢ do najmniejszego
nieszczesliwego wypadku.

1.2 - Ostony zabezpieczajace przed

przypadkowym dotkni¢ciem narzedzia

* Szara ostona metalowa, przykrecona do glowicy.

* Samoustawiajgca si¢, ruchoma, niebieska ostona
plastikowa, osadzona wspo6tosiowo z ostong statg.

68

1.3 - Wyposazenie elektryczne

* Cate wyposazenie elektryczne wykonane jest w
sposob zabezpieczajacy przed porazeniem elektrycz-
nym, wyniktym z bezposredniego lub posSredniego
kontaktu z ciatem. CzgSci wyposazenia bedace
pod napigeciem zamknigte sg w skrzynce, do ktorej
dostep uniemozliwiony jest bez uzycia specjalnego
narzedzia; elektryczne czgSci maszyny zasilane sg
pradem przemiennym niskiego napigcia. Urzadzenie
jest odporne na zachlapanie wodg i pyt.

» Zabezpieczenie przeciwzwarciowe uktadu skfada
sie z szybkich bezpiecznikdw topikowych i uzie-
mienia; zabezpieczenie przecigzeniowe silnika zrea-
lizowane jest w oparciu o czujnik termiczny.

* W przypadku odcigcia zasilania nalezy zresetowac
specjalny przycisk startowy.

1. 4 - Zatrzymywanie awaryjne

* W przypadku nieprawidtowosci dziatania, lub innej
niebezpiecznej sytuacji, maszyna moze by¢ zatrzy-
mana natychmiast, przez nacisniecie czerwonego
grzybkowego przycisku.

UWAGA: Przywracanie normalnych warunkdéw pracy

po kazdym zatrzymaniu awaryjnym dokonuje si¢ popr-

zez aktywowanie specjalnego przycisku resetujacego.

2. ZALECENIA I WSKAZOWKI
EKSPLOATACYJNE

2.1 - Zalecenia i wskazowki dotyczace

uzytkowania maszyny

e Maszyna jest przeznaczona do przecinania meta-
lowych materialdéw konstrukcyjnych, o réznych
ksztattach i profilach, stosowanych w warsztatach
Slusarskich, tokarskich i ogélnych mechanicznych.

* Maszyna jest obstugiwana przez jednego operatora.

* Celem uzyskania dobrego dotarcia zalecane
jest na poczatek uzywanie maszyny w okresach
polgodzinnych. Nalezy to powtorzy¢ dwu- lub trzy-
krotnie, po czym maszyna moze juz by¢ uzywana w
sposob ciagty.

* Przed rozpoczeciem kazdej operacji przecinania
nalezy materiat zamocowa¢ pewnie w imadle, a
koniec odpowiednio podeprzec.




* Nie uzywac pit tarczowych o innych rozmiarach niz
podane w danych technicznych maszyny.

* Jezeli tarcza pily zatnie si¢ w materiale, nalezy naty-
chmiast zwolni¢ przycisk uruchamiajacy, wytaczy¢
zasilanie maszyny, rozewrze¢ powoli imadfo, wyjac
materiat i sprawdzi¢ czy pita, lub jej zeby nie sa
uszkodzone. Jezeli tak, nalezy pile wymienic.

* Przed przeprowadzeniem jakichkolwiek napraw
nalezy skonsultowac si¢ z dostawca.

3. DANE TECHNICZNE

3.1 - Tabela zdolnosci cigcia i dane techniczne

ks | @ | O | O O
90° 80 100 90 115x70
90°-45° 70 90 80 85x70

Nrartykult.....oooeeiiniiniiiiicne, 20651 -0208
TYP e MCC 315

Silnik elektryczny 3-faz., do napedu
pity tarczowej z 2 predkosciami....... KM 1,6
Przektadnia redukcyjna w

1) (] 10 PO przetozenie 1:34
Maks. Sredn. pity tarczowej.............. mm 315
Predkos¢ obrotowa pity .............. obr/min  42/84
Otwor centralny w tarczy pity .......... mm 32
Rozwarcie imadfa ..........cc..ccoceeeeee. mm 120
Masa MASZYNY....cverrveerreerieenreernieennne kg 165

4. WYMIARY MASZYNY,
TRANSPORT, INSTALACJA 1

UTYLIZACJA
4.1 - Wymiary maszyny

1100

1360 _Z PODSTAWA

1
[ ]
3
S
a
¢
#
i

4.2 - Transport 1 przenoszenie maszyny

Jezeli maszyna ma by¢ przemieszczona wraz z opako-
waniem, nalezy uzy¢ wozka widtowego, albo zawiesic¢
ja na pasach jak pokazano na ponizszych rysunkach.

4.3 - Minimalne wymagania dotyczace lokalu

* Napiecie i czestotliwos$C sieci zasilajacej musi byé
zgodne z parametrami silnika.

* Temperatura otoczenia od —10°C do +50°C.

* Wilgotnos¢ wzgledna nie wyzsza niz 90%.

4.4 - Posadowienie maszyny

580

70 440 70

290
"
J——
—

270

KSZTALT

* Umiesci¢ maszyn¢ na statym podtozu betonowym,
zapewniajac z tylu odlegtos¢ co najmniej 800
mm od Sciany; zamocowac do podtoza zgodnie z
rysunkiem, uzywajac Srub i kotkow rozpreznych,
albo gwintowanych sworzni zalanych w cemencie,
dbajac o zachowanie poziomu.

4.5 - Podiaczenia zasilania

* Maszyna jest dostarczana bez wtyczki sieciowej,
uzytkownik musi wiec zaopatrzyl sie w nig i
dotaczy¢ sam, stosownie do aktualnych wymagan:

69

1. SCHEMAT DOLACZENIA WTYCZKI 16 A DO MASZYNY
3-FAZOWEI], W SYSTEMIE 5-PRZEWODOWYM Z
PRZEWODEM ZEROWYM

R=L1

S=L2

T=L3

PE = GND

N = NEUTRAL

2. SCHEMAT DOLACZENIA WTYCZKI 16 A W UKLADZIE

1-FAZOWYM
=12
=PE

4.6 - Montaz czesci sktadowych i wyposazenia

Zmontowa¢ dostarczone czg$ci nastepujaco:

1. Przykreci¢ dzwignig¢ do glowicy i zamocowaé
2. Zatozy¢ pret przytrzymujacy

3. Zamocowac pewnie podstawe do podioza

4.7 - Wylaczanie maszyny z ruchu

Jezeli pilarka ma by¢ nie uzywana przez dtuzszy czas,
zaleca si¢ postgpowac nastepujaco:

1. Wyjac wtyczke z gniazdka sieciowego

2. Zwolni¢ sprezyn¢ powrotng glowicy

3. Oprdzni¢ zbiornik z chtodziwem

4. Starannie oczysci¢ i posmarowac maszyng

5. W razie potrzeby maszyne przykry¢

4.8 - Utylizacja maszyny

Ogolne zasady

W przypadku catkowitego ztomowania maszy-

ny nalezy przeprowadzi¢ segregacje materiatow

nastepujaco:

1. Czgsci zeliwne i stalowe, sktadajace si¢ catkowicie
z metalu, sg surowcami wtdrnymi, ktére moga by¢
przekazane do wtdrnego przetopienia, po usunieciu
ewentualnej zawartoSci (okreslonej w p. 3).

2. Czgsci elektryczne, w tym kable i materiaty elek-
troniczne (karty magnetyczne itp.) nalezg, zgodnie
z klasyfikacja UE, do kategorii odpaddéw miejskich,
moga wiec by¢ przeznaczone do zbidrki przez
publiczne stuzby oczyszczania.

70

3. Wszelkie oleje mineralne i syntetyczne oraz mies-
zane, a takze oleje emulgowane i smary, s3 odpa-
dami specjalnymi, musza by¢ zatem zbierane,
transportowane i utylizowane przez specjalizowane
stuzby.

UWAGA: Poniewaz normy i przepisy dotyczace

odpadow sg w stanie ciaglej ewolucji i podlegaja

ciaglym zmianom, uzytkownik musi na biezaco
informowa¢ si¢ w tym zakresie, aby znal regulacje
obowigzujace w chwili ztomowania maszyny, jako,
ze moga si¢ one rozni¢ od wyzej podanych, ktore
powinny by¢ traktowane tylko jako ogdlne wytyczne.

S. CZF;SCI FUNKCJONALNE
MASZYNY

5.1 - Gtowica robocza

* Jest to czg$¢ maszyny ztozona z czg$ci napedowych
(silnik i przektadnia redukcyjna), pompy chtodziwa
i czgsci elektrycznych.

5.2 - Imadto

¢ Jesttozespol w ktorym mocowany jest materiat podc-
zas operacji przecinania, obstugiwany za pomocg
pokretla. Imadto posiada urzadzenie ograniczajace
tworzenie si¢ zadzior6w, unieruchamiajgc czesé,
ktdra ma by¢ obcigta.

,:I’A‘ [ S
¢ ,‘ "
i L N
5.3 - Loze

* Jest to konstrukcja faczaca GLOWICE ROBOCZA
(rami¢ obrotowe, z odpowiednim uktadem
blokujagcym), IMADLO, OGRANICZNIK
MATERIALU i obudowe mieszczacg ZBIORNIK
CHLODZIWA.




6. PRZEBIEG OPERACI]I
PRZECINANIA

Przed przystapieniem do przecinania wszystkie gtowne
czeSci maszyny muszg by¢ optymalnie wyregulowane
(patrz rozdz. ”Regulacja maszyny”).

6.1 - Wiaczanie maszyny i przecinanie

* Upewnic si¢ czy maszynanie jest w stanie wytaczenia
awaryjnego, a jezeli tak, zwolni¢ czerwony przycisk
grzybkowy (1).

* Umiesci¢ w imadle materiat, ktory ma by¢ przeciety
(3) i zacisna¢ za pomocg pokretta (5).

* Uchwyci¢ rekojesé (4) ramienia GLOWICY
1 przycisnal przycisk (2); sprawdzi¢ czy tarcza
pity wiruje w zaznaczonym kierunku (jezeli nie,
zamieni¢ miejscami dwa przewody fazowe) i czy
prawidtowo wyptywa chtodziwo.

Przecinarka jest teraz gotowa do rozpoczecia
pracy. Nalezy zawsze pamigta, ze czynnikami
decydujacymi o jakosci przecigcia i wydajnosci mas-
zZyny sa PREDKOSC OBROTOWA i TYP PILY
TARCZOWE] — w potaczeniu z wiasciwa predkoscia

obnizania gltowicy (wiecej szczeg6tdow na ten temat,

patrz rozdz. “Klasyfikacja materiatow i dobor tarczy

pity”).

* Rozpoczynajac przecinanie nowg tarcza, w celu
przedtuzenia jej zywotnosci i skutecznosci pracy,
pierwsze dwa lub trzy przeciecia musza by¢ wyko-
nywane przy zastosowaniu 1zejszego nacisku tak, by
czas potrzebny do przeciecia byl okoto dwukrotnie
dluzszy niz normalnie (patrz ustgp Docieranie pity,
w rozdz. “Klasyfikacja materialow i dobor tarczy
pity”).

* W przypadku wystgpienia objawdw zagrozenia
lub nieprawidtowego dziatania, nalezy nacisnaé
czerwony przycisk wylaczania awaryjnego (1), aby
natychmiast zatrzyma¢ maszyng.

7. REGULACJA MASZYNY

7.1 - Glowica robocza

* W przypadku wystgpienia nadmiernego luzu na
zawiasie, nalezy dociggnaC Sruby (6), zwracajac
przy tym uwage aby przegub nie chodzit zbyt
ciezko.

7.2 - Imadto
* Urzadzenie to nie wymaga zadnych szczeg6lnych
regulacji.

7.3 - Regulacja blokady ramienia

e Jezeli blokada ramienia glowicy w zadanym
potozeniu nie dziata zbyt pewnie, nalezy poluzowac
Srube (1) przy dzwigni, przytrzymac tulejke (2),
obroci¢ dzwigni¢ w lewo i dociggnaé Srube.

PRZED PRZEPROWADZENIEM KTOREJ-
KOLWIEK Z PONIZSZYCH OPERACIJI, NALEZY
WYLACZYC ZASILANIE I WYJAC CALKOWICIE
Z GNIAZDKA SIECIOWEGO WTYCZKE KABLA
ZASILAJACEGO.

7.4 - Wymiana pity

W celu wymiany pity nalezy:

* Zwolni¢ ruchoma zotta, biata lub pomaranczowa
osfone i obroci¢ ja do tytu.

* Zamocowal kawatek drewna w imadle i oprze¢ na
nim pife.

* Przy uzyciu zalaczonego specjalnego klucza odkrecic
Srube (1), krecagc w prawo, poniewaz ma ona

71

lewy gwint, a nastgpnie wyjac pierscien dociskowy
mocujacy tarcze pity.

* Zalozy¢ nowa pite, kontrolujac kierunek cigcia
zebdw, zatozyC pierscien dociskowy, srube oraz
ruchomg 7z0tta, biatg lub pomaranczowa ostong.

» !

o A

7.5 - Wymiana pompy chtodziwa

* Odfgczy¢ przewody rurkowe ukladu smarujaco-
chtodzacego.

* Wykreci¢é mocujgce Sruby i wymieni¢é pompke,
zwracajac uwage aby trzonek napedowy zostat

umieszczony centralnie w tozysku watka
napedowego.

8. CZYNNOSCI KONSERWACYINE

OKRESOWE I SPECJALNE

PONIZE] PODANE SA  CZYNNOSCI
KONSERWACYINE, KTORE MUSZA BYC
WYKONYWANE CODZIENNIE, RAZ W
TYGODNIU, RAZ W MIESIACU ORAZ CO 6
MIESIECY. W PRZYPADKU ICH ZANIEDBANIA
WYSTAPI  PRZEDWCZESNE  ZUZYCIE
MASZYNY ORAZ NISKA JAKOSC PRACY.

8.1 - Czynnosci codzienne

* Czyszczenie ogdlne, dla usunigcia opitek.

* Uzupetnienie poziomu chtodziwa.

» Kontrola stopnia zuzycia pity.

e Uniesienie gltowicy do gory, celem zwolnienia
naprezenia sprezyny powrotne;j.

* Kontrola dziatania oston i wytgcznika awaryjnego.

8.2 - Czynnosci wykonywane raz w tygodniu

* Doktadniejsze czyszczenie maszyny z opitek, w
szczegOlnosci ze zbiornika chtodziwa.

* Oczyszczenie filtru glowicy ssacej pompy, oraz
obszaru zasysania.

* Oczyszczenie i przesmarowanie Sruby i prowadnic
imadfa.

* Oczyszczenie obudowy tarczy pily.

* Naostrzenie zgbow pity.

8.3 - Czynnosci wykonywane raz w miesigcu

» Sprawdzenie dociggnigcia Srub mocujacych silnika,
pompy, szczek i oston.

* Kontrola oston, czy nie sg uszkodzone.

* Nasmarowanie kotka zawiasu glowicy.

72

8.4 - CzynnosSci wykonywane co 6-miesigcy

* Wymiana oleju w przektadni redukcyjnej na olej
typu GEARCO 85W-140 produkcji NATIONAL
CHEMSEARCH, lub MOBIL GLYCOE, 30 lub
KLUBER SINTHESO 460 EP, albo ich odpowied-
nik, przeprowadzana jest” T@ d
nastepujaco: g

* Wyjac¢ wtyczke z gni-
azdka i odkreci¢ dzwignig
glowicy.

* Spuscic stary olej przez
otwor (1). _ ; |

» Nala¢ nowego oleju do 1 2
znaku (2), utrzymujac gtowicg poziomo.

» Zamontowa¢ na powrdt wszystkie czesci.

» Sprawdzi¢ ciggtos¢ obwodu zabezpieczenia ekwi-
potencjalnego.

8.5 - Ptyn smarujaco-chtodzacy

Ze wzgledu na szeroki wybdr tych produktow na
rynku, uzytkownik moze wybra¢ olej najbardziej mu
odpowiadajacy, przyjmujac jako wzorzec SHELL
LUTEM OIL ECO.

MINIMALNA ILOSC OLEJU W ROZTWORZE
WODNYM POWINNA WYNOSIC 8 — 10%.

8.6 - Utylizacja oleju

Utylizacja produktow olejowych jest Scisle okreslona
przepisami szczeg6lnymi. Patrz, rozdz. “Wymiary
maszyny, transport, instalacja i utylizacja”.

8.7 - Specjalne czynnosSci serwisowe

Specjalne czynnosci serwisowe muszg by¢ przepro-
wadzane przez osoby z odpowiednim doswiadczeniem.
My radzimy skontaktowal si¢ z autoryzowanym
dostawca. Pojecie “czynnosci specjalne” obejmuje
rowniez ponowng regulacje wyposazenia zwigzanego
z ochrong maszyny i bezpieczenstwem obstugi.

9. KLASYFIKACJA MATERIALOW 1
DOBOR TARCZY PILY

Majac na celu uzyskanie jak najlepszej jakosci cigcia,
nalezy odpowiednio uwzgledni¢ wszystkie czynniki,
jak twardo§¢ materiatu, ksztatt i grubo$¢ przedmiotu,
przekrdj poprzeczny, typ pily tarczowej, predkosé
obrotowa i predkos$¢ opuszczania gtowicy. Czynniki
te musza zosta¢ harmonijnie powigzane, z zachowa-
niem zdrowego rozsadku tak, by dla kazdej pojedyn-
czej operacji nie nastawia¢ maszyny indywidualnie,
w sytuacji, gdy przewidywana praca sktada si¢ z
wielu roznorodnych operacji. Problemy, ktore si¢ od
czasu do czasu mogg pojawi¢, mozna bedzie tatwiej
rozwigzac posiadajac dobra wiedze na ten temat.




ZALECAMY ZE SWEJ STRONY ZAWSZE
UZYWAC ORYGINALNYCH PIL. ZAPASOWYCH,
GWARANTUJACYCH DOSKONALA J AKOSC 1
WYSOKA WYDAJNOSC PRACY.

9.1 Parametry materiatu
Tabela na dole strony przedstawia zestawienie para-
metrow materiatow, dla utatwienia doboru pity.

9.1 Dobor pity

Po pierwsze nalezy dobra¢ gestos¢ uzebienia
odpowiedniag dla danego materialu, kierujac sie
nastepujacymi kryteriami:

e przedmioty o cienkich lub zr6znicowanych
przekrojach, jak ksztattowniki, rury i blachy
wymagaja gestszego uzebienia, aby liczba zgbow
zaangazowanych rownoczesnie wynosita 3 do 6;

* przedmioty oduzychipetnychprzekrojachwymagaja
ze¢bdw rozstawionych rzadziej, zapewniajacych
wiecej miejsca dla wiorow i lepsza penetracje
zebow;

* przedmioty wykonane z migkkich materiatow
Iub tworzyw sztucznych (stopy lekkie, mosiadz,
teflon, drewno itp.) rOwniez wymagaja rzadszego
uzebienia.

RODZAIJE STALI PARAMETRY
PRZEZNA- WLOCHY NIEMCY FRANCJA | W.BRYT. USA Twardosé Twardosé R=N/mm’
CZENIE UNI DIN AF NOR SB AISI-SAE | BRINELL ROCKWELL
HB HRB
Fe 360 St37 E24 116 67 360480
Stale konstrukcyjne Fe 430 St44 E28 43 148 80 430+560
Fe 510 St52 E36 50 180 88 510660
€20 CK20 XC20 060 A 20 1020 198 93 540690
C40 CK40 XC42H1 060 A 40 1040 198 93 700840
Stale weglowe €50 CK50 1050 202 94 760:900
C60 CK60 XC55 060 A 62 1060 202 94 830+980
o 50Crv4 50Crv4 50CV4 735 A 50 6150 207 95 1140+1330
Stale sprezynowe 60SiCr8 60SiCr7 9262 224 98 12201400
Stﬁ}‘llerf“’"o‘?’e do 35CtMod 34CiMod 35CD4 708 A 37 4135 220 98 7804930
;‘ owania t 39NiCrMo4 36CrNiMod4 39NCD4 9840 228 99 880+1080
_ odpuszezania 41CrAIMo7 41CrAIMo7 40CADGI12 905 M 39 232 100 9301130
i_do azotowania
18NiCrMo7 20NCD7 En 325 4320 232 100 760+1030
Stale stopowe naweglane
20NiCrMo2 2INiCrMo2 20NCD2 805 H 20 4315 224 08 690980
Stal tozyskowa 100Cr6 100Cr6 100C66 534 A 99 52100 207 95 690980
5INiCtMoKU | 56NiCrMoV7 244 102 800-+1030
Stal narzedziowa C100KU C100W1 BS 1 S-1 212 96 710980
X210Cr13KU X210Cr12 7200C12 BD2-BD3 | D6-D3 252 103 8201060
58SiMo8KU Y60SC7 S5 244 102 8001030
X12Cr13 4001 410 202 94 670+885
Stal nierdzewna X5CiNi1810 4301 Z5CN18.09 304C 12 304 202 94 590685
X8CiNi910 202 94 540+685
X8CiNiMol713 4401 Z6CDN17.12 | 316C15 316 202 94 490685
Stopy miedzi Stop miedziano-aluminiowy G-CuAll1Fe4Ni4 UNI 5275 220 98 620685
Mosi gﬁ o .z]n Mosigdz specj. mangan.-krzem. G-CuZn36Si1Pbl UNI 5038 140 77 375:440
0s1a Br‘p Jamny Braz manganowy SAE43 — SEA430 120 96 320410
v Fosforo-braz G-CuSn12 UNI 7013/2a 100 56.5 265+314
, Zeliwo szare G25 212 96 245
Zeliwa Zeliwo grafitowe sferoidalne GS600 232 100 600
Zeliwo ciagliwe W40-05 222 98 420
IR S (mm) |ROZSTAW | KSZTAET | PREDKOSC
# A
&t do2 4-6 | B-profil 2
51
. i_ o 2-5 8 C - pelny 2
9.3 - Rozstaw zebow L2773
Jak wspomniano wczes$niej, zalezy on od nastgpujacych P QH 310 8 C - petny !
czynnikdw: ¢ ponad 10 8 C - petny 1
* twardo§¢ materiatu
. 7 do 20 8 C - petny 1
* pole przekroju E[ v
* grubos¢ Scianek : 20-50 10 C - petny 1

73

9.4 Predkos¢ skrawania i predkos¢ posuwu

Predkos¢ skrawania (m/min) i predkos¢ posuwu (cm?/

min=pole pokonywane przez z¢by zdejmujace wiodr)

sa ograniczone przez wzrost temperatury w poblizu
wierzchotka zgba.

* Predkos¢ skrawania uzalezniona jest od
wytrzymatos$ci materiatu (R=N/mm?), jego twardosci
(HRC) i wymiardw przekroju w najszerszym miejs-
cu.

* Zbyt duza predkos¢ posuwu (=predkos¢ obnizania
pily) wywotuje tendencje do odchylania si¢ tarczy
pity od idealnej ptaszczyzny ciecia, tworzac cigcia
nie prostoliniowe, zardbwno w pionie jak i w pozio-
mie.

9.5 Docieranie pity

Przy pierwszym uzyciu pity wskazane jest dotarcie
pity przez wykonanie serii przecig¢ z matg predkoscia
posuwu (30-35 cm*min) materiatu o Srednich wymia-
rach w stosunku do mozliwosci i o petnym prze-
kroju, ze stali normalnej (R=410-510 N/mm?), obficie
polewajac miejsce cigcia chtodziwem.

9.6 Budowa pity

NajczesSciej uzywane pity wykonane sg ze stali ekstra-
szybkotngcych (HHS) normalnej jakosci (HHS/
DMo5) lub wysokiej jakosci (HHS/Mo5+Co5) z
zebami ulepszanymi, ktore roznig si¢ od tych pier-
wszych wyzszg wartoscig odpornosci strukturalne;j,
wieksza odpornoscia na zatarcie, brakiem naprezen
wewngetrznych 1 lepszym przyleganiem Srodkow
smarujgco-chtodzacych podczas pracy.

9.7 Typy pit

Pity r6znig si¢ gldwnie nastgpujacymi parametrami
konstrukcyjnymi:

* Ksztalt zgba

* Katy skrawania

Ksztalt zgba

Ksztalt stosowanego uzgbienia zalezy od rozmiaru,
ksztattu i grubosci Scianek przecinanego przedmiotu,
a takze od tego, czy przecinanie wykonywane jest pod
katem prostym, czy skosnie. Rowniez moze on zaleze¢
od rozstawu zgbow, lecz nie na tyle, by uwzgledniac
to przy niniejszej klasyfikacji.

74

* Drobne z¢by stosuje si¢ do przecinania przedmiotow
o matych przekrojach profilowych lub rurowych
o cienkich Sciankach (2-5 mm, w zaleznoSci od

materiatu).

* Duze z¢by sg odpowiednie do przecinania przedmi-
otow o srednich i duzych przekrojach petnych, albo
o przekrojach profilowych lub rurowych o relatyw-
nie grubych $ciankach (powyzej 5 mm).

Uzgbienie “A”:
uzebienie normalne drobne

Uzebienie “B”™:
uzebienie normalne duze, z
wcigciami do famania wibdra,

Uzgbienie “AW”:
uzebienie drobne z naprzemien-
nym §cigciem bocznym

Uzebienie “BW”:
uzebienie drobne z naprzemien-
nym $cigciem bocznym

albo bez

S

Uzgbienie “C (HZ)”

uzegbienie duze, do obrob-
ki zgrubnej, ze Scigciem po
obu stronach, lub do obrobki
doktadnej — bez Scigcia. Z¢by do
obrobki zgrubnej sa o 0,15-0,30
mm wyzsze.

SR
Katy skrawania

Zab scharakteryzowany jest dwoma katami skrawania:
a: kat natarcia

v : kat przylozenia

OSTRZENIE PIL. TARCZOWYCH

Uzebienie nakfadane:

pily wykonywane w ten sposob
sa uzywane do przecinania meta-
li niezelaznych, takich jak stopy
lekkie, i tworzyw sztucznych,
a przede wszystkim do obrobki
drewna. Do zebow tarczy pity
przylutowane s plytki z weglikow
spiekanych (HM). Jest ich wiele
typdw i ksztaltow, ale ze wzgledu
na rozlegtos¢ temat ten nie bedzie
tu rozwijany.

1.@»"‘ 2“'35 %

-
St
—
-
L

T| 314|567 |8|9|10(12]|14] 16

p|13(16]21]25|29|34|38|42|51(59|72

d 15225 3(35(4 (455 | 6| 7| 8

h=0,2 mm h=0,3 mm

Rozmiar $cigcia bocznego uzalezniony jest w szczegdl-
nosci od rodzaju przecinanego materiatu.




9.7.1 ZALECANE PARAMETRY PRZECINANIA

E E =1 B =) El €] B¢ ZE} ZE E E E Ei _E E12%E w E
£ £ E|EZ 8= s E = E SELl S E £ _E £ E1 pE E il g E o E
Z. s Z 1282 = 5§z =2 2z 2z Z >z Z. zZ{ 2=z LZ 2= =
S8 1 58 z2|sS |52 |58 581§ | e§| e8| 128 ]¢8 §1 58158 28| 58
=R =R =T =0 i=l = o =0 = E I E JE A= S S Z Z = 2 =0
. 2l _ﬁr.z 2l 2l 2l & 72l ‘N =< = < = =~ A e A e = = == & o & o
¥ 2001 v | 18 vee | oo ] oapel oesef wee | epe ] moe | eoe | ase ) | w0 ] der | ] 5
KATY SI_(RA_W' o g° 8° 8 8 §° # & 8° e i LS § B oWt TE 8 5 ¥
' Mt i 5 4 4 3 2 4 4] &} & B 6| 5 4] 5 5 4 3 2
19« 20 Vi mitt 50, 30 20 15 g 20 2 251 1100] 200 400l 40l 1201 e0D | 500 50 15 25
~ Avmmit 01 15a] 1o 80| .38 50 50 100 sBoo| 400 | 600 | Bos | 180 | vtoe} voo | veb | 130 | 30
% T mm 7 6 6 4 3 & § 6 8 7 8 7 4 | g 7 4 4 3
= 20 - 40 vt vt 45 30 20 1519 9] 1§ 23 f1000] eo ! 3s0] 400] 1o | soow | aco 45 18 33
- At 1501 1m0 | 110 60 33 45 451 100} 1700 | 400 ] sog.| 70| 150 | sice ! sos | aso| 20 120
< T mm 0 9 8 & 4 8 8 8 i2 10 11 10 8 10 0 & 5 4 4
EIJ} 40 - B0 Vi e 45 25 18 14 9 8 EE] 221 900 | 1601 300 380 | 00| 53| 380 45 18 as
O Av mmit’ 40 F 116§ 100 so.| a0 45 45 90| 1600 | 350 | 5501 700 | 140 | 1000 | 600 | 1ab | 110 ] 1w
S “T mm 1z 12 A g g1 | 1] 114 sl 2] i 2| wl] ve| ] 1o 8 5
gf 80 - 90 vt m1! 40 25 17 14 8 17 7 201 @00 60 | 2501 300 g0 | 850 | 350 a5 37 30
) Ay mmy 130 e 50 50 28 40 49 80§ 14001 00 | 5501 €00 30| 900 | soo | w3e !l v | 1w
3 “T mm 14 Wi 1 12 af | 1 14 B8] 14| 7] s 2l | 6 12 8] &
g 99 -1i0 Vi mft 40 20 15 13 8 15 15 191 700] 0| 200) 250 70 | seo | 2o a3 i 16| 28
Lg]l_ Av mmdy el e 80 45 25 40 4o b Beo f13oe] aoo| sool soo] o} soe| Soen| vl ool oo
~ T mm 16 16. 16 14 10 16 16 15 20 15 181 15 14 8 18 14 B [
; 110 - ¥30 Vi /s a5 20F 14 13 7 14 14 {7t sori w30 | 801 200 80§ 500 | 300 38 36 26
S Ay e/t 100 90 70 a5 25 3% 35 70 100 | 250 5000 S00] 00| 800 | 400 | 190 g1 g0
19 T mm 18 16 18 14 12 16 16 6] 20 16 20 18 16 18 18 16 10 6
130 - 150 Vi A 30 5 12 21 7 12 12 16| soo! a0 | 120 150 501 450 | ewa | 30 15 21
Ay mmi | & 60 10 22 36 35 60 | 900 250 400 | aco a0 | 800 400 a0 80 8D
ZALECANE $R. SMARUJACE Emulsja — olej do skrawania Nasucho} Nafta, na sucho Emulsja Olej do skrawania Emulsja
9.7.2 ZALEZNOSC PREDKOSCI SKRAWANIA OD SREDNICY PILY
@ 30 450 425 400 Y0 3 3% kL] 15 il
i B |- T T4 o T
200 { vt mimin > _ T - T T2
) - ~1T 1. 1 B ] ]
180 A i 0! L~ 1 | - T T B 20{!
L I = - -] ] ot i
160 v i : = _ =TT 1 P I
nbd . =il Rl L
140 ] e L —
1 5 et Lt 1 = =
1 A AT T L Lt 2 ]
i / |1 YA b T
08 5 1 ol v I g T g g 1
86 |~ L3 e et T e »T»—’/
AL Y, c @x3.1dx f
80 PRt [TV
- /4/ L] .
1 7 o
' b s ool o )
2 = : —in = ghmin}.
W oW 3 4 W O 70 80 90 190 11D 123 130 140 150 160 170 180 180 200 210 220 230 240 280 280 200

OPIS WYKRESU

T Rozstaw zebow w mm

AV mm/min Posuw w

mm/min

Vtm/mm  Predkos$¢ skrawania w m/min
Az Wyprzedzenie zgba

Ng/min Predkos¢ obrotowa w obr/min
Z Liczba zebdw pity

p Gigbokos¢ zgba

Q=2 - a

N/mm

Srednica zaokraglenia podstawy zeba

Wysokos¢ zgba
Kat przytozenia
Kat natarcia

Wytrzymatos¢ na rozrywanie
CzgS¢ ptaska krawedzi tnacej
Srednica rury lub szerokos$¢ ksztattownika

10. CZESCI SKEADOWE MASZYNY - 10.1. Wykaz czgsci zamiennych

Item |Description Size Q'TY| (Item.|Description Size Q'TY [Item |Description Size Q'TY
AO1 |Lock handle 1 A42 |[Spindle shaft 1 A83 [Nut 1
A02 |Lock Nut 1 A43 |[Worm gear 1 A84 |Lock bolt with knob 1
A03 |[Shaft 1 A44 |Lock Nut 1 A85 |Filter plate 1
A04 [Machine base 1 A45 |Stopper 1 A86 |Lift ring 3
AO05 [Roller bracket 1 A46 |Vise bench 1 A87 |Drainage 1
A6-1 |Hex head screw 2 A47 |Hex socket cap screw M5x25 [3 A88 |Washer 5/16" |2
A07 [Roller 1 A48 [Swing arm (base) 1 A89 |[Hex socket cap screw  |[M8x25 |2
A08 |C-clip S-12 2 A49 |Support rod 1 A90 |[Hex socket cap screw 1
A09 |Hex socket cap screw  [M8x20 |1 AS50 |Vise clamp 1 A91 [Supporter 1
A10 |Washer 5/16" |1 A51 [Groove jaw 1 A92 |Washer 5/16" |2
All [Handle wheel 1 AS52 |Small groove jaw 1 A93 [Hex cap screw M8x20 [2
Al12 [Pin 1 AS53 |Trigger switch with handle 1 A94 |Screw M5 4
A13 |Bearing bushing 1 A54 |Nut MI0 1 A95 |Stop button 1
Al4 |[Bearing 1 AS55 |Control handle rod 1 A96 |Start button 1
Al5 |[Bushing 1 A56 |Nut M20 1 A97 |Emergency switch 1
A16 |Leading screw 1 A57 [Nut M20 1 A98 [2/4P selection switch 1
A17 |Lock handle 1 A58 |Machine head 1 A99 |Pump selection switch 1
A18 [Sliding vise 1 AS59 |Ball bearing 6205zz |1 A100 |Control box panel 1
A19 [Washer 1 A60 |Ball bearing 6301zz |1 A101 |Washer 5/16" |2
A20 [Springz 1 A61 |Rubber sheet 1 A102 |Hex socket cap screw  [M8x20 |2
A21 |[Plate 1 A62 |Hex cap screw M8x20 [4 A103 |Electric control box 1
A22 |Hex socket cap screw  [M12x25(2 A63  |Washer 5/16" |4 A104 |Control box button plate 1
A23 [Washer 5/16" |2 A64 |Flange 1 A105 [Magnetic connector 1
A24 |Hex socket cap screw  [M8x20 [2 A65 |Oil seal 1 A106 |Fuse set 1
A25 [Spring 1 A66 |Worm shaft 1 A107 |Cover plate 1
A26 |[Washer 5/16" |1 A67 |Coupling 1 A108 |Transformer 1
A27 |Hex socket cap screw  [M8x20 |1 A68 |Motor 1 A109 |Relay 1
A28 [Switching handle 1 A69 |Wire terminal clamp 4 A110 |Plate 1
A29 [Washer 1/4" 1 A70 |Control wire 1 Al11 |Support plate 2
A30 [Hex socket cap screw  [M6x12 |1 A71 |Hex cap screw M8x20 [4 A112 |Washer 5/16" |2
A31 [Washer 1/4" 1 A72 |Washer 5/16" |4 A113 |Hex socket cap screw  [M8x16 |2
A32 |Nut M8 1 A73 |Oil pilot PT1/2" [1 Al14 |Screw M5 2
A33 [Switching plate 1 A74 |Set screw PT1/4" |2 A117 |Cover 2
A34 |C-clip A75 |Shaft 1 A118 |Screw 2
A35 |Blade shield 1 A76 |Bushing 1 A119 |Oil seal 1
A36 |Screw M5x10 |7 A77 [Hex cap screw M12x55(1 A120 [Rubber plate 1
A37 |Plate A78 |Nut M12 1 A121 |Rubber plate 1
A38 |[Blade cover 1 A79 |Lock bolt with knob 1 A122 |Holder plate 1
A39 |Hex socket cap screw  [M12x35(1 A80 |Length setting rods bracket 1 A123 [Anti-dust plate 1
A40 |Fixing flange 1 A81 [Upper length setting rod 1 A124 [Plate 1
A41 |Saw blade 1 A82 |Lower length setting rod 1

Item |Description Size QTY

BO1 |[Stand 1

B02 |Nut M6 4

B03 |Washer 1/4" 4

B04 [Support plate 1

BO5 |Washer 1/4" 4

B06 [Hex cap screw M6x15 |4

B07 |Coolant tank 1

BO8 [Hose 1

B09 |Hose clamp 1

B10 |Washer 1/4" 2

B11l |[Hex socket cap screw  [M6x16 (2

B12 [Coolant pump 1

B13 [Connecting bolt 1

B14 |[Hose clamp 1

B15 |Hose 1

B16 [Hose clamp 1

B17 [Valve 1

B18 |Wire 1

B19 |Hex cap screw Mo6x15 |4

B20 |Washer 1/4" 4

B21 |Hex cap screw M6x15 |2

B22 |Washer 1/4" 2

B23 [Support plate 1

B24 |Screw M5x6 |4

B25 |Cover plate 1

B26 |Collar 1

75

76




Explosion draw A

AT6 [\
_-ANT AT2 ATI

TP AL

/-;-:‘.:r\
oy
(i1

Explosion draw B

B15
B16
B17
o
&
B13
e, B12
B11
" v
s : B10
B18 p . .
& |
B23 B2 e it B
B22 . B0 § .
; I
| Be
L ) “H' | B8
< B6
BS
B3
B2 B4
87
B24
B
B25
77

11. USUWANIE USTEREK
Niniejszy rozdzial podaje zestawienie prawdopodobnych niesprawnosci i bledow dziatania, ktore mogg wystgpic
przy uzytkowaniu maszyny, a takze sugestie co do Srodkow zaradczych. Pierwszy paragraf dotyczy NARZEDZI i
OPERACIJI PRZECINANIA, drugi — CZESCI ELEKTRYCZNE].

11.1 Usterki zwigzane z narzedziem 1 operacjq przecinania

USTERKA

PRAWDOPODOBNA PRZYCZYNA

SPOSOB NAPRAWY

DANTU LUZIMAS

Za szybki posuw.

Niewtasciwa predkos¢ skrawania.

Niewtasciwy rozstaw zgbow.

Staba jako§¢ pity.

Niepewne zamocowanie przedmiotu w
imadle.

Pozostawienie poprzednio wytamanego z¢ba
w przecinanym przedmiocie.

Rozpoczecie przecinania w rowku zaczgtym
wczesniej.

Niedostateczne chtodzenie ptynem lub zia
emulsja.

Gromadzenie si¢ przylegajacych czastek
materiatu na pile.

Zmniejszy¢ posuw, zmniejszajac site docisku
pity.

Zmieni¢ predkosé pity i/lub Srednice.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pity” i wykres Zaleznos¢ predkosci skra-
wania od Srednicy pity.

Dobra¢ odpowiednig pife.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pity”.

Uzy¢ pity o lepszej jakoSci.

Poprawi¢ zamocowanie przedmiotu.

Doktadnie usuwaé wszystkie pozostawione
szczatki.

Rozpoczaé przecinanie w innym miejscu,
obracajgc przedmiot.

Sprawdzi¢ poziom chtodziwa w zbiorniku.
Zwigkszy¢ przeptyw chlodziwa, sprawdzajac
droznosé¢ przewoddw podajacych.

Sprawdzi¢ sktad emulsji chlodzacej i zmieni¢
pife na lepsza.

PRZEDWCZESNE
ZUZYCIE PILY

Niewtasciwe dotarcie wstepne pity.

Niewtasciwa predkos¢ skrawania.

Niewtasciwy profil z¢ba.

Niewtasciwy rozstaw zgbow.

Staba jako$¢ pity.
Niedostatek ptynu chtodzacego.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pily”, par. Docieranie pity.

Zmieni¢ predkosé pity i/lub Srednice.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pity” i wykres Zaleznos¢ predkosci skra-
wania od Srednicy pity.

Dobra¢ odpowiednig pife.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pity”.

Dobra¢ odpowiednig pife.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pity”.

Uzy¢ pity o lepszej jakoSci.

Sprawdzi¢ poziom chtodziwa w zbiorniku.
ZwigkszyC przeptyw chlodziwa sprawdzajac
droznosé¢ przewoddw podajacych.

WYKRUSZENIA
PILY

Twardo§¢, ksztatt lub wady materiatu (tlenki,
wtracenia, brak jednorodnosci itp.).
Niewtasciwa predkos¢ skrawania.

Niewtasciwy rozstaw zgbow.

Wibracje.

Zmniejszy¢ site¢ docisku i/lub predkosé
obnizania pity.

Zmieni¢ predkosé pity i/lub Srednice.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pity” i wykres Zaleznos¢ predkosci skra-
wania od Srednicy pity.

Dobra¢ odpowiednig pife.

Patrz rozdz. ’Klasyfikacja materiatow i dobdr
tarczy pity”.

78




USTERKA

PRAWDOPODOBNA PRZYCZYNA

SPOSOB NAPRAWY

ZACINANIE SIE PILY
W
MATERIALE

Za szybki posuw.

Za niska predkos¢ skrawania.
Niewtasciwy rozstaw zgbow.

Gromadzenie si¢ przylegajacych czgstek
materialu na pile.
Niedostatek ptynu chiodzacego.

Zmniejszy¢ posuw, zmniejszajac site docisku pity.
Zwigkszy¢ predkosc.

Dobra¢ odpowiednig pite.

Patrz rozdz. “Klasyfikacja materiatow i dobor tar-
czy pily”.

Sprawdzi¢ emulsje chtodzacg i zmieni¢ pite na
lepsza.

Sprawdzi¢ poziom chtodziwa w

zbiorniku.

Zwigkszy¢ przeptyw chiodziwa

sprawdzajac droznos$¢ przewodow

podajacych.

11.2 Usterki czgsci elektrycznej

USTERKA PRAWDOPODOBNA PRZYCZYNA SPOSOB NAPRAWY
WYKRUSZENIA Nieprawidlowe naostrzenie pity. Poprawi¢ zamocowanie przedmiotu.
PILY Zmieni¢ pite na inng, bardziej
Staba jakos¢ pity. odpowiadajacg i prawidfowo naostrzona.
Uzy¢ pity o lepszej jakosci.
Niewtasciwy sktad emulsji smarujaco- Sprawdzi¢ proporcje wody i oleju w emulsji
chtodzace;j. smarujaco-chtodzace;j.
WIBRACJA PILY Niewtasciwy rozstaw zgbow. Dobra¢ odpowiednia pite.
Patrz rozdz. "Klasyfikacja materiatow i
dobor tarczy pity”.
Niewtasciwy profil zgba. Dobra¢ odpowiednia pife.
Patrz rozdz. "Klasyfikacja materiatow i
dobor tarczy pity”.
Niepewne zamocowanie przedmiotu w imadle. | Poprawi¢ zamocowanie przedmiotu.
Wielkos¢ przekroju petnego za duza w stosun- | Stosowaé si¢ do zalecen instrukcji obstugi.
ku do mozliwosci maszyny.
Niewtasciwa Srednica pity — za duza Zmniejszy¢ Srednice pily, dostosowujac ja
do wymiardw przecinanego przedmiotu;
cze$C tngca pily nie moze by¢ zbyt duza w
stosunku do przedmiotu.
ROWKOWANIE Niewtasciwa Srednica pity — za duza Zmniejszy¢ Srednice pily, dostosowujac ja
NA PRZECINANE] do wymiardw przecinanego przedmiotu;
POWIERZCHNI cze$C tngca pily nie moze by¢ zbyt duza w
stosunku do przedmiotu.
Niepewne zamocowanie przedmiotu w imadle. | Poprawi¢ zamocowanie przedmiotu.
Za szybki posuw. Zmniejszy¢ posuw, zmniejszajac site docis-
ku pity.
Stepione zeby pity. Naostrzy¢ pite.
Niedostatek ptynu chtodzacego. Sprawdzi¢ poziom chtodziwa w zbiorniku.
Zwigkszy¢ przeptyw chtodziwa sprawdzajac
droznos¢ przewoddw podajacych.
Dobra¢ pite o wiekszym rozstawie zebow,
Niedostateczne usuwanie wiorow z pomigdzy zapewniajaca lepsze usuwanie widrow i
zebow przyjmujacg wigcej chtodziwa.
KRZYWE Za szybki posuw. Zmniejszy¢ posuw, zmniejszajac site docis-
PRZECIECIE ku pity.

Niepewne zamocowanie przedmiotu w imadle.
Przekrzywiona gtowica pilarki.

Niejednakowe naostrzenie stron pity.

Pita ciensza niz przewiduje norma.

Zanieczyszczenie imadta.

Poprawi¢ zamocowanie przedmiotu.
Wyregulowa¢ ustawienie glowicy.
Dobiera¢ starannie jako$¢ narzedzia pod
kazdym wzgledem, zarowno rodzaju jak i
parametrow.

Starannie oczysci¢ powierzchnie imadta,
zard6wno te na ktoérych spoczywa przedmiot,
jak i zaciskajace.

79

USTERKA PRAWDOPODOBNA PRZYCZYNA SPOSOB NAPRAWY
NIE SWIECI Przepalona zarowka. Wymienic¢.
ZIELONA Zasilanie. Sprawdzic:
LAMPKA - napigcie fazowe
SYGNALI- - kable
ZACYINA "HL” - gniazdko
- wtyczke
Napiecie musi wystepowac za
bezpiecznikami.
Sprawdzic ciggtosc.
Bezpieczniki "FU 17 Odnalez¢ i usunaé.
Zwarcia. Sprawdzi¢, czy jest wylaczony, i czy nie ma usz-
Aktywowany wytacznik awaryjny "SB 17. kodzonych stykow.
Sprawdzi¢ dziatanie mechaniczne.
Przycisk resetujgcy czyli sieciowy ”SB 2”. Sprawdzi¢ ciggtos¢ przejscia miedzy dwoma
Zadziatat czujnik termiczny w uzwojeniu stojana z | przewodami wtyku, po okoto 10 — 15 min, t;.
powodu przegrzania silnika. gdy silnik ostygnie. Jezeli po tym czasie nie ma
ciggtosci migdzy przewodami silnika, musi zostaé
on wymieniony lub przewiniety.
Sprawdzi¢ czy na wejsciu panuje napigcie rowne
sieciowemu, i czy na wyjsciu jest rowne 24 V.
Sprawdzi¢ ciggtos¢ i upewnic sig, czy nie ma
Transformator "TC 1”. zwarcia, powodujacego zadziatanie
bezpiecznika.
Sprawdzi¢, czy po nacisnigciu przycisku ”SB 2” nal
Bezpiecznik "FU 2”. koncowkach uzwojenia wystepuje napigcie 24 V;
jezeli tak, a mimo to przekaznik nie jest w stanie
przyciagnietym, nalezy go wymienic.
Przekaznik pomocniczy "KA”.
NIE DZIALA Gniazdko i wtyk taczace skrzynke zaciskowa z | SprawdziC wsunigcie wtyku do gniazdka i ewentu-
SILNIK MIMO, mikroprzetacznikiem w rekojesci. alne nieprawidtowosci wewnatrz skrzynki.
7E SWIECI Mikroprzetacznik ”SQ 17 w rekojesci. Sprawdzi¢ dziatanie i sprawnos¢; jezeli uszkod-
ZIELONA LAMPKA zony — wymienic.
SYGNALIZACYINA Wytgcznik zdalnego sterowania "KM”. Sprawdzi¢ napigcia fazowe na wejsciu i wyjsciu;
“HL” sprawdzi¢ czy si¢ nie blokuje, tzn. czy styki
zwieraja si¢ przy naci$nigciu; czy nie powoduje
zwarC; w razie potrzeby — wymienic.
Silnik elektryczny "M 17, Sprawdzi¢, czy nie jest przepalony i czy swobod-
nie si¢ obraca.
W razie potrzeby przewina¢ lub wymienic.

80




WIRING DIAGRAM AND PARTS LIST

L1 Fuellsa Ll

Motor connection

N S @B®
o2 Fe2 L2 o a00v & | | (2w
L3  Fued 1A L 1 2 3 4 5 6
T L boa
. Ve
Kl '. L ¥
. KST058 1.5kw
R 5 a
rrte . SBS h\ SB1 .‘ 400v 50HZ 3PH]
SAl LY
1 23 45 & SB2 4P
L B B o
M2
e 456
Y B3 Q Q 4
y E
M| M ot RST
o6
SB4
KR Relay x 1 E 8 P
K1 Contactor Switch x 1 ®9
SAl 2PM4P Switch x | *7 1 2 3 4 5 6
SB1 Emergency Button x 1 _ b s
SB2 Stop Button x 1 R /) Kl Q Q Q
$B3 Start Bution x 1
SB4 Trigger Switch x 1 a0 R S T
Item Description and Technical ) ) Suppliers
) Quantity Supplier Remarks
name function data reference
30x6.2mm 250V
FuU1 Fuses 15A 1 S15A
FU2 15A 1
FU3 15A 1 JENN FENG
Fu4 Fuses base 2A 1
10A 4P 1 FSB-104
) CE
C|?—”2251V ICE 158-1
K1 Contactor y 1 NHD C-12D BS 5424-1
220V 2.2kw VDE 0660
400V 4.0kw JI3 8325
250VAC MY-2N CE
KR Relay 5A 1 BETA AC 24V CSA
35VA
TC Transformer 230/24V 400V/24V 1 TAI CHUNG 66 , 57
SB1 Emergency Stop 250V BA 1 KEDU HY57B CCUES
SB2 OFF button 1 ABF-22D1b CE
SB3 Start button ERONEA 1 MAGK ABLFS-22{1a 30V Ccus
15A 1/2HP 125 250VAC CE
SB4 Trigger switch 0.6A 125VDC 0.3A 1 OMRON V-15-1A5 cus
250VDC
SB5 Pump switch 250V 1 GIKOKA 0SSs-220 CCUES
Hi/Low speed 440V CE
SAlL select switch Skw L RERL aHGS cus
400V,230V/ (1.5kw) 2HP KST058
3ph/2P/4P
N NGIOF 400V,230V/ (1.5kwjeHP | | KHOSHUAK KST063
3ph/4P/8P
400V / 3ph, 230V/1PH
M2 Coolant pump (0.09kw) 1/8HP 1 KUOSHUAY

81

EG-Konformitétsbescheinigung
EF-forsikring om overensstemmelse
EG-nouetele vastavuse kinnitus
Declaracion de conformidad de la CE
EU-vaatimustenmukaisuusvakuutus
Déclaration de correspondance a la CE

€ Luna

Name, Adresse, Tel/Fax.nr des Herstellers / Producentens navn, adresse, tif.nr./faxnr / Tootja nimi, aadress, telefon/ faksi number / Nombre, direc-
cion, teléfono/fax del fabricante / Valmistajan nimi, osoite, puh./fax-nro. / Dénomination du producteur, adresse, téléphone/fax
LUNA VERKTYG & MASKIN AB SE-441 80 ALINGSAS SWEDEN, TEL: 46 322 606 000 FAX: 46 322 606 532

Beschreibung der Produkte: Zeichen, Typenbezeichung, Serien nr etc. / Beskrivelse af produkter: marke, typebetegnelse, serienr. osv. / Toote kir-
jeldus: Tunnusmirk, tiiiibitdhistus, seerianumber, jne. / Descripcion dl producto: marca, tipo, No de serie, etc. / Tuotteiden kuvaus: Merkki, tyyp-
pimerkintd, sarjanro jne. / Description du produit: marque, désignation du type, Nr. de série, etc.

Luna Circular Cutting Saw MCC 315 20651-0208

Die Herstellung erfolgt gemiss folgender EG-Richtlinie: / Produktionen har fundet sted i overensstemmelse med fglgende EF-direktiv: / Tootmine
on koosk®dlas jirgneva EG direktiiviga: / Fabricacion en conformidad con las siguientes directivas de la CE: / Valmistuksessa on

noudatettu seuraavaa EU-direktiivid / Production est exécutée en conformité avec les directives de la CE suivantes:

98/37/EC, 2004/108/EC, 2006/42/EC, 2006/95/EC

Die Herstellung erfolgt gemiss folgende harmonisierten Standards / Produktionen har fundet sted overensstemmelse med fglgende harmoniserende
standarder: / Tootmisel on jdrgitud jdrnevaid harmoniseerivaid standardeid: / El firmante declara que el producto mencionado es en conformidad
con las normas di seguridad. Valmistuksessa on noudatettu seuraavia harmonisoituja standardeja: / Le signataire certifie que le produit indiqué
correspond aux exigences de sécurité nommées.

EN ISO 12100-1:2003, EN ISO 12100-2:2003, EN ISO 14121-1:2007, EN ISO 14121-2:2007,

SGS ONSITE TEST SANDARD: 2007, EN 61000-6-4:2007, EN 13898:2003, EN 60204-1:2007

Obligatorisher/freiwilliger Test wurde bei dem nachstehenden angemeldeten Organ/unternehmengemacht: / Obligatorisk/frivillig afprgvning har
fundet sted hos nedenstéende autorisered organ/virksomhed: / Kohustuslik/vabatahtlik testimine on tehtud jirgnevalt mainitud organi/ettevotte
poolt: / Testes obligatorios / facultativos hechos en la siguiente institucén / empresa registrada: Pakollinen/vapaaehtoinen testaus on suoriettu
seuraavan ilmoitetun laitoksen toimesta: / A A I’instance enregistrée/a 1’enterprise le test obligatoire/volontaire est fait:

SGS Taiwan Ltd..

Verantwortliche fiir technische Unterlagen; Name und Anschrift: / Ansvarlig for teknisk dokumentation: / Tehnilise dokumentatsiooni eest vastu-
taja nimi ja aadress: / Responsable documentacién técnica, nombre y direccion: / Teknisestd dokumentaatiosta vastaa, nimi ja osoite: / Responsable
documentation technique, nom et adresse:

Stefan Lotzman /CEO/ Luna Verktyg & Maskin AB SE-441 80 Alingsas Sweden, Tel. 46 322 606 000

Der unterzeichnete versichert, dass die angegebenen Produkte den angegebenen Sicherheits-anforderungen entspréichen. / Undertegnede forsikrer,
at de anfgrte produkter opfylder de specificerede sikkerhedskrav. / Allakirjutanud kinnitavad, et mainitud tooted tdidavad neiel ettendhtud
turvalisuse ndudeid / Fabricagdo em conformidade com os seguintes padrdes harmonizados / Allekirjoit-tanut vakuuttaa, ettd mainitut tuotteet
tayttdvit asetetut turvallisuusvaatimukset. / Production est exécutée en conformité avec les standards harmonisés suivants

Dato / Kuupéev / Fecha / Pdivimaird / Date
2010-12-17

Unterschrift / Underskrift / Allkiri /
Firma / Allekirjoitus / Signature

Stellung / Stilling / Ametikoht / Cargo /
Toimiasema / Poste occupé

Chief Executive Officer

Namenverdeutlichung / Navn i klartekst / Nime
selgitus / Trascripcion de la firma / Nimen selven-
nys / Déchiffrement de la signature /

82



EC-Declaration of conformity
AnAwon coupdpewong pe mv E.E
Dichiarazione di conformita CE

EK atitikimo deklaracija

EK atbilstibas deklaracija
EG-verklaring van overeenstemming

€ lLuna

Manufacturers namn, adress, tel/fax.no / Ovopa,dievfvvon,mi./paé Tov katackevaot / Nome, indirizzo, telefono/fax della Ditta
produttrice. / Gamintojo pavadinimas, adresas, telefonas/faksas / RaZotaja nosaukums, adrese, talrunis/fakss / Naam, adres, tel./fax van fabrikant
LUNA VERKTYG & MASKIN AB SE-441 80 ALINGSAS SWEDEN, TEL: 46 322 606 000 FAX: 46 322 606 532

Description of products: Mark, type designation, serial no. etc. / ITeptypoen Tov mpoidvtog:puapka, Tomos, No celpds, k.A.xw / Descrizione prodotto:
marchio, tipo, No. matricola, etc. / Produkto aprasymas: marke, tipo Zenklas, serijos Nr. ir t.t. / Produkta apraksts: marka, tipa apzimé&jums, sérijas
Nr. utt. / Beschrijving van producten: merk, typeaanduiding, serienr. enz.

Luna Circular Cutting Saw MCC 315 20651-0208

Manufacturing is done in accordance with the following EC-directive: / Koatackev cOpemva pe toug kovoviopovg g E.E: / 11 prodotto con-
forme con le seguente Direttive EC: / Pagaminta pagal sekancias EK direktyvas: / IzgatavoSana veikta saskana ar sekojoSam EK direkttvam: /
Geproduceerd overeenkomstig de volgende EG-richtlijnen

98/37/EC, 2004/108/EC, 2006/42/EC, 2006/95/EC

Manufacturing is done in accordance with the following harmonized standards: / O voypapwv dnAdVeL 6Tt T0 avapepbiv Tpoidv eivar cOPEOVA
pe tovg kavoveg acpdieias. / lo, sottoscritto certifico che il prodotto conforme con i dichiarati prescrizioni di sicurezza. / Pagaminta pagal
sekancius harmonizuotus standartus: / IzgatavoSana veikta saskana ar sekojoSiem harmonizetajiem standartiem: / Ondergetekende verklaart dat de
vermelde producten aan de aangegeven veiligheidseisen voldoen

EN ISO 12100-1:2003, EN ISO 12100-2:2003, EN ISO 14121-1:2007, EN ISO 14121-2:2007,

SGS ONSITE TEST SANDARD: 2007, EN 61000-6-4:2007, EN 13898:2003, EN 60204-1:2007

Compulsory/voluntary test is done by the below mentioned notified body/company: / H vroypewtikr/ebehoviikn e€€taon die&dyeton ota
eyyeypappéva Wpopata 1 entyeproeis: / La prova obbligatoria/ volontaria del prodotto ¢ stata effettuata preso 1’ente/ditta registrata: / Sekancioje
jregistruotoje institucijoje/imon¢je atliktas privalomas/savanoriskas testas: / SekojoSaja registrétaja institiicija/uznémuma veikts obligatais/
brivpratigais tests: / Een verplichte/vrijwillige test bij onderstaande instantie/onderstaand bedrijf:

SGS Taiwan Ltd..

Responsible for technical documentations, name and address: / Yrev0uvog yua v teyvikn tekunpioon - Ovopa, erdvopo kot dievbvven: /
Responsabile documentazione tecnica, nome e indirizzo: / Atsakingas uZz techning dokumentacija asmuo, pavardé ir adresas: / Atbildigais par tehni-
sko dokumentaciju; vards, uzvards un adrese: / Verantwoordelijk voor technische documentatie, naam en adres:

Stefan Lotzman /CEO/ Luna Verktyg & Maskin AB SE-441 80 Alingsas Sweden, Tel. 46 322 606 000

Undersigned assures that the stated products comply with the stated safety requirements. / Kotookevn coppova pe to tomomompéva apotona: / 11
prodotto conforme con i seguenti Standard unificati / PasiraSytojas patvirtina, kad nurodytas produktas atitinka Siuos saugumo

reikalavimus. / Parakstitajs apliecina, ka noraditais produkts atbilst min&tajam drosibas prasibam. / Geproduceerd overeenkomstig de volgende
geharmoniseerde normen

Date / Hpepopnvio / Data / Datum
2010-12-17

Position / Idt6tta / Functie Mansione /
UZimamos pareigos / lenemamais amats / Positie

Signature / Yroypoen / Firma / ParaSas /
Paraksts / Handtekening

Chief Executive Officer

Clarific. of signature / Avtiypagn g vroypaeng /
Lettura della firma / ParaSo at$ifravimas / Paraksta
atSifréjums / Naam

83

EU-deklarasjon om overensstemmelse
Deklaracja zgodnosci UE

Declaracao de conformidade da CE
Hexnapanust coorBetctBus EC
EG-Forsidkran om dverensstimmelse

€ Luna

Produsentens navn, adresse, tlf/fax.nr. / Nazwa producenta, adres, numer telefonu/fax / Razéo social, enderego, telefone/ fax do fabricante /
HasBanwue, agpec, tenedon/daxc nponszsoaurens / Tillverkarens namn, adress, tel/fax.nr
LUNA VERKTYG & MASKIN AB SE-441 80 ALINGSAS SWEDEN, TEL: 46 322 606 000 FAX: 46 322 606 532

Beskrivelse av produkter: Merke, typebetegnelse, serie nr. etc. / Opis produktu: marka, oznaczenie rodzaju, nr seryjny itd. / Descricdo do
produto: marca, tipo, No de série, etc. / Omucanue mpoaykTa: Mapka, 00o3HaueHue Tuma, Ne cepuu u T.1. / Beskrivning av produkter: Mérke,
typbeteckning, serienr etc.

Luna Circular Cutting Saw MCC 315 20651-0208

Produksjonen har skedd i overensstemmelse med fglgende EUdirektiv: / Wykonano zgodnie z nastepujacymi dyrektywami UE / Fabricagdo em
conformidade com as seguintes diretivas da CE: / I3roToBieHo B cOOTBETCTBUHU co cieayromumu aupektuBamu / Tillverkning har skett i enlighet
med foljande EG-direktiv:

98/37/EC, 2004/108/EC, 2006/42/EC, 2006/95/EC

Produksjonen har skedd i overens-stemmelse med harmoniserende standarder: / Wykonano zgodnie z nastgpujacymi harmonizowanymi
standardami: / O assinante declara que o produto mencionado estd em conformidade com as normas de seguranga. / MI3roToBieHO B COOTBETCTBHU
CO CIIEAYIOIUMH rapMOHU3HpoBaHHbIMU cTanaapTamiu: / Tillverkning har skett i enlighet med foljande harmoniserade standarder:

EN ISO 12100-1:2003, EN ISO 12100-2:2003, EN ISO 14121-1:2007, EN ISO 14121-2:2007,

SGS ONSITE TEST SANDARD: 2007, EN 61000-6-4:2007, EN 13898:2003, EN 60204-1:2007

Obligatorisk/frivillig test er gjort hos nedenforstande oppgitte organ/foretak: / W nastepujacej zarejestrowanej instytucji/przedsiebiorstwie zostato
przeprowadzone obowigzkowe/nieprzymusowe testowanie: / Testes obligatorios / facultativos hechos en la siguiente institucén / empresa regist-
rada: / B crnenyroieM 3aperucTpupoOBaHHOM OpraHe / Ha MPeanpUsaTHU MPOU3BECH 00s13aTebHbIN / 100poBobHEI TecT: / Obligatorisk/frivillig
test har gjorts hos nedanstdende anmalt organ/foretag:

SGS Taiwan Ltd..

Ansvarlig for teknisk dokumentasjon, navn og adresse: / Responsdvel documentacdo técnica, nome e enderego: / Osoba odpowiedzialna za
dokumentacje techniczna, imig, nazwisko i adres: / OTBeTCTBEHHOE 32 TEXHUYECKYIO JOKYMEHTALHIO JIULO, (haMuivst 1 aapec: / Ansvarig for tek-
nisk dokumentation, namn och adress:

Stefan Lotzman /CEO/ Luna Verktyg & Maskin AB SE-441 80 Alingsas Sweden, Tel. 46 322 606 000

Undertegnede forsikrer at oppgitte produkter oppfyller oppgitte sikkerhetskrav. / Podpisujacy poSwiadcza, ze wskazany produkt jest zgodny z
wymienionymi wymogami bezpieczehstwa. / Fabricacdo em conformidade com os seguintes padrdes harmonizados / [TognucsiBaromuii 3aBepsier,
YTO yKa3aHHBIH MPOAYKT COOTBETCTBYET yIIOMSHYTHIM TpeboBanusM OezonacHocty. / Undertecknad forsdkrar att angivna produkter uppfyller
angivna sikerhetskrav.

Dato / Data / Yucno / Datum
2010-12-17

Signature / Podpis / Assinatura / Position / Zajmowane stanowisko / Cargo /

IToamuce / Underskrift 3aHnMaeMas ToJKHOCTH / Befattning

Chief Executive Officer

Nimen selvennys / Odszyfrowanie podpisu / Transcrigao da
assinatura / Pactmgposka noxgmucu / Namnfortydligande

84



